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&Ttebif44**3. 
Interferon beta-1a 

22 meg /0.5mL and 44 meg /0.5mL liquid formulation for injection 

THERAPEUTIC CLASSIFICATION: 
Immunomodulator 

INDICATIONS AND CLINICAL USE: 
Multiple Sclerosis: RebiP is indicated for the treatment of relapsing forms of multiple sclerosis, to reduce the number 
and severity of clinical exacerbations, slow the progression of physical disability, reduce the requirement for steroids, 
and reduce the number of hospitalizations for treatment of multiple sclerosis and reduction in T,-Gd enhanced and T, 
(burden of disease) as seen on MRI. Relapsing forms of multiple sclerosis include the subgroups of MS in which 
patients still experience recurrent attacks of neurological dysfunction including traditional RRMS but also SPMS 
patients still experiencing relapses. Although Rebif* did not affect progression of disability in SPMS, the clinical trial 
has shown that secondary progressive MS patients who still experience relapses, had a statistically significant 
improvement on relapse rate and on MRI measures of disease activity as compared to patients on placebo. Rebif* has 
not yet been investigated in patients with primary progressive multiple sclerosis and should not be administered to 
such patients. 

CONTRAINDICATIONS: 
Rebif* (Interferon beta-1a) is contraindicated in patients with a known hypersensitivity to natural or recombinant 
interferon beta, albumin (human), or any other component ol the formulation. Rebif* is contraindicated in pregnant 
patients (see WARNINGS). 

WARNINGS: 
Rebif* (Interferon beta-1a) should be used under the supervision of a physician. The first injection should be performed 
under the supervision of an appropriately qualified health care professional. 
Relapsing forms of Multiple Sclerosis: Depression: Depression and suicidal ideation are known to occur in 
increased frequency in the multiple sclerosis population and in association with interferon use, including Rebif. Some 
association ol increased depression has been noted with interferon use. However, clinical trial data with Rebif* has not 
shown an increase in depression compared to placebo-treated patients. Patients treated with Rebif8 should be advised 
to immediately report any symptoms of depression and/or suicidal ideation to their prescribing physician. Patients 
exhibiting depression should be monitored closely during therapy with RebiP and treated appropriately. Cessation of 
therapy with Interferon beta-1a should be considered. Hepatic Injury: Isolated, life-threatening cases of acute hepatic 
failure have been reported with RebiP therapy. Symptomatic hepatic dysfunction, primarily presenting as jaundice, has 
been reported as a rare complication of RebiP use. Several possible mechanisms may explain the effect ol RebiP on 
the liver (including direct toxicity, indirect toxicity via release of cytokines and/or autoimmunity). Asymptomatic 
elevations of transaminases (particularly ALT) is common with interferon therapy (see ADVERSE REACTIONS). Dose 
reduction or discontinuation should be considered if ALT rises 5 times above the ULN. Anaphylaxis: Anaphylaxis has 
been reported as a rare complication of RebiP use. Other allergic reactions have included skin rash, angioedema, and 
urticaria, and have ranged from mild to severe without a clear relationship to dose or duration of exposure. Several 
allergic reactions, some severe, have occurred after prolonged use. Pregnancy and Lactation: RebiP should not be 
administered in case ol pregnancy and lactation. There are no adequate and well-controlled studies of RebiP in 
pregnant women. In the clinical trials there were 2 spontaneous abortions observed and 5 fetuses carried to term among 
7 women in the RebiP groups. There have been cases of spontaneous abortion in the post-marketing setting. In 
cynomolgous monkeys administered doses approximately 2 times the cumulative weekly human dose (based on either 
body weight or surface area), RebiP treatment has been associated with significant increases in embryolethal or 
abortifacient effects either during the period of organogenesis (gestation day 21-89) or later in pregnancy. There were 
no fetal malformations or other evidence of teratogenesis noted in these studies; however, it is not known if teratogenic 
effects exist in humans. These effects are consistent with the abortifacient effects of other type I interferons. Patients 
should be advised about the abortifacient potential of RebiP. Fertile women receiving Rebif* should be 
advised to take adequate contraceptive measures. It is not known if interferons alter the efficacy of oral 
contraceptives. Patients planning for pregnancy and those becoming pregnant should be informed of the potential 
hazards ol interferons to the foetus and Rebif" should be discontinued (see CONTRAINDICATIONS and also 
PRECAUTIONS: Information to be provided to the patient). It is not known whether RebiP is excreted in human milk. 
Because of the potential for serious adverse reactions in nursing infants, a decision should be made either to 
discontinue nursing or to discontinue RebiP therapy. Cardiac Disease: Patients with cardiac disease, such as 
angina, congestive heart failure or arrhythmia, should be closely monitored for worsening of their clinical condition 
during initiation and continued therapy with RebiP. Symptoms of the flu-like syndrome associated with RebiP may 
prove stressful to patients with cardiac conditions. 

PRECAUTIONS: 
General: Patients should be informed of the most common adverse reactions associated with interferon beta 
administration, including symptoms ol the flu-like syndrome (see ADVERSE REACTIONS). These symptoms tend to be 
most prominent at the initiation of therapy and decrease in frequency and severity with continued treatment. Caution 
should be exercised when administering RebiP (Interferon beta-1a) to patients with pre-existing seizures disorder. For 
patients without a pre-existing seizure disorder who develop seizures during therapy, an etiologic basis should be 
established and appropriate anti-convulsant therapy instituted prior to continuing treatment with RebiP. The effect of 
RebiP administration on the medical management ol patients with seizure disorder is unknown. Serum neutralising 
antibodies against RebiP may develop. The precise incidence and clinical significance of antibodies is as yet uncertain 
(see ADVERSE REACTIONS). Pediatric use: There is no controlled clinical experience with RebiP in children under 
16 years of age with multiple sclerosis and therefore RebiP should not be used in this population. Patients with 
Special Diseases and Conditions: Caution should be used and close monitoring considered when administering 
RebiP to patients with severe renal failure, patients with severe myelosuppression, and patients with cardiac disease 
(see WARNINGS). Drug Interaction: No formal drug interaction studies have been conducted with RebiP in humans. 
Interferons have been reported to reduce the activity of hepatic cytochrome p4S0-dependent enzymes in humans and 
animals. Caution should be exercised when administering RebiP in combination with medicinal products that have a 
narrow therapeutic index and are largely dependent on the hepatic cytochrome p)S0 system for clearance, e.g. 
anliepileptics and some classes of antidepressants. The interaction of RebiP with corticosteroids or ACTH has not been 
studied systematically. Clinical studies indicate that multiple sclerosis patients can receive RebiP and corticosteroids 
or ACTH during relapses. RebiP should not be mixed with other drugs in the same syringe. Laboratory Tests: 
Relapsing lorms of multiple sclerosis: Laboratory abnormalities are associated with the use of interferons. 
Therefore, in addition to those laboratory tests normally required lor monitoring patients with multiple sclerosis, liver 
enzymes should be monitored at baseline, every month for the first 6 months and every 
6 months thereafter (see WARNINGS). Complete and differential white blood cell counts, platelet counts and blood 
chemistries are also recommended during RebiP therapy. These tests should be performed at baseline, months 1,3 
and 6, and every 6 months thereafter. Patients being treated with interferon beta may occasionally develop new or 

worsening thyroid abnormalities. Thyroid testing should be performed at baseline and every 6 months. In case of 
abnormal results or in patients with a past history of thyroid dysfunction, any necessary treatment and more frequent 
testing should be performed as clinically indicated (see ADVERSE REACTIONS). 

ADVERSE REACTIONS: 
Multiple Sclerosis: As with other interferon preparations, flu-like symptoms are not uncommon. The use ol 
interferon beta may cause flu-like syndrome, asthenia, pyrexia, chills, arthralgia, myalgia, headache, and injection site 
reactions. Less frequent adverse reactions include cold sores, stuffy nose, light headedness, mucosal irritation, 
haematological disorders (leukopenia, lymphopenia, granulocytopenia), and alterations in liver function tests such as 
elevated AST and ALT. These effects are usually mild and reversible. Fever and flu-like symptoms can be treated with 
acetaminophen or ibuprofen. Depending on the severity and persistence of the side-effects, the dose may be lowered or 
temporarily interrupted, at the discretion of the physician. Most injection site reactions are mild to moderate. Allergic 
reactions, such as pruritus, rash, erythematous rash and maculo-papular rash may occur. Cases ol skin 
ulceration/necrosis at the site of injection have been reported with long term treatment. Anaphylaxis has also been 
observed with the use of RebiP (see WARNINGS). Serious adverse hepatic reactions such as hepatitis, with or without 
jaundice, have been rarely reported and isolated cases of acute hepatic failure have been reported (see WARNINGS). 
Occasional thyroid dysfunction, generally transient and mild, may occur during the first year of treatment, particularly in 
patients with pre-existing thyroiditis (see PRECAUTIONS: Laboratory Tests). The adverse events experienced during the 
first two years ol the PRISMS study are listed below, by WHOART System Organ Class. The most common amongst the 
injection site reactions was in the form of mild erythema. The majority of the other injection site reactions were also 
mild in the 2 RebiP groups. Necrosis was reported in 8 patients treated with RebiP. Two of these patients were in the 
66 meg weekly and six in the 132 meg weekly groups. All patients completed the planned treatment period, with only 
1 requiring temporary dose reductions and another patient stopping treatment for 2 weeks. Those that required 
treatment, received antibiotics. 

Proportion of Patients Enrolled in the PRISMS study Reporting Adverse Events 
During Years 1 and 2 of Treatment 

Body System 

Application site 
disorders 

Body as a whole -
general disorders 

Centr. & periph. 
nervous system 
disorders 

Respiratory 
system disorders 

Gastro-intestinal 
system disorders 

Musculoskeletal 
system disorders 

Psychiatric 
disorders 

White cell & res. 
disorders 

Skin & 
appendages 
disorders 

Liver & biliary 
system disorders 

Urinary system 
disorders 

Vision disorders 

Secondary terms 

Preferred 
term 

Injection site 
inflammation (a)(1)) 
Injection site reaction (a)(b) 
Injection site pain (b) 

Influenza-like symptoms 
Fatigue 
Fever (a)(b) 
Leg pain 
Rigors(b)(c) 

Headache 
Dizziness 
Paraesthesia 
Hyperesthesia 

Rhinitis 
Upper Resp Tract Infection 
Pharyngitis (b) 
Coughing 
Bronchitis 

Nausea 
Abdominal pain 
Diarrhoea 
Vomiting 

Back pain 
Myalgia 
Arthralgia 
Skeletal pain 

Depression 
Insomnia 

Lymphopenia (a)(b) 
Leucopenia (a)(b)(c) 
Granulocytopenia (a)(b) 
Lymphadenopathy 

Pruritus 

ALT increased (a)(b) 
AST increased (a)(b)(c) 

Urinary tract infection 

Vision abnormal 

Fall 

Placebo 

15.0% 

13.4% 
14.4% 

51.3% 
35.8% 
15.5% 
14.4% 
5.3% 

62.6% 
17.6% 
18.7% 
12.8% 

59.9% 
32.6% 
38.5% 
21.4% 
9.6% 

23.0% 
17.1% 
18 7% 
12.3% 

19.8% 
19.8% 
17.1% 
10.2% 

27 8% 
21.4% 

11.2% 
3.7% 
3.7% 
8.0% 

11.8% 

4.3% 
3.7% 

18.7% 

7.0% 

16.0% 

Rebif* 66 meg 
weekly 
65.6% 

31.2% 
20.1% 

56.1% 
32.8% 
24.9% 
10.1% 
6.3% 

64.6% 
143% 
19.6% 
12.2% 

52.4% 
36.0% 
34.9% 
14.8% 
10.6% 

24.9% 
22.2% 
17.5% 
12.7% 

23.3% 
249% 
15.3% 
14.8% 

20.6% 
19.6% 

20.1% 
12.7% 
11.6% 
11.1% 

9.0% 

19.6% 
10.1% 

18.0% 

7.4% 

16.9% 

Rebif* 132 meg 
weekly 

65.8% 

34.8% 
22.8% 

58.7% 
41.3% 
27.7% 
13.0% 
13.0% 

70.1% 
16.3% 
16.3% 
7.6% 

50.5% 
29.3% 
28,3% 
19.0% 

9.2% 

24.5% 
19.6% 
19.0% 
12.0% 

24.5% 
25.0% 
19.0% 
9.8% 

23.9% 
23.4% 

28.8% 
22.3% 
15.2% 
12.0% 

12.5% 

27.2% 
17.4% 

16.8% 

13.0% 

15.8% 

(a) Significant difference between placebo and RebiP 66 meg weekly groups (ps 0.05) 
(b)Significant difference between placebo and RebiP 132 meg weekly groups (ps 0.05) 
(c) Significant difference between RebiP 66 meg and RebiP 132 meg weekly groups (ps 0.05) 

In addition to the above listed adverse events, the following events have been experienced less frequently, in one or 
both of the relapsing-remitting multiple sclerosis studies: asthenia, fluid retention, anorexia, gastroenteritis, heartburn, 
paradentium affections, dental abcess or extraction, stomatitis, glossitis, sleepiness, anxiety, irritability, confusion, 
lymphadenopathy, weight gain, bone fracture, dyspnoea, cold sores, fissure at the angle of the mouth, menstrual 
disorders, cystitis, vaginitis. After 2 years, the placebo patients were switched to RebiP, and along with the patients for 
the RebiP treatment groups, they were treated for an additional two years. Listed below by WHOART System Organ 
Class, are the proportion of patients reporting the most common adverse events during years 3 and 4 of treatment. The 
results are similar to those obtained in the original phase ol the study. The findings indicate that the incidence of 
interferon-related adverse events diminishes somewhat with continued exposure to the medication. Cases of necrosis 
were rare and not a cause of drop-out. For RebiP 66 meg weekly, there was one episode ol skin necrosis per 92 years 
of exposure or per 14,100 injections. The comparable figures for RebiP 132 meg weekly are 1 episode of necrosis per 
61 years of exposure or per 9,300 injections. 
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Proportion of Patients Reporting the Most Common Adverse Events During Years 3 and 4 of Treatment 

Body system 

Application site 
disorders 

Body as a whole -
general disorders 

Centr. & periph. 
nervous system 
disorders 

Respiratory 
system disorders 

Gastro-intestinal 
system disorders 

Musculo-skeletal 
system disorders 

Psychiatric 
disorders 

White cell & res. 
disorders 

Liver & biliary 
system disorders 

Urinary system 
disorders 

Preferred 
term 

Injection site 
inflammation 
Injection site reaction 
Injection site pain 

Influenza-like 
symptoms 
Fatigue 
Fever 
Leg pain 
Trauma 
Hypertonia 
Pain 

Headache 
Dimness 
Paraesthesia 
Hypoaesthesia 

Rhinitis 
Upper Resp Tract 
Infection 
Pharyngitis 
Coughing 
Sinusitis 

Nausea 
Abdominal pain 
Diarrhoea 
Constipation 

Back pain 
Myalgia 
Arthralgia 
Muscle weakness 
Skeletal pain 

Depression 
Insomnia 

Lymphopenia 
Leucopenia 
Granulocytopenia 
Lymphadenopathy 

ALT increased 

Urinary tract 
infection 

Placebo/66 

(n=85) 

65.9% 

28.2% 
18.8% 

42.4% 

34.1% 
14.1% 
8.2% 

153% 
14.1% 

4.7% 

44.7% 
4.7% 

15.3% 
7.1% 

38.8% 
18.8% 

23.5% 
5.9% 
8.2% 

12.9% 
8.2% 
5.9% 

14.1% 

14,1% 
212% 
165% 
12.9% 
8.2% 

29 4% 
22.4% 

224% 
16.5% 
9.4% 
2.4% 

118% 

8.2% 

Placebo/132 
(n=87) 
65.5% 

37.9% 
218% 

60.9% 

36.8% 
14.9% 
12.6% 
5.7% 

11.5% 
149% 

55.2% 
11.5% 
13.8% 
13.8% 

29.9% 
14.9% 

12.6% 
11.5% 
11.5% 

19.5% 
16.1% 
8.0% 
9.2% 

20.7% 
23.0% 
18.4% 
17.2% 
11.5% 

27.6% 
21.8% 

23.0% 
14.9% 
10.3% 
14,9% 

14.9% 

14.9% 

Rebif 66 meg 
weekly (n=167) 

56.9% 

29.9% 
15.0% 

50.3% 

24.6% 
15.6% 
6.6% 

14.4% 
10.8% 

4.2% 

467% 
13.2% 
10.2% 
7.2% 

39.5% 
22.8% 

19.8% 
8.4% 
5.4% 

10.8% 
13.2% 
12.0% 
6.0% 

20.4% 
15.6% 
126% 
7.2% 
7.2% 

23 4% 
16.2% 

19.8% 
12.0% 
7,8% 
8.4% 

13,8% 

16.2% 

Rebif* 132 meg 

weekly (n=167) 

66.5% 

31.7% 
138% 

42.5% 

27.5% 
12.0% 
7.8% 

114% 
9.6% 
4.2% 

46.7% 
12.6% 
7.8% 
9.0% 

33.5% 
20.4% 

15.0% 
13.8% 
10.2% 

11.4% 
10.8% 

9.0% 
7.2% 

222% 
14.4% 
18.0% 
9.6% 
6.6% 

251% 
21.6% 

25 7% 
138% 
120% 
10.2% 

12.6% 

13.8% 

Asymptomatic laboratory abnormalities were reported frequently with interferon dosing over the 4 years. Of the 
abnormalities noted, the cytopenias and abnormalities of liver function showed dose-related differences. Lymphopenia 
occurred in 35% of high-dose patients and 27% of low-dose patients. Thrombocytopenia was seen in 2.6% of patients 
on low-dose, and 8.2% ol patients on high dose Differences in the frequency of abnormal liver enzymes were seen 
which included elevated ALT (24% for low dose vs. 30% for high dose, p=0.07) and elevated AST (11% vs. 20%, 
p=0,03). Severe elevations are uncommon and not different between dose groups. These data suggest that there is only 
minimal evidence ol significant dose-dependent lab abnormalities with interferon therapy in MS patients. After 4 years 
of therapy, 23.7% of the low dose and 14.3% of the high-dose patients had developed persistent neutralising 
antibodies (p=0.024,44 meg vs. 22 meg), the vast majority of which (91%) developed within 24 months. The lower 
incidence in the high dose group may be due to the phenomenon ol high-zone tolerance. While continuing interferon 
treatment, 20.0% of low-dose Nab+ patients reverted, while 25.7% of high-dose Nabt patients reverted. The 
neutralising antibodies were associated with reduced clinical efficacy during years 3 and 4 and reduced MRI efficacy 
over 4 years. The table below presents adverse events that were reported in at least 10% of the patients in any treatment 
group ol the SPECTRIMS study; the AEs are listed by WHOART System Organ Class and preferred term (sorted by 
preferred term in order of frequency). The most frequently reported adverse event was injection site inflammation, which 
occurred in 67% of both treated groups compared to 16% for placebo. Lower frequencies of the closely associated but 
more symptomatic injection site reactions were reported in 3 to 4 times as many treated patients as placebo patients. 
Injection site necrosis was seen in 3.3% and 8.8% of patients in the 22 meg and 44 meg groups respectively, but 
almost always as a single event per patient. The rate of necrosis was 1/3800 injections for high-dose and 1/9600 for 
low-dose therapy. Liver function abnormalities were also reported 3 to 4 times more commonly with active therapy. The 
haematopoietic system was also affected, with increased reports of leucopenia, granulocytopenia and lymphopenia 
associated with active therapy and most prominently with the higher dose. These haematopoietic abnormalities are 
expected side-effects of interferon therapy. Increased reports ol anaemia and thrombocytopenia were noted with 
treatment, but these events occurred in less than 10% of patients. 

Adverse Events Experienced by Patients Enrolled in the SPECTRIMS Study 

Body System 

Application site 
disorders 

Body as a whole -
general disorders 

Centr. & periph. 
nervous system 
disorders 

Respiratory 
system disorders 

Preferred 
term 

Injection site inflammation (a)(b) 
Injection site reaction (a)(b)(c) 
Injection site pain 
Injection site bruising (a) 

Influenza-like symptoms 
Headache (c) 
Fatigue (b)(c) 
Fever (c) 
Leg pain 
Asthenia (c) 111 

Rhinitis 
Upper Resp Tract Infection 
Pharyngitis 

Placebo 

15.6% 
7.8% 

18.0% 
16.1% 

52.2% 
56,6% 
32.2% 
11.7% 
9.3% 
9.8% 

26.8% 
18.0% 
13,2% 
9.3% 

41.5% 
33.2% 
20.0% 

Rebif 66 meg 
weekly 
66.5% 
21.1% 
17.2% 

8.1% 

50.7% 
52.2% 
33.0% 
14.4% 
11.5% 
5.7% 

24.4% 
16.3% 

8.1% 
10.0% 

38.3% 
31.1% 
19.6% 

Rebif* 132 meg 
weekly 
67.2% 
31.9% 
22.5% 
9.8% 

49.5% 
63.2% 
43.1% 
19.1% 
12.3% 
12.3% 

30.4% 
17.2% 
9.3% 
8.3% 

333% 
26.0% 
17.2% 

Gastro-intestinal 
system disorders 

Musculo-skeletal 
system disorders 

Psychiatric 
disorders 

White cell & res. 
disorders 

Liver & biliary 
system disorders 

Urinary system 
disorders 

Vision disorders 

Secondary terms 

III 

Myalgia 
Arthralgia 
Back pain 
Muscle weakness 

Depression 
Insomnia 

Lymphopenia (b) 
Leucopenia (a)(bl(c) 
Granulocytopenia (a)(b) 

ALT increased (a)(b) 
AST increased (a)(b) 

Urinary tract infection 
Cystitis 

Vision abnormal (a)(b) 

Traumas Nos 

26.3% 
18.0% 
15.6% 
19.0% 

23.9% 
25.4% 
22.4% 
18.0% 

28.8% 
22.0% 

15.1% 
4.9% 
2.0% 

7.3% 
3.4% 

26.3% 
12.7% 

11.7% 

28.3% 

23,9% 
14,8% 
18,7% 
14.8% 

24,9% 
24,4% 
215% 
17.2% 

32.1% 
20.6% 

21.5% 
110% 

9.1% 

21.1% 
11.5% 

34.4% 
172% 

105% 

24.9% 

17.6% 
15.2% 
13.7% 
13.2% 

27.9% 
23.0% 
22.1% 
16.7% 

348% 
23.5% 

26.0% 
21.1% 
13.2% 

23.0% 
13.2% 

27.0% 
10.8% 

4.9% 

23.0% 

(a) Significant difference between placebo and Rebif 66 meg weekly groups (p=0.05) 
(b) Significant difference between placebo and Rebif" 132 meg weekly groups (p=0.05) 
(c) Significant difference between Rebif* 66 meg and Rebif 132 meg weekly groups (p=0.05) 

The data indicate that Rebif is safe when administered chronically even al high dose. Furthermore, studies with Rebif 
have included patients with disability ranging from none to severe, age ranging from 18 to 55 at study start and in the 
forms of MS (SPMS, RRMS) that comprise over 80% of all MS patients. In the ETOMS study adverse events were 
reported more frequently in patients assigned Rebif than in those assigned placebo. These events included injection-site 
inflammation (60% vs. 12%), fever (28% vs. 12%), myalgia (17% vs. 9%) and chills (11% vs. 5%), Serious adverse 
events were reported in five patients in the placebo group and six in the Interferon beta-1a group, 

DOSAGE AND ADMINISTRATION: 
Relapsing Forms ol Multiple Sclerosis: Before initiating a patient on Rebif therapy, please review completely the 
CONTRAINDICATIONS section of this Product Monograph. The recommended dose is 44 meg given 3 times per week 
by subcutaneous injection. The dose can be reduced to 22 meg tiw if the patient is not able to tolerate the higher dose. 
Treatment should be initiated under supervision of a physician experienced in the treatment of the disease. When first 
starting treatment with Rebif, in order to allow tachyphylaxis to develop thus reducing adverse events, it is 
recommended that 20% of the total dose be administered during the initial 2 weeks of therapy, 50% of total dose be 
administered in weeks 3 and 4, and the full dose from the fifth week onwards. Please also review the WARNINGS and 
PRECAUTIONS sections and ensure appropriate monitoring of patients with depression, hepatic dysfunction, a history 
ot seizures, cardiac disease, renal dysfunction, thyroid dysfunction, myelosuppression, and female patients of child-
bearing potential. Patients should be advised of Rebif's side-effects and instructed on the use of aseptic technique 
when administering Rebif. The Rebif Patient Leaflet should be carefully reviewed with all patients, and patients should 
be educated on self-care and advised to keep the Leaflet for continued reference during Rebif therapy, Al the present 
time, it is not known for how long patients should be treated. Safety and efficacy with Rebif have been demonstrated 
following 4 years of treatment. Therefore, it is recommended that patients should be evaluated after 4 years of treatment 
with Rebif and a decision for longer-term treatment be made on an individual basis by the treating physician. 

Preparation ol Solution: Liquid formulation: The liquid formulation in a pre-filled syringe is ready lor use. These 
syringes are graduated to facilitate therapy initiation. The pre-filled syringes contain 22 meg and 44 meg ol Rebif 
respectively. The pre-filled syringes are ready for subcutaneous use only. 

STABILITY AND STORAGE RECOMMENDATIONS: Liquid formulation: Refer to the date indicated on the 
labels for the expiry date. Rebif liquid in a pre-filled syringe should be stored at 2-8°C. Rebif syringes may be 
stored lor a limited period at room temperature (up to 25°C), but not more than 1 month. Do not freeze. 

AVAILABILITY OF DOSAGE FORM: 
Rebif is available as a liquid formulation, in pre-filled syringes. Two package strengths are available: 22 meg /0.5mL 
and 44 meg /0.5mL. The pre-filled syringes are supplied as single units, 3-packs and 12-packs. The pre-filled syringes 
are ready for subcutaneous use only. 

The route ol administration for Relapsing forms of Multiple Sclerosis is subcutaneous 

The Product Monograph is available upon request. 

Serono Canada Inc., Oakville, Ontario, Canada L6M 2G2 
® Trademark © 2004 

If you have any questions, call: 
The Multiple Support Program at 1-888-MS-REBF (1-888-677-3243) 

References: 
1, Rebif product monograph. Serono Canada. November 2003 
2. The PRISMS Study Group and University of British Columbia MS/MRI Analysis Group. 

PRISMS 4: long-term efficacy of interteron-beta-1a in relapsing MS. Neurology 2001; 56:1628-1636 

Centr. & periph. 
nervous system 
disorders 

Respiratory 
system disorders 

if 

Rhinitis 
Upper Resp Tract Infection 
Pharyngitis 

26.8% 
18.0% 
13,2% 
9.3% 

41.5% 
33.2% 
20.0% 

24.4% 
16.3% 

8.1% 
10.0% 

38.3% 
31.1% 
19.6% 

30.4% 
17.2% 
9.3% 
8.3% 

333% 
26.0% 
17.2% "%. serono 'WAS* 

Body as a whole -
general disorders 

Influenza-like symptoms 
Headache (c) 
Fatigue (b)(c) 
Fever (c) 
Leg pain 
Asthenia (c) 

52.2% 
56.6% 
32.2% 
11.7% 

9.3% 
9.8% 

50.7% 
52.2% 
33.0% 
14.4% 
11.5% 
5.7% 

49.5% 
63.2% 
43.1% 
19.1% 
12.3% 
12.3% 
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l y ' I M I T R E X Jip 
W f SUMATRIPTAN SUCCINATE - " " • • » • 

25mg,50mg and 100 mg Tablet 

IMITREX* 

(sumatriptan succinate) 

6 mg Subcutaneous Injection and Autoinjeclor 

IMITREX* 

(sumatriptan) 

5 mg and 20 mg Nasal Spray 

THERAPEUTIC CLASSIFICATION 
Migraine Therapy 

PHARMACOLOGIC CLASSIFICATION 
5-HT, Receptor Agonist 

Pharmacokinetics 
Pharmacokinetic parameters following subcutaneous, oral or intranasal 
administration are shown in Table 1. Sumatriptan is rapidly absorbed after oral, 
subcutaneous and intranasal administration The low oral and intranasal 
bioavailability is primarily due to metabolism (hepatic and presyslemic) and 
partly due to incomplete absorption The oral absorption ol sumatriptan is not 
significantly affected either during migraine attacks or by food. Inter-patient and 
intra-patient variability was noted in most pharmacokinetic parameters assessed. 

Table 1 : Summary ol Pharmacokinetic Parameters 

Parameter 

Bioavailability 

C™ (ng/mL) 

T.„ 

Tw 
Protein Binding 

Volume ot Distribution 

Total Plasma 

Clearance 

Renal Plasma 

Clearance 

Subcutaneous 

96% 
6mg: 72 ng/mL 

61119:15min 

2hr(17-2.3hr) 

Oral 

14% 
100mg: 50-60ng/mL 

25mg: 18ng/mL 

100mg; 0.5-5br' 

2hr(1.9-2.2hr) 

Intranatal 

16% 
5mg: 4.7ng/mL 

10mg:8.5ncymL 

20mg: 14.4noVmL 

1-1.5hr 

2hr(13-5.4hr| 

14-21% 

170L 

1160mL/min 

260mL/min 

" 70% lo 80% of C w values were attained within 30-45 minutes ot dosing 

In vitro studies with human microsomes suggest that sumatriptan is metabolized 
by monoamine oxidase (MAO), predominantly the A isoenzyme In studies 
conducted in a limited number ot patients, MAO inhibitors reduce sumatriptan 
clearance, significantly increasing systemic exposure. 
Non-renal clearance ot sumatriptan accounts lor about 80% ol the total 
clearance The major metabolite, the indole acetic acid analogue ol sumatriptan 
is mainly excreted in the urine where it is present as a free acid (35%) and the 
glucuronide conjugate (11 %) It has no known 5-HT, or 5- HT2 activity Minor 
metabolites have not been identified. 
No differences have been observed between the pharmacokinetic parameters in 
healthy elderly volunteers compared with younger volunteers (less than 65 years old) 
Significant relief begins about 10-15 minutes following subcutaneous injection, 
15 minutes lollowing inlranasal administration and 30 minutes following oral 
administration. 

INDICATIONS AND CLINICAL USES 
IMITREX DF™ (sumatriptan succinate) and IMITREX" (sumatriptan 
succinate/sumatriptan) is indicated lor the acute treatment ol migraine attacks 
with or without aura. 
IMITREX DF™ and IMITREX* is not lor use in the management ot hemiplegic, 
basilar, or ophthalmoplegic migraine (see CONTRAINDICATIONS). Safety and 
efficacy have not been established lor cluster headache which is present in an 
older, predominantly male population 
CONTRAINDICATIONS 

IMITREX DF™ (sumatriptan succinate) and IMITREX* (sumatriptan 
succinate/sumatriptan) is contraindicated in patients with history, 
symptoms, or signs of ischemic cardiac, cerebrovascular, or 
peripheral vascular syndromes, valvular heart disease or cardiac 
arrhythmias (especially tachycardias). In addition, patients with 
other significant underlying cardiovascular diseases (e .g . , athero
sclerotic disease, congenital heart disease) should not receive 
IMITREX D F " and IMITREX* . Ischemic cardiac syndromes include, 
but are not limited to, angina pectoris of any type (e .g . , stable 
angina of effort and vasospastic forms ol angina such as the 
Prinzmetal's variant), all forms of myocardial infarction, and silent 
myocardial ischemia. Cerebrovascular syndromes include, but are 
not limited to, strokes of any type as well as transient ischemic 
attacks (TIAs). Peripheral vascular disease includes, but is not 
limited to, ischemic bowel disease, or Raynaud's syndrome (see 
WARNINGS). 
Because IMITREX D P " and IMITREX* may increase blood pressure, 
it is contraindicated in patients with uncontrolled or severe 
hypertension. 
Concurrent administration of MAO inhibitors or use within 2 weeks 
ot discontinuation of MAO inhibitor therapy is contraindicated (see 
CLINICAL PHARMACOLOGY AND PRECAUTIONS: Drug Interactions). 
Ergot-containing drugs have been reported to cause prolonged 
vasospastic reactions. Because IMITREX DF™ and IMITREX* may 
also cause coronary vasospasm and these effects may be additive, 
the use ol IMITREX D F " and IMITREX* within 24 hours before or 
after treatment with other 5-HT, receptor agonists, or ergotamine-
containing drugs or their derivatives (eg. dihydroergotamine, 
methysergide) is contraindicated. 
IMITREX DF™ and IMITREX* should not be administered to patients 
with severe hepatic impairment. 
IMITREX OF™ and IMITREX* is contraindicated in patients with 
hemiplegic, basilar, or ophthalmoplegic migraine. 
IMITREX D P " and IMITREX* is contraindicated in patients with 
hypersensitivity to sumatriptan or any of the ingredients of the 
formulations. 
IMITREX* Injection should not be given intravenously because of its 
potential to cause coronary vasospasm. 

WARNINGS 
IMITREX D P " (sumatriptan succinate) and IMITREX* (sumatriptan 
succinate/sumatriptan) should only be used where a clear diagnosis of 
migraine has been established. 
Risk of Myocardial Ischemia and/or Infarction and Other Adverse Cardiac 
Em& IMITREX D P " and IMITREX* has been associated with transient 
chest and/or neck pain and tightness which may resemble angina pectoris. 
In rare cases, the symptoms have been identified as being the likely result 
of coronary vasospasm or myocardial ischemia. Rare cases of serious 
coronary events or arrhythmia have occurred following use of IMITREX D P " 
and IMITREX* . IMITREX D P " and IMITREX* should not be given to 
patients who have documented ischemic or vasospastic coronary artery 
disease (CAD) (see CONTRAINDICATIONS). It is strongly recommended 
that IMITREX DF™ and IMITREX* not be given to patients in whom 
unrecognized CAD is predicted by the presence of risk factors (e.g., 
hypertension, hypercholesterolemia, smoking, obesity, diabetes, strong 
family history of CAD, female who is surgically or physiologically 
postmenopausal, or male who is over 40 years of age) unless a cardio
vascular evaluation provides satisfactory clinical evidence that the patient 
is reasonably free ol coronary artery and ischemic myocardial disease or 
other significant underlying cardiovascular disease. The sensitivity of 
cardiac diagnostic procedures to detect cardiovascular disease or predis
position to coronary artery vasospasm is unknown. If, during the cardio
vascular evaluation, the patient's medical history or electrocardiographic 
investigations reveal findings indicative of, or consistent with, coronary 
artery vasospasm or myocardial ischemia, IMITREX D P " and IMITREX* 
should not be administered (see CONTRAINDICATIONS). 
For patients with risk factors predictive of CAD, who are considered 
to have a satisfactory cardiovascular evaluation, the first dose of 
IMITREX DF™ and IMITREX* should be administered in the setting of a 
physician's office or similar medically stalled and equipped facility. 
Because cardiac ischemia can occur in the absence of clinical symptoms, 
consideration should be given to obtaining electrocardiograms in patients 
with risk factors during the interval immediately following IMITREX D P " 
and IMITREX' administration on the first occasion of use. However, an 
absence of drug-induced cardiovascular effects on the occasion of the 
initial dose does not preclude the possibility of such effects occurring with 
subsequent administrations. Intermittent long term users of IMITREX D P " 
and IMITREX* who have or acquire risk factors predictive ol CAD, as 
described above, should receive periodic interval cardiovascular 
evaluations over the course ol treatment. If symptoms consistent with 
angina occur after the use of IMITREX DF™ and IMITREX*, ECG evaluation 
should be carried out to look for ischemic changes. 
The systematic approach described above is intended to reduce the 
likelihood that patients with unrecognized cardiovascular disease will be 
inadvertently exposed to IMITREX OF" and IMITREX" . 
Cardiac Events and Fatalities Associated with 5-HT, Agonists: 
IMITREX DF™ and IMITREX' can cause coronary artery vasospasm Serious adverse 
cardiac events, including acute myocardial infarction, life threatening disturbances of 
cardiac rhythm, and death have been reported within a tew hours lollowing the adminis
tration ol 5-HT, agonists Considering the extent ol use ol 5-HT, agonists in patients 
with migraine, the incidence ol these events is extremely low. The fact that some of these 
events nave occurred in patients with no prior cardiac disease history and with 
documented absence ol CAD, and the close proximity ol the events to IMITREX DF™ 
and IMITREX* use support the conclusion lhat some of these cases were caused by the 
drug. In many cases, however, where there has been known underlying coronary artery 
disease, the relationship is uncertain 

Premarketing Experience With IMITREX D P " and IMITREX* : 
01 6348 patients with migraine who participated in premarketing controlled and 
uncontrolled clinical trials of oral IMITREX DF™ and IMITREX*. two experienced clinical 
adverse events shortly after receiving oral IMITREX DF™ and IMITREX* that may have 
rellected coronary vasospasm Neither of these adverse events was associated with a 
serious clinical outcome. 
Among the more than 1900 patients with migraine who participated in premarketing 
controlled clinical trials ol subcutaneous IMITREX DF™ and IMITREX', (here were eight 
patients who sustained clinical events during or shortly after receiving 
IMITREX DF™ and IMITREX* that may have reflected coronary artery vasospasm. Six 
ol these eight patients had ECG changes consistent with transient ischemia, but without 
accompanying clinical symptoms or signs. 01 these eight patients, tour had either 
findings suggestive ot CAD or risk factors predictive ol CAD prior to study enrollment. 
Among approximately 4,000 patients with migraine who participated in premarketing 
controlled and uncontrolled clinical trials of IMITREX* nasal spray, one patient 
experienced an asymptomatic subendocardial intarction possibly subsequent to a 
coronary vasospastic event 
Postmarketing Experience With IMITREX DF™ and IMITREX* : Serious 
cardiovascular events, some resulting in death, have been reported in association with 
the use ol IMITREX* Injection or IMITREX DF™ and IMITREX' Tablets. The 
uncontrolled nature of postmarketing surveillance, however, makes it impossible to 
determine definitively the proportion ot the reported cases that were actually caused by 
IMITREX DF™ and IMITREX" or to reliably assess causation in individual cases On 
clinical grounds, the longer the latency between the administration ot IMITREX DF™ and 
IMITREX* and the onset ot the clinical event, the less likely the association is lo be 
causative. Accordingly, interest has focused on events beginning within 1 hour of the 
administration ol IMITREX DF™ and IMITREX* . 
Cardiac events that have been observed to have onset within 1 hour ol IMITREX DF™ 
and IMITREX* administration include: coronary artery vasospasm, transient ischemia, 
myocardial inlarction, ventricular tachycardia and ventricular fibrillation, cardiac arrest, 
and death 
Some of these events occurred in patients who had no findings of CAD and appear to 
represent consequences of coronary artery vasospasm. However, among reports from 
the USA ol serious cardiac events occurring within 1 hour ol IMITREX DF™ and 
IMITREX* administration, almost all of the patients had risk factors predictive of CAD 
and the presence of significant underlying CAD was established in most cases (see 
CONTRAINDICATIONS) 
Cerebrovascular Events and Fatalities with 5-HT, Agonists: Cerebral 
hemorrhage, subarachnoid hemorrhage, stroke, and other cerebrovascular events have 
been reported in patients trealed with oral or subcutaneous IMITREX DF™ and 
IMITREX', and some have resulted in fatalities The relationship ol IMITREX DF™ and 
IMITREX* to these events is uncertain In a number of cases, it appears possible that the 
cerebrovascular events were primary, IMITREX DF™ and IMITREX* having been 
administered in the incorrect belief that the symptoms experienced were a consequence 
ot migraine when they were not IMITREX DF™ and IMITREX* should not be 
administered it the headache being experienced is atypical lor the patient. It should also 
be noted that patients with migraine may be at increased risk ol certain cerebrovascular 
events (e.g., stroke, hemorrhage, TIA). II a patient does not respond to the first dose, the 
opportunity should be taken to review the diagnosis before a second dose is given. 
Special Cardiovascular Pharmacology Studies: In subjects (n=lO) with 
suspected coronary artery disease undergoing angiography, a 5-HT, agonist at a 
subcutaneous dose ot 1.5mg produced an 8% increase in aortic blood pressure, an 
18% increase in pulmonary artery blood pressure, and an 8% increase in systemic 
vascular resistance. In addition, mild chest pain or tightness was reported by four 
subjects. Clinically significant increases in blood pressure were experienced by three of 
the subjects (two of whom also had chest pain/discomfort). Diagnostic angiogram 
results revealed that 9 subjects had normal coronary arteries and 1 had insignificant 
coronary artery disease 
In an additional study with this same drug, migraine patients (n=35) tree of cardio

vascular disease were subjected to assessments ol myocardial perfusion by positron 
emission tomography while receiving a subcutaneous 15mg dose in the absence ol a 
migraine attack Reduced coronary vasodilatory reserve (-10%), increase in coronary 
resistance (-20%), and decrease in hyperemic myocardial blood How (-10%) were 
noted. The relevance of these finding to the use ol the recommended oral doses of this 
5-HT, agonist is not known. 

Similar studies have not been done with IMITREX DF™ and IMITREX" However, owing 
to the common pharmacodynamic actions ol 5-HT, agonists, the possibility ot cardio
vascular effects ot the nature described above should be considered for any agent of this 
pharmacological class 
Hypersensitivity: Rare hypersensitivity (anaphylaxis/anaphylactoid) reactions may 
occur in patients receiving 5-HT, agonists such as IMITREX DF™ and IMITREX" Such 
reactions can be lite threatening or fatal In general, hypersensitivity reactions to drugs 
are more likely to occur in individuals with a history of sensitivity to multiple allergens 
(see CONTRAINDICATIONS) Owing to the possibility ol cross-reactive hypersensitivity 
reactions, IMITREX DF™ and IMITREX*should not be used in patients having a history 
ol hypersensitivity lo chemically-related 5-HT, receptor agonists There have been 
reports ol patients with known hypersensitivity to sulphonamides exhibiting an allergic 
reaction lollowing administration ol IMITREX DF™ and IMITREX" Reactions ranged 
from cutaneous hypersensitivity to anaphylaxis 
Other Vasospasm Related Events: 5-HT. agonists may cause vasospastic 
reactions other than coronary artery vasospasm. Extensive post-market experience has 
shown the use ol IMITREX DF™ and IMITREX* to be associated with rare occurrences 
of peripheral vascular ischemia and colonic ischemia with abdominal pain and bloody 
diarrhea 

Increase in Blood Pressure: Significant elevation in blood pressure, including 
hypertensive crisis, has been reported on rare occasions in patients with and without a 
history ol hypertension IMITREX DF™ and IMITREX* is contraindicated in patients with 
uncontrolled or severe hypertension (see CONTRAINDICATIONS). In patients with 
controlled hypertension, IMITREX DF™ and IMITREX" should be administered with 
caution, as transient increases in blood pressure and peripheral vascular resistance have 
been observed in a small portion ol patients 
PRECAUTIONS 

Cluster Headache: There is insufficient information on the efficacy and safety ol 
IMITREX DF™ (sumatriptan succinate) and IMITREX" (sumatriptan 
succinate/sumatriptan) in the treatment ol cluster headache, which is present in an older, 
predominantly male population The need lor prolonged use and the demand tor 
repeated medication in this condition renders the dosing information inapplicable lor 
cluster headache 
Cardiovascular: Discomfort in the chest, neck, throat and jaw (including 
pain, pressure, heaviness and tightness) has been reported after adminis
tration of IMITREX DF™ and IMITREX". Because 5-HT, agonists may cause 
coronary artery vasospasm, patients who experience signs or symptoms 
suggestive of angina lollowing IMITREX DF™ and IMITREX* should be 
evaluated for the presence ol CAD or a predisposition to variant angina 
before receiving additional doses, and should be monitored electrocardio-
graphically if dosing is resumed and similar symptoms recur. Similarly, 
patients who experience other symptoms or signs suggestive of decreased 
arterial flow, such as ischemic bowel syndrome or Raynaud's syndrome 
lollowing IMITREX OF™ and IMITREX* should be evaluated lor athero
sclerosis or predisposition to vasospasm (see CONTRAINDICATIONS AND 
WARNINGS). 

Neurological Conditions: Care should be taken lo exclude other potentially serious 
neurologic conditions before treating headache in patients not previously diagnosed 
with migraine headache or who experience a headache that is atypical lor them There 
have been rare reports where patients received 5-HT, agonists tor severe headaches that 
were subsequently shown to have been secondary to an evolving neurologic lesion. For 
newly diagnosed patients or patients presenting with atypical symptoms, the diagnosis 
of migraine should be reconsidered it no response is seen after the first dose of IMITREX DF™ 
and IMITREX*. 

Seizures: Caution should be observed it IMITREX DF™ and IMITREX" is lo be used 
in patients with a history of epilepsy or structural brain lesions which lower the 
convulsion threshold. 
Psychomotor Impairment: Patients should be cautioned that drowsiness may occur 
as a result ol treatment with IMITREX DF™ and IMITREX*. They should be advised not 
to perform skilled tasks (e.g. driving or operating machinery) il drowsiness occurs 
Renal Impairment: The effects ol renal impairment on the efficacy and safely ol 
IMITREX DF™ and IMITREX* have not been evaluated Therefore IMITREX DF™ and 
IMITREX* is not recommended in this patient population 
Hepatic Impairment: The effect of hepatic impairment on the efficacy and safety of 
IMITREX DF™ and IMITREX* has not been evaluated, however, the pharmacokinetic 
profile ol sumatriptan in patients with moderate' hepatic impairment shows that these 
patients, following an oral dose of 50mg, have much higher plasma sumatriptan 
concentrations than healthy subjects (Table 2) Therefore, an oral dose ol 25 mg may be 
considered in patients with hepatic impairment 
' Assessed by aminopynne breath lest (>0 2-0 4 scaling units) 

Table 2: Pharmacokinetic Parameters Alter Oral Administration 
of IMITREX* 50 mg to Healthy Volunteers and Moderately 

Hepatically Impaired Patients 

Parameter 

A U C . 

^max 

Mean Ratio 
(hepatic impaired/healthy) 

n=8 

181% 
176% 

90% CI 

130 to 252", 
129 to 240% 

p-value 

0.009* 
0.007* 

' Statistically significant 

The pharmacokinetic parameters of 6 mg subcutaneous sumatriptan do not differ 
statistically between normal volunteers and moderately hepatically impaired 
subjects. However, sumatriptan should not be administered lo patients with 
severe hepatic impairment (see CONTRAINDICATIONS) 
Drug Interactions: Single dose pharmacokinetic drug interaction studies have 
not shown evidence of interactions with propranolol, flunarizine, pizotifen or 
alcohol. Multiple dose interaction studies have not been performed. The 
pharmacokinetics ol sumatriptan nasal spray were unaltered when preceded by 
a single clinical dose ol the nasal decongestant xylometazoline (Otrivin*'). 
Trademark Ciba Self Medication 

Ergot-Containing Drugs: Ergot-containing drugs have been reported to cause 
prolonged vasospastic reactions. Recause there is a theoretical basis lor these 
effects being additive, ergol-containing or ergot-type medications (like 
dihydroergotamine or methysergide) are contraindicated within 24 hours ot 
IMITREX DF™ and IMITREX* administration (see CONTRAINDICATIONS). 
MAO Inhibitors: In studies conducted in a limited number of patients, MAO 
inhibitors reduce sumatriptan clearance, significantly increasing systemic 
exposure Therelore. the use ot IMITREX DF™ and IMITREX* in patients 
receiving MAO inhibitors is contraindicated (see CONTRAINDICATIONS, AND 
CLINICAL PHARMACOLOGY). 
Other Serotonergic Drugs: Rare postmarketing reports describe patients with 
weakness, hyperreflexia, and incoordination lollowing the combined use ol a 
selective setotonin reuptake inhibitor (SSRI) and 5-HT, agonists. II concomitanl 
treatment with IMITREX DF™/ IMITREX" and an SSRI (e.g.. fluoxetine, 
lluvoxamine, paroxetine, sertraline), tricyclic antidepressant, or other drug with 
serotonergic activity is clinically warranted, appropriate observation ot the patient 
lor acute and long-term adverse events is advised. 
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Other 5-HTi agonists: The administration ol IMITREX DF™ and IMITREX' with other 
5-HT, agonists has not been evaluated in migraine patients. As an increased risk ot 
coronary vasospasm is a theoretical possibility with co-administration ol 5-HT, 
agonists, use of these drugs within 24 hours of each other is conlraindicaled. 
Drug/Laboratory Test Interactions: IMITREX OF™ and IMITREX* are not known 
to interfere with commonly employed clinical laboratory tests. 
Use in Elderly (>65 years): Experience of the use of IMITREX DF™ and IMITREX' 
in patients aged over 65 years is limited. Therefore the use of IMITREX DF™ and 
IMITREX' in patients over 65 years is not recommended. 
Use in Children (<18 years): The safety and efficacy of IMITREX DF™ and 
IMITREX* in children has not been established and its use in this age group is not 
recommended. 

Use in Pregnancy: Reproduction studies, performed in rats, have not revealed any 
evidence ol impaired fertility, teratogenicity, or post-natal development due to 
IMITREX DF™ and IMITREX*. Reproduction studies, performed in rabbits by the oral 
route, have shown increased incidence of variations in cervico-thoracic blood vessel 
configuration in the foetuses. These effects were only seen al the highest dose tested, 
which affected weight gain in the dams, and at which blood levels were in excess of 
50 times those seen in humans after therapeutic doses. A direct association with 
IMITREX DF™ and IMITREX* treatment is considered unlikely but cannot be excluded. 
Therefore, the use of IMITREX DF™ and IMITREX* is not recommended in pregnancy. 
In a rat fertility study, oral doses of IMITREX DF™ and IMITREX* resulting in plasma 
levels approximately 150 limes those seen in humans alter a 6 mg subcutaneous dose 
and approximately 200 times those seen in humans after a 100 mg oral dose were 
associated with a reduction in the success of insemination. This effect did not occur 
during a subcutaneous study where maximum plasma levels achieved approximately 
100 times those in humans by the subcutaneous route and approximately 150 times 
those in humans by the oral route. 

To monitor maternal-foetal outcomes of pregnant women exposed to sumatriptan, a 
Pregnancy Registry has been established. Physicians are encouraged to register 
patients by calling 1-800-336-2176. 
Lactation: Sumatriptan is excreted in human breast milk Therefore, caution is advised 
when administering IMITREX DF™ and IMITREX* to nursing women. Infant exposure 
can be minimised by avoiding breast feeding for 24 hours after treatment. 
Binding to Melanin Containing Tissues: In rats treated with a single 
subcutaneous dose (05 mg/kg) or oral dose (2 mgAg) of radiolabeled sumatriptan, the 
elimination hall life ol radioactivity from the eye was 15 and 23 days, 
respectively, suggesting lhat sumatriptan and/or its metabolites bind to the melanin of 
the eye. Because there could be an accumulation in melanin rich tissues over lime, this 
raises the possibility that sumatriptan could cause toxicity in these tissues after 
extended use. However, no effects on the retina related to treatment with sumatriptan 
were noted in any of the oral or subcutaneous toxicity studies. Although no systematic 
monitoring ot ophthalmologic function was undertaken in clinical trials, and no specific 
recommendations for ophthalmologic monitoring are ottered, prescribers should be 
aware of the possibility ot long term ophthalmologic effects. 
Laboratory Tests: No specific laboratory tests are recommended lor monitoring 
patients prior to and/or after treatment with IMITREX DF™ and IMITREX*. 
ADVERSE REACTIONS 

Serious cardiac events, including some that have been fatal, have 
occurred following the use ol 5-HT, agonists. These events are extremely 
rare and most have been reported in patients with risk factors predictive 
ol CAD. Events reported have included coronary artery vasospasm, 
transient myocardial ischemia, myocardial infarction, ventricular 
tachycardia, and ventricular fibrillation (see CONTRAINDICATIONS, 
WARNINGS, and PRECAUTIONS). 
Experience in Controlled Clinical Trials with IMITREX D F - and IMITREX* 
Typical 5-HT, Agonist Adverse Reactions: As with other 5-HT, agonists. 
IMITREX DF™ (sumatriptan succinate) and IMITREX* (sumatriptan 
succinate/sumatriptan) has been associated with sensations of heaviness, pressure, 
tightness or pain which may be intense. These may occur in any part of Ihe body 
including the chest, throat, neck, jaw and upper limb. 
Acute Safely: In placebo-controlled migraine trials, 7,668 patients received at least 
one dose ol IMITREX DF™ and IMITREX" (3095 oral, 1432 subcutaneous, 
3141 intranasal). The following tables (Tables 3-5) list adverse events occurring in 
these trials at an incidence ol 1 % or more in any ol the IMITREX DF™ and IMITREX6 

dose groups and that occurred at a higher incidence than in the placebo groups. 

Table 3: Treatment-Emergent Adverse Events in Oral Placebo-
Controlled Clinical Trials Reported by at Least 1 % 

of Patients with Migraine 

Number of Miqrare Attacks Treated 

Placebo 

1187 

Symptoms of Potentially Cardiac Origin 
• Chest Sensations' 
• Neck/Throat/Jaw Sensations" 

•Upper Limb Sensations' 
• Palpitations 

Neurological 
• Head/Face Sensations' 

• Dizziness 
•Headache 

• Vertigo 
•Drowsiness 

• Tremor 
Gastrointestinal 
•Nausea 

• Hvposalrvafai 
• Vomiting 
• Gastrointestinal Discomfort & Pain 

• Abdominal Discomfort & Pain 
• Diarrhea 
Musculoskeletal 
• Musculoskeletal Pain 
• Muscle Pain 

0.6% 
14% 
1.2°,, 

0.6% 

1.3% 

25% 
33% 
06°, 
16°, 

04% 

58% 
1.2% 
29% 
1.4% 

0.3% 
0.9% 

0.7% 

03% 
•Mus* Atrophy Weakness &Tiredness NR 
Ear, Nose & Throat 
• Infections 
• Nasal Signs & Symptoms 
• Throat & Tonsil Symptoms 
Respiratory 
• Viral Infection 

Non-SMe Specific 
• Limb Sensations" 

• Sensations* (todyregkxi urepedfed) 
• Malaise/Farjgue 
• Sweating 

06% 
0.7% 
0.6% 

0.3% 

04% 
4.5% 
51% 
04% 

IMITREX* 
25 mg 

945 

23% 
23% 
1.4% 
0.3% 

2.3% 
3.1% 
40%, 

11% 
1.1% 
0.9%, 

2.8%, 
14% 
43% 
11% 
NR 

0.3% 

23% 
09%. 

0.6% 

06% 
1.4% 

NR 

1.1% 

1.1% 

5.7% 
37% 
06% 

IMITREX* 
50 mg 

1889 

2.6%, 
3.5% 

25% 
1.0% 

25% 
3.3% 
22%, 

1.1% 
12% 
04% 

44% 
1.1% 
1.1% 
08% 
04% 
0.6% 

04% 
01% 
04% 

11% 
0.8% 
0.4% 

0.1% 

04% 
8.0% 
26% 
0.6% 

IMITREX' 
100 mg 

14750 

32% 
52% 
3.6% 
1.1% 

4.7% 

6.2% 
3.3% 

1.0% 
2.1% 
11% 

11.0% 

12% 
4.4% 
2.0% 

12% 
1.1% 

1.4% 
1.0% 

1.4% 

1.4% 
1.0% 
2.3% 

1,0% 

1.5% 
9.0% 
9.5% 

1.6% 

' The term "sensations" encompasses adverse events described as pain & discomfort, pressure, 
heaviness, constriction, tightness, heal/burning sensation, paresthesia, numbness tingling, and 
strange sensations 
" Includes patients receiving up to 3 doses of 100mg 
NR -• Not Reported 

Table 4: Treatment-Emergent Adverse Events in Subcutaneous 
Placebo-Controlled Clinical Trials Reported by at Least 1 % 

of Patients with Migraine 

Number ot Patients 

Number ol Migraine Attacks Treated 

Symptoms ol Potentially Cardiac Origin 
• Chest Sensations* 

• Neck/Throat/Jaw Sensations' 

• Upper Limb Sensations* 
Neurological 

• Head/Face Sensations" 

• Dizziness 
• Headache 
• Drowsiness 

Gastrointestinal 
• Nausea 
• Hyposalivation 

Musculoskeletal 
• Muscle Atrophy Weakness & Tiredness 

Ear/Nose and Throat 

• Throat 8, Tonsil Symptoms 

Respiratory 
• Breathing Disorders 

Non-Site Specific 

• Sensations* (body region unspecified) 

• Injection Site Reactions 
• Limb Sensations' 

• Malaise/Fatigue 
• Sweating 
• Trunk Symptoms" 

Placebo 

615 
742 

1 6% 

13% 
2.0% 

3.7% 
3 7% 

0.7% 

1 8%, 

5 9% 

2 8% 

NR 

0.3% 

0 8% 

15.9% 
10.4% 

1.5% 

2 3% 
1 1% 

0.5% 

m&imt 
1432 

2540 

5.7% 

12.0% 
6.8% 

16.6% 
7,9% 

3.4% 
2 9%, 

9.4% 

3.3% 

1.7% 

10% 

1.3% 

39 0% 
247% 

6.0% 

4.7% 
1.7% 
1.4% 

* The term "sensations" encompasses adverse events described as pain & discomfort, pressure. 

heaviness, constnclion, tightness, heat/burning sensation, paresthesia, numbness, tingling, and 

strange sensations. 

NR = Not Reported 

Table 5: Treatment-Emergent Adverse Events in Intranasal Placebo-
Controlled Clinical Trials Reported by at Least 1 % 

ot Patients with Migraine 

Number ol Patients 
Number of Migraine 

Attacks Treated 
Symptoms of Potentially 
Cardiac Origin 
• Chest Sensations* 

• Neck/Throat/Jaw Sensations" 
Neurological 

• Head/Face Sensations' 
• Dizziness 

• Headache 
• Migraine 

Gastrointestinal 
• Nausea 
• Vomiting 

Ear, Nose & Throat 
• Sensitivity to Noise 

• Nasal Signs & Symptoms 
• Infections 
• Upper Respiratory Inflammation 

• Throat 8, Tonsil Symptoms 
Non-Site Specific 

• Sensations' 
(body region unspecified] 

• Malaise/Fatigue 
• Descriptions ol odor or taste 

Placebo 

741 

1047 

0.3% 

12% 

0.8% 
1.2% 
0.7% 

2 6% 

10.4% 

7.6% 

3.1% 

1.3% 
0 9%, 
0.5% 

0.8% 

18% 

13% 
1.8% 

IMITREX* 
5mg 
496 

933 

1.0% 

0.6% 

1 4% 

1.6% 
1 4% 

3.2% 

14.3% 
111% 

4.4% 

3 0% 
18% 
10% 
02% 

2 4%, 

1.8% 
15.3% 

IMITREX' 

10 mg 
1007 

1434 

0 7% 

1.6% 

2 4% 

1.5% 

0 9% 
24% 

9 6%. 

9.6% 

2 5% 

16% 
1.3% 
0 6% 

10% 

2 7% 

1.3% 
20.2% 

IMITREX" 

20 mg" 

1638 

2070 

0.6% 

23% 

2.4% 
12% 
0.8% 
18% 

8,3% 

68% 

1,5% 

1,8% 

0,5% 
0.7% 
0.7% 

2.4% 

0.8% 
20.8% 

* The term "sensations" encompasses adverse evenls described as pain & discomlod, pressure, 
heaviness, constriction, tightness, heat/burning sensation, paresthesia, numbness, tingling, and 
strange sensations 
" Includes patienls receiving up to 3 doses ot 20mg 

IMITREX DF™ and IMITREX" is generally well tolerated Most ol Ihe events 
were transient in nature and resolved within 45 minutes of subcutaneous 
administration and within 2 hours of oral or intranasal administration. 
Of the 3630 patients treated with IMITREX' Nasal Spray in clinical trials, there 
was one report of a coronary vasospasm related to IMITREX* administration 
Minor disturbances of liver function tests have occasionally been observed with 
sumattiplan treatment There is no evidence that clinically significant 
abnormalities occurred more frequently with sumatriptan than with placebo 
Patients treated with IMITREX DF™ and IMITREX' rarely exhibit visual 
disorders like flickering and diplopia. Additionally cases of nystagmus, 
scotoma and reduced vision have been observed. Very rarely a transient loss of 
vision has been reported. However, visual disorders may also occur during a 
migraine attack itself. 
DOSAGE AND ADMINISTRATION 
General: 

IMITREX DF™ (sumatriptan succinate) and IMITREX* (sumatriptan 
succinate/sumatriptan) is indicated for the acute treatment of 
migraine headache with or without aura. Sumatriptan should nal be 
used prophylactically. Sumatriptan may be given orally, subcuta-
neously or as a nasal spray. The safety of treating an average ot 
more than four headaches in a 30 day period has not been 
established. 
In selecting the appropriate formulation for individual patients, consideration 
should be given to the patient's preference for formulation and the patient's 
requirement for rapid onset of relief. Significant relief begins about 
10-15 minutes following subcutaneous injection, 15 minutes following 
intranasal administration and 30 minutes following oral administration. 
In addition to relieving the pain of migraine, sumatriptan (all formulations) has 
also been shown to be effective in relieving associated symptoms ol migraine 
(nausea, vomiting, phonophobia, photophobia). Sumatriptan is equally 
effective when administered at any stage of a migraine attack. Long term 
(12-24 months) clinical studies with maximum recommended doses of 
sumatriptan indicate lhat there is no evidence of the development ot 
tachyphylaxis, or medication-induced (rebound) headache. 

Tablets: 
The minimal effective single adult dose ol IMITREX DF™ Tablets is 25mg. The 
maximum recommended single dose is 100 mg 
The optimal dose is a single 50mg tablet. However, depending on individual 
patient's needs and response to treatment, some patients may require 100mg. 
Clinical trials have shown that approximately 50 - 75% of patients have 
headache relief within two hours after oral dosing with 100mg. and that a further 
15 - 25% have headache relief by 4 hours. Comparator studies have shown 
similar efficacy rates with the 50mg and 100mg tablets. There is evidence lhat 
doses ot 50 and 100mg may provide greater effect than 25mg. 
If the migraine headache returns, or if a patient has a partial response to the 
initial dose, the dose may be repeated after 2 hours. Not more than 200mg 
should be taken in any 24 hour period. 
II a patient does not respond to Ihe first dose of IMITREX DF™ Tablets, a second 
dose should not be taken for the same attack, as it is unlikely to be of clinical 
benefit, IMITREX DF™ and IMITREX* may be taken to treat subsequent 
migraine attacks. 
The tablet should be swallowed whole with water, not crushed, chewed or split 
Hepatic Impairment 
In patients with mild or moderate hepatic impairment, plasma sumatriptan 
concentrations up to two times those seen in healthy subjects have been 
observed. Therefore, a 25 mg dose (single tablet) may be considered in these 
patients (see PRECAUTIONS) Sumatriptan should not be administered to 
patients with severe hepatic impairment (see CONTRAINDICATIONS) 
Injection 
IMITREX* Injection should he injected subcutaneously (on the outside of the 
thigh or in the upper arm) using an autoinjector. 
The recommended adult dose ot sumatriptan is a single 6 mg subcutaneous 
injection 
Clinical trials have shown that approximately 70-72% ol patients have 
headache relief within one hour after a single subcutaneous injection This 
number increases to 82% by 2 hours. 
If the migraine headache returns, or if a patient has a partial response to the 
initial dose, the dose may be repeated after 1 hour Not more than 12 mg 
(two 6 mg injections) should be taken in any 24 hour period 
If a patient does not respond to Ihe first dose ol IMITREX" Injection, a second 
dose should not be taken for the same attack, as it is unlikely lo be ol clinical 
benefit. IMITREX* may be taken for subsequent attacks. 
Administration during migraine aura prior to other symptoms occurring may 
not prevent the development of a headache. 
Patients should be advised to read the patient instruction leaflet regarding the 
safe disposal of syringes and needles. 
Nasal Spray 
The minimal effective single adult dose of sumatriptan nasal spray is 5mg The 
maximum recommended single dose is 20mg 
If the migraine headache returns, or if a patient has a partial response to Ihe 
initial dose, the dose may be repeated alter 2 hours. Not more than 40mg 
should be taken in any 24 hour period 
In clinical studies totalling 3693 patients, optimal rates ol headache relief were 
seen with the 20mg dose Single doses above 20mg should not be used due to 
limited safety data and lack of increased efficacy relative to the 20mg single dose. 
Within the range of 5-20 mg, an increase in dose was not associated with any 
significant increase in the incidence or severity of adverse events other than 
taste disturbance (See ADVERSE REACTIONS). 
The nasal spray should be administered into one nostril only. The device is a 
ready to use single dose unit and must not be primed before administration 
Patients should be advised to read the patient instruction leaflet regarding the 
use ot the nasal spray device before administration. 
COMPOSITION 
IMITREX DF™ Tablets contain 100 mg, 50 mg or 25 mg sumatriptan (base) as 
the succinate salt. IMITREX DF™ Tablets also contain croscarmellose sodium, 
iron oxide red (100mg only), dibasic calcium phosphate anhydrous, 
sodium bicarbonate, magnesium stearate. methylhydroxypropyl cellulose, 
microcrystalline cellulose, titanium dioxide, and triacetin. 
IMITREX' Injection contains 6 mg sumatriptan (base) as the succinate salt in 
an isotonic sodium chloride solution containing water tor injection. 
IMITREX' Nasal Spray contains 5 mg, or 20 mg ol sumatriptan base (as the 
hemisulphate salt formed in situ) in an aqueous buffered solution containing 
anhydrous dibasic sodium phosphate, monobasic potassium phosphate, 
purified water, sodium hydroxide and sulphuric acid, 
AVAILABILITY OF DOSAGE FORMS 
IMITREX DF™ Tablets are available as pink 100mg, white 50mg, or white 25mg 
film-coated tablets in blister packs containing 6 tablets. 
IMITREX* Injection (6mg; total volume = 0.5 mL) is available in pretilled 
syringes placed in a tamper-evident carrying/disposal case. Two pre-filled 
syringes plus an IMITREX STATdose Pen™ autoinjector are packed in an 
IMITREX STATdose System™ autoinjector kit. A refill pack is available 
containing 2 pre-lilled syringes in a carton. 
IMITREX* Injection is also available to physicians or hospitals in a single dose 
vial (6mg; total volume = 0.5 mL). There are 5 vials per carton 
IMITREX" Nasal Spray 5 mg and 20 mg are each supplied in boxes ol 6 nasal 
spray devices ( 3 X 2 devices). Each unit dose spray supplies 5 and 20 mg, 
respectively. 

Product Monograph available to physicians and pharmacists upon 
request. 
Please contact GlaxoSmithKline Inc., 7333 Mississauga Road N„ Mississauga, 
Ontario L5N 6L4, 
IMITREX DF™ is a trademark used under license by GlaxoSmithKline Inc 
IMITREX* is a registered trademark, used under license by GlaxoSmithKline Inc. 
'"The appearance, namely the colour, shape, and size ol the IMITREX Nasal 
Spray device and IMITREX STATdose System are trademarks, used under 
license by GlaxoSmithKline Inc. 

Date of preparation: January 17.1992 
Date of revision: May 07, 2004 

References: 1. Walls C elal. Pharmacokinetic profile ol a new form of sumatriptan 
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CONNECTING EXCELLENT PROFILES IN 
EFFICACY AND TOLERABILITY 

PRESCRIBING INFORMATION 
Tablets of 250 mg, 500 mg, and 750 mg 
Therapeutic classification: Antiepileptic 

ACTIONS AND CLINICAL PHARMACOLOGY 
Mechanism of Action 
Levetiracetam is a drug of the pyrrolidine class chemically unrelated 
to existing antiepileptic drugs (AEDs). Levetiracetam exhibits anti
seizure and antiepileptogenic activity in several models of chronic 
epilepsy in both mice and rats, while being devoid of anticonvulsant 
activity in the classical screening models of acute seizures. 
The mechanism of action of levetiracetam has not yet been fully 
established, however, it appears to be unlike that of the commonly 
used AEDs. In vitro studies show that levetiracetam, at concentrations 
of up to 10 | iM did not result in significant ligand displacement at 
known receptor sites such as benzodiazepine, GABA (gamma-
aminobutyric acid), glycine, NMDA {N-methyl-D-aspartate), re
uptake sites or second messenger systems. Furthermore, 
levetiracetam does not modulate neuronal voltage-gated sodium 
and T-type calcium currents and does not induce conventional 
facilitation of the CABAergic system. 
Pharmacokinetics 

Summary: Single- and multiple-dose pharmacokinetics of leveti
racetam have included healthy volunteers, adult and pediatric 
patients with epilepsy, elderly subjects, and subjects with renal and 
hepatic impairment. Results of these studies indicate that 
levetiracetam is rapidly and almost completely absorbed after oral 
administration. The pharmacokinetic profile is linear with low intra-
and inter-subject variability.There is no modification of the clearance 
after repeated administration. Food does not affect the extent of 
absorption of levetiracetam, although the rate is decreased. 
Levetiracetam is not protein-bound (< 10% bound) and its volume of 
distribution is close to the volume of intracellular and extracellular 
water. Sixty-six percent (66%) of the dose is renally excreted 
unchanged. The major metabolic pathway of levetiracetam {24% of 
the dose) is an enzymatic hydrolysis of the acetamide group. It is not 
liver cytochrome P450 dependent. The metabolites have no known 
pharmacodynamic activity and are renally excreted. Plasma half-life 
of levetiracetam across studies is 6-8 hours. Plasma half-life is 
increased in subjects wi th renal impairment, and in the elderly 
primarily due to impaired renal clearance. 
Based on its pharmacokinetic characteristics, levetiracetam is 
unlikely to produce or to be subject to metabolic interactions. 
The pharmacokinetic profile is comparable in healthy volunteers and 
in patients with epilepsy. 

Due to its complete and linear absorption, plasma levels can be 
predicted from the oral dose of levetiracetam expressed as mg/kg 
bodyweight. Therefore, there is no need for plasma level monitoring 
of levetiracetam. 
Human Pharmacology 

Pharmacokinetics: The pharmacokinetics of levetiracetam have 
been characterized in single and multiple dose PK studies, with doses 
up to 5000 mg; these studies included healthy volunteers (n = 98), 
patients with epilepsy (n = 58 adult patients and n = 24 pediatric 
patients), elderly subjects (n = 16) and subjects wi th renal and 
hepatic impairment (n = 36 and 16, respectively). 
Absorption and Distribution: Levetiracetam is rapidly and almost 
completely absorbed after oral administration. The oral 
bioavailability of levetiracetam tablets is 100%. Plasma peak 
concentrations (CmaK) are achieved at 1,3 hours after dosing. The 
extent of absorption is independent of both dose and the presence 
of food, but the latter delays T ^ by 1.5 hours and decreases C ^ by 
20%. The pharmacokinetics of levetiracetam are linear over the dose 
range of 500 - 5000 mg. Steady-state is achieved after two days of 
a twice daily administration schedule. Mean peak concentrations 
(Qnax)are ^ anQl 43 u.g/mL, respectively, following a single 1000 mg 
dose, and a repeated 1000 mg twice daily dose. 
Neither levetiracetam nor its primary metabolite is significantly 
bound to plasma proteins (<10%).The volume of distribution of 
levetiracetam is approximately 0.5 to 0.7 IVkg, a value that is close 
to the total body water volume. No tissue distribution data for 
humans are available. 

Metabolism: Levetiracetam is not extensively metabolized in 
humans. The major metabolic pathway is the enzymatic hydrolysis 
of the acetamide group, which produces the pharmacologically 
inactive carboxylic acid metabolite, ucb L057 (24% of dose). The 
production of this metabolite is not dependent on any liver 
cytochrome P450 isoenzymes and is mediated by serine esterase(s) 
in various tissues, including blood cells. Two minor metabolites were 
identified as the product of hydroxylation of the 2-oxo-pyrrolidine 
ring (2% of dose) and opening of the 2-oxo-pyrrolidine ring in 
position S ( 1 % of dose). There is no evidence for enantiomeric 
interconversion of levetiracetam or its major metabolite. 
Elimination: Levetiracetam plasma half-life in adults is 7 ± 1 hours 
and was unaffected by dose, route of administration or repeated 
administration. Levetiracetam is eliminated from the systemic 
circulation by renal excretion as unchanged drug, which represents 
66% of administered dose. The total body clearance is 0 .% mL/min/kg 
and the renal clearance is 0.6 mL/min/kg. Approximately 93% of the 
dose was excreted within 48 hours. The mechanism of excretion is 
glomerular filtration with subsequent partial tubular reabsorption. The 
primary metabolite, ucb L057, is excreted by glomerular filtration and 
active tubular secretion with a renal clearance of 4 mL/min/kg. 
Levetiracetam elimination is correlated to creatinine clearance and 
clearance is thus reduced in patients with impaired renal function 
(See PRECAUTIONS and DOSAGE AND ADMINISTRATION) 

Special Populations: Elderly: Pharmacokinetics of levetiracetam were 
evaluated in 16 elderly patients, ranging in age from 61-88 years, with 
11 of the 16 patients aged 75 years of age or over with creatinine 
clearance ranging from 30 to 74 mL/min. Following oral administra
tion of 500 mg bid for 10 days, total body clearance decreased by 
38% and the half-life was increased about 40% (10 to 11 hours) 
when compared to healthy adults. This is most likely due to the 
decrease in renal function in these subjects. Pediatrics (6to 12year$); 
Pharmacokinetics of levetiracetam were evaluated in 24 pediatric 
patients {age 6-12 years) after a single dose. The apparent clearance 
of levetiracetam adjusted to body weight was approximately 40% 
higher than in epileptic adults. Gender: Levetiracetam Cmax and AUC 
were 20% higher in women (n = 11) compared to men (n = 12). 
However, clearances adjusted for body weight were comparable. 
Race: Formal pharmacokinetic studies of the effects of race have not 
been conducted. Because levetiracetam is primarily renally excreted 
and there are no known important racial differences in creatinine 
clearance, significant pharmacokinetic differences due to race are 
not expected. 
Renal Impairment: Single dose pharmacokinetics were performed in 
20 subjects with renal impairment (n = 7 mild/CLcr of 50-79 mL/min; 
n = 8 moderate/CLCI of 30-49 mL/min; n - 5 severe/CLCf < 30 mL/min), 
and n = 11 matching healthy volunteers. Clearance of levetiracetam 
is correlated wi th creatinine clearance and levetiracetam 
pharmacokinetics following repeat administration were well 
predicted from single dose data. The apparent body clearance of the 
parent drug levetiracetam is reduced in patients with impaired renal 
function by approximately 40% in the mild group, 50% in the 
moderate group, and 60% in the severe renal impairment group. For 
the primary metabolite ucb L057, the decrease in clearance values 
from baseline was greater than that seen for the parent drug in all 
subject groups. 
In anuric (end stage renal disease) patients, the apparent body 
clearance was approximately 30% compared to that of normal 
subjects. Approximately 50% of the pool of levetiracetam in the 
body is removed during a standard 4-hour hemodialysis procedure. 
Dosage should be reduced in patients with impaired renal function 
receiving levetiracetam, and supplemental doses should be given to 
patients after dialysis (see PRECAUTIONS and DOSAGE AND 
ADMINISTRATION). 

Hepatic Impairment: A single-dose pharmacokinetic study was 
performed in 16 subjects with hepatic impairment (n = 5 mild/Child-
Pugh Grade A; n = 6 moderate/Grade B; n = 5 severe/Grade C vs 5 
healthy controls). For the mild and moderate subgroups neither 
mean nor individual pharmacokinetic values were clinically different 
from those of controls. In patients with severe hepatic impairment, 
mean apparent body clearance was 50% that of normal subjects, 
with decreased renal clearance accounting for most of the decrease. 
Patients wi th severe hepatic impairment thus require a reduced 
dosage of Keppra® (See PRECAUTIONS and DOSAGE AND 
ADMINISTRATION). 

INDICATIONS AND CLINICAL USE 
Keppra® (levetiracetam) is indicated as adjunctive therapy in the 
management of patients with epilepsy who are not satisfactorily 
controlled by conventional therapy. 

CONTRAINDICATIONS 
This product should not be administered to patients who have 
previously exhibited hypersensitivity to levetiracetam or any of the 
inactive ingredients in Keppra® (levetiracetam) tablets. 

WARNINGS 
Central Nervous System Adverse Events 

Keppra* (levetiracetam) use is associated with the occurrence of 
central nervous system (CNS) adverse events; the most significant of 
these can be classified into the following categories: 1) somnolence 
and fatigue, 2) behavioral/psychiatric symptoms and 3) coordination 
difficulties. 
There was no clear dose response relationship for any of the three 
categories of CNS adverse events, within the recommended dose 
range of up to 3000 mg/day. Somnolence/asthenia and coordination 
difficulties occurred most frequently within the first four weeks of 
treatment and usually resolved while patients remained on 
treatment. In the case of behavioral/psychiatric symptoms {including 
such adverse events as aggression, agitation, anger, anxiety, emotional 
lability, hostility, irritability), approximately half of the patients 
reported these events within the first four weeks, with the remaining 
events occurring throughout the duration of the trials. See also 
PRECAUTIONS, Central Nervous System Adverse Events. 
Withdrawal of Anti-Epileptic Drugs 

As with all antiepileptic drugs, Keppra® should be withdrawn gradually 
to minimize the potential of increased seizure frequency. 

PRECAUTIONS 
General 

Hematological Abnormalities: Minor but statistically significant 
decreases compared to placebo were seen in total mean RBC count, 
mean hemoglobin, and mean hematocrit in Keppra®-treated patients 
in controlled trials. For hemoglobin values, the percentage of 
Keppra® or placebo treated patients with possibly clinically significant 
abnormalities were less than 0.5% each. For hematocrit values, a total 
of 5 .1% of Keppra® treated versus 3.2% of placebo patients had at 
least one possibly significant decrease in hematocrit {< 37% in males 
and 32% in females). 

For white blood cells (WBC), 2.9% of treated versus 2.3% of placebo 
patients had at least one possibly clinically significant decrease in 
WBC count (< 2.8 x 109/L), while 2.6% of treated vs. 1.7% of 
placebo patients had at least one possibly significant decrease in 
neutrophil count {< 1.0 x 109/L). Of the Keppra®-treated patients 
with a low neutrophil count, all but one rose towards or reached 
baseline wi th continued treatment. No patient was discontinued 
secondary to low neutrophil counts. 

Central Nervous System Adverse Events (See WARNINGS): Keppra® 
(levetiracetam) use is associated wi th the occurrence of central 
nervous system (CNS) adverse events; the most significant of these 
can be classified into the following categories: 1) somnolence and 
fatigue, 2) behavioral/psychiatric symptoms and 3) coordination 
difficulties. 
The following CNS adverse events were observed in controlled 
clinical trials. 

Table 1: 
Total Combined Incidence Rate for Each of the Three Categories 
of CNS Adverse Events in Placebo-controlled Add-on Clinical Trials. 

Category of CNS 
adverse event 

Somnolence and fatigue 
Somnolence 
Asthenia 

Behavioral/psychiatric symptom 
Non psychotic1 

Psychotic* 

Coordination difficulties' 

Keppra®* + 
AED therapy 

(n = 672) 

15% 
14% 

14% 
1 % 

3% 

Placebo + 
AED therapy 

(n«351 ) 

10% 
10% 

6% 
0% 

z% 
' Reflects Keppra® doses of 1000 mg, 2000 mg, 3000 mg, and 4000 mg 

per day. 
1 "Non-psychotic behavioral/psychiatric symptoms" encompasses the 
following terms: agitation, antisocial reaction, anxiety, apathy, deperso
nalization, depression, emotional lability, euphoria, hostility, nervousness, 
neurosis, personality disorder and suicide attempt. 

2 "Psychotic behavioral/psychiatric symptoms" encompasses the following 
terms: hallucinations, paranoid reaction, psychosis and psychotic 
depression. 

^'Coordination difficulties" encompasses the following terms: ataxia, 
abnormal gait, incoordination. 

See ADVERSE EVENTS, Table 2, for incidence rate of individual AEs 
contained within the categories. 
Behavioral/psychiatric symptoms {including agitation, emotional 
lability, hostility, anxiety, etc.) have been reported approximately 
equally in patients with and without a psychiatric history, 
There was no clear dose response relationship for any of the three 
categories of CNS adverse events, within the recommended dose 
range of up to 3000 mg/day. In a controlled study including a dose 
of 4000 mg, administered without titration, the incidence rate of 
somnolence during the first four weeks of treatment for patients 
receiving the high dose was 42%, compared to 2 1 % for patients 
receiving 2000 mg/day. 
Special Populations 

Patients with Renal Impairment: Renal excretion of unchanged drug 
accounts for approximately 66% of administered levetiracetam 
dose. Consistent wi th this, pharmacokinetic studies in renally-
impaired patients indicate that apparent clearance is significantly 
reduced in subjects wi th renal impairment (see ACTION AND 
CLINICAL PHARMACOLOGY, Special Populations). 
In patients wi th renal impairment Keppra® dosage should be 
appropriately reduced. Patients wi th end stage renal disease, i.e. 
those undergoing dialysis, should be given supplemental doses after 
dialysis (See DOSAGE AND ADMINISTRATION). 
Pregnancy and Nursing: There are no adequate and well-controlled 
studies on the use of Keppra® in pregnant women. Levetiracetam 
and/or its metabolites cross the placental barrier in animal species. In 
reproductive toxicity studies in rats and rabbits, levetiracetam 
induced developmental toxicity at exposure levels similar to or 
greater than the human exposure. There was evidence of increased 
skeletal variations/minor anomalies, retarded growth, embryonic 
death, and increased pup mortality. In the rat, fetal abnormalities 
occurred in the absence of overt maternal toxicity. The systemic 
exposure at the observed no effect level in the rabbit was about 4 to 
5 times the human exposure. The potential risk for humans is 
unknown. Keppra® should not be used during pregnancy unless 
potential benefits to mother and fetus are considered to outweigh 
potential risks to both. Discontinuation of antiepileptic treatments 
may result in disease worsening, which can be harmful to the 
mother and the fetus. 

Pregnancy Exposure Registry: To facilitate monitoring of fetal 
outcomes of pregnant women exposed to Keppra®, physicians 
should encourage patients to register, before fetal outcome is known 
{e.g., ultrasound, results of amniocentesis, etc.), in the Antiepileptic 
Drug Pregnancy Registry by calling (888) 233-2334 (toll free). 
Nursing Mothers: Levetiracetam is excreted in breast milk.Therefore, 
there is a potential for serious adverse reactions from Keppra® in 
nursing infants. Recommendations regarding nursing and epilepsy 
medication should take into account the importance of the drug to 
the mother, and the as yet uncharacterized risks to the infant. 
Typically, recommendations are made in the context of the 
necessary prior risk-benefit judgement, regarding pregnancy and 
epilepsy medication. 

Use in Pediatric Patients: Safety and efficacy in patients below the 
age of 18 have not been established. 
Use in the Elderly: Renal function can be decreased in the elderly and 
levetiracetam is known to be substantially excreted by the kidney, 
the risk of adverse reactions to the drug may be greater in patients 
with impaired renal function. A pharmacokinetic study in 16 elderly 
subjects {age 61-88 years) showed a decrease in clearance by about 
40% with oral administration of both single dose and 10 days of 
multiple twice-daily dosing. This decrease is most likely due to the 
expected decrease in renal function in these elderly subjects. Care 
should therefore be taken in dose selection for elderly patients, and it 
may be useful to monitor renal function. 

There were insufficient numbers of elderly patients in controlled 
trials of epilepsy to adequately assess the efficacy or safety of 
Keppra® in these patients. Nine of 672 patients treated with Keppra® 
were 65 or over. 
Drug Interactions 

In Vitro Studies on Metabolic Interaction Potential In vitro, 
levetiracetam and its primary metabolite have been shown not to 
inhibit the major human liver cytochrome P450 isoforms (CYP3A4, 
2A6, 2C8/9/10, 2C19, 2D6, 2E1 and 1A2), glucuronyl transferase 
(paracetamol UGT, i.e. UGT1A6, ethinyl estradiol UGT, i.e.UGT1A1, 
and p-nitrophenol UGT, i.e.UGT [pl6.2]) and epoxide hydrolase 
activities. In addition, levetiracetam does not affect the in vitro 
glucuronidation of valproic acid. In human hepatocytes in culture, 
levetiracetam did not cause enzyme induction. 
Levetiracetam circulates largely unbound (<10% bound) to plasma 
proteins; therefore clinically significant interactions with other drugs 
through competition for protein binding sites are unlikely. 
Thus in-vitro data, in combination wi th the pharmacokinetic 
characteristics of the drug, indicate that Keppra® is unlikely to 
produce, or be subject to, pharmacokinetic interactions. 
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Clinical Pharmacokinetic Data 
Other Antiepiteptic Drugs (AEDs): Potential drug interactions 
between Keppra® and other AEDs (phenytoin, carbamazepine, 
valproic acid, phenobarbital, lamotrigine, gabapentin and primidone) 
were assessed by evaluating the serum concentrations of leveti-
racetam and these AEDs during placebo-controlled clinical studies. 
These data suggest that levetiracetam may not significantly 
influence the plasma concentrations of these other AEDs, and that 
the other AEDs may not significantly influence the plasma 
concentrations of levetiracetam. 
For two of these AEDs — phenytoin and valproate — formal 
pharmacokinetic interaction studies with Keppra® were performed. 
Keppra® was co-administered with either phenytoin or valproate at 
doses of 3000 mg/day and 1000 mg/day respectively. No clinically 
significant interactions were observed. 
Other Drug Interactions 

Oral Contraceptives: A pharmacokinetic clinical interaction study has 
been performed in healthy subjects between the oral contraceptive 
containing 0.03 mg ethinyl estradiol and 0.15 mg levonorgesterol, 
and the lowest therapeutic dose of Keppra® {500 mg bid). No clinically 
significant pharmacokinetic interactions were observed. 
However, pharmacokinetic interaction studies using Keppra® as 
adjunctive therapy and covering the recommended dosage range, 
have not been conducted. Therefore, physicians should advise their 
female patients to be alert to any irregular vaginal bleeding or 
spotting, and to immediately report to them any occurrences. 
Digoxin: Keppra® (1000 mg bid) did not influence the pharmaco
kinetics and pharmacodynamics (ECC) of digoxin given as a 0.25 mg 
dose every day. Coadministration of digoxin did not influence the 
pharmacokinetics of levetiracetam. 
Warfarin: Keppra® (1000 mg bid) did not influence the pharmaco
kinetics of R and S warfarin (2.5 mg, 5 mg, or 7.5 mg daily). 
Prothrombin t ime was not affected by levetiracetam. 
Coadministration of warfarin did not affect the pharmacokinetics of 
levetiracetam. 
Probenecid: Probenecid, a renal tubular secretion blocking agent, 
administered at a dose of 500 mg four times a day, did not change 
the pharmacokinetics of levetiracetam 1000 mg bid. CSSmax °f t n e 
metabolite, ucb L057, was approximately doubled in the presence of 
probenecid and the renal clearance of the metabolite ucb L057 was 
decreased by 60%; this alteration is likely related to competitive 
inhibition of tubular secretion of ucb L057. The effect of Keppra® on 
probenecid was not studied. 

ADVERSE EVENTS 
Commonly Observed 
In well-controlled clinical studies, the most frequently reported 
adverse events associated with the use of Keppra® in combination 
with other AEDs, not seen at an equivalent frequency among 
placebo-treated patients, were somnolence, asthenia, dizziness and 
infection. Of the most frequently reported adverse events, asthenia, 
somnolence and dizziness appeared to occur predominantly during 
the first four weeks of treatment with Keppra®. 

Incidence of AEs in Controlled Clinical Trials 
Table 2: 
Incidence (%) of Treatment-emergent Adverse Events in Placebo-
controlled, Add-on Studies by Body System. (Adverse Events 
Occurred in at least 1 % of Keppra*-treated Patients and Occurred 
More Frequently than Placebo-treated Patients.) 
(Studies N051, N052, N132 and N138) 

Table 3: 
Adverse Events Most Commonly Associated with Discontinuation 
or Dose Reduction in Placebo-controlled Studies in Patients with 
Epilepsy 

Body system/ 
adverse event 

Body as a whole 
Asthenia 
Infection' 

Digestive system 
Tooth disorders 

Hemic and 
lymphatic system 
Ecchymosis 

Nervous system 
Amnesia 
Anxiety 
Ataxia 
Depression 
Dizziness 
Emotional lability 
Hostility 
Nervousness 
Personality disorders 
Somnolence 
Thinking abnormal 
Vertigo 

Respiratory system 
Pharyngitis 
Rhinitis 
Sinusitis 

Keppra®+ 
AED therapy 

(n = 672 ) (%) 

14 
13 

2 

2 

2 
2 
3 
4 
9 
2 
2 
4 
1 

IS 
2 
3 

6 
4 
2 

Placebo + 
AED therapy 
(n = 351 ) (%) 

10 
7 

1 

1 

0 
1 
1 
2 
4 
0 
1 
2 
0 

10 
1 
1 

4 
3 
1 

In levetiracetam-treated patients, the majority of "infection" events 
(93%) were coded to reported terms of "common cold" or "infection 
upper respiratory". 

Additional Events Observed in Placebo Controlled Trials 
Lack of Dose-related Incidence within Therapeutic Range: Based on 
the data from the controlled clinical trials, there was no evidence of 
dose relationship within the recommended dose range of 1000 to 
3000 mg/day. 
Discontinuation or Dose Reduction in Weit-controtted Clinical 
Studies: In well-controlled clinical studies, 14.3% of patients 
receiving Keppra® and 11.7% receiving placebo either discontinued 
or had a dose reduction as a result of an adverse event. The adverse 
events most commonly associated (>1%) with discontinuation or 
dose reduction in either treatment group are presented in Table 3. 

Asthenia 

Headache 

Convulsion 

Dizziness 

Somnolence 

Rash 

Keppra® 
(n = 672) 

9 (1.3%) 

8(1.2%) 

16(2.4%) 

11 (1.6%) 

31 (4.6%) 

0 

Placebo 
(n = 351) 

3 (0.9%) 

2 (0.6%) 

10(2.8%) 

0 

6 (1.7%) 

5 (1.4%) 

The overall adverse experience profile of Keppra® was similar 
between females and males. There are insufficient data to support a 
statement regarding the distribution of adverse experience reports 
by age and race. 
Post-marketing Experience 
In post-marketing experience, nervous system and psychiatric 
disorders have most frequently been reported. In addition to adverse 
reactions during clinical studies, and listed above, the following 
adverse reactions have been reported in post-marketing experience. 
Data are insufficient to support an estimate of their incidence in the 
population to be treated. 
Blood and lymphatic disorders: leukopenia, neutropenia, pancy
topenia, thrombocytopenia. 

SYMPTOMS AND TREATMENT OF OVERDOSE 
Symptoms 
The highest reported Keppra® overdose is approximately 10 times 
the therapeutic dose. In the majority of overdose cases, multiple 
drugs were involved. Somnolence, agitation, aggression, depressed 
level of consciousness, respiratory depression, and coma were 
observed with Keppra® overdoses. The minimal lethal oral dose in 
rodents is at least 233 times the maximum clinically studied dose. 
Treatment 

There is no antidote for overdose wi th Keppra®; treatment is 
symptomatic and may include hemodialysis. If indicated, elimination 
of unabsorbed drug should be attempted by emesis or gastric lavage; 
usual precautions should be observed to maintain airway. General 
supportive care of the patient is indicated including monitoring of 
vital signs and observation of the clinical status of the patient. 
Standard hemodialysis procedures result in significant removal of 
levetiracetam (approximately 50% in 4 hours) and should be consid
ered in cases of overdose. Although hemodialysis has not been 
performed in the few known cases of overdose, it may be indicated 
by the patient's clinical state or in patients with significant renal 
impairment. 

DOSAGE AND ADMINISTRATION 
General 
Renal excretion of unchanged drug accounts for approximately 66% 
of administered levetiracetam dose. Consistent with this, reduced 
doses are recommended for patients with renal impairment. 
Keppra® is given orally with or without food. 
Adults 

Treatment should be initiated at a dose of 1000 mg/day, given as 
twice daily dosing (500 mg bid). Depending on clinical response and 
tolerability, the daily dose may be increased every two weeks by 
increments of 1000 mg, to a maximum recommended daily dose of 
3000 mg. 
In clinical trials, daily doses of 1000 mg, 2000 mg, and 3000 mg, given 
as twice a day dosing, were shown to be effective. Although there was 
a tendency toward greater response rate with higher dose, a consistent 
statistically significant increase in response with increased dose has 
not been shown. There are limited safety data from controlled clinical 
trials at doses higher than 3000 mg/day (approximately 40 patients), 
therefore these doses are not recommended. 
Patients with Impaired Renal Function 
Keppra® dosage should be reduced in patients with impaired renal 
function (see Table 4 below). Patients with end stage renal disease 
should receive supplemental doses following dialysis. To use this 
dosing table, an estimate of the patient's CLcr in mL/min is needed. 
CLCf in mL/min may be estimated from serum creatinine (mg/dL) 
determination using the following formula: 

CL, 
[140-age (years)] x weight (kg) 

72 x serum creatinine (mg/dL) 
(x 0.85 for female patients) 

Table 4: 
Dosing Adjustment for Patients with Impaired Renal Function 

Group 

Normal 

Mild 

Moderate 

Severe" 

End-stage renal 
disease patients 
undergoing dialysis' 

Creatinine 
clearance 
(mL/min) 

£ 8 0 

50-79 

30-49 

<30 

-

Dosage and 
frequency 

500 to 1500 mg twice daily 

500 to 1000 mg twice daily 

250 to 750 mg twice daily 

250 to 500 mg twice daily 

500 to 1000 mg once daily 

1 Following dialysis, a 250 to 500 mg supplemental dose is recommended. 
" or according to best clinical judgement 

Patients with Impaired Hepatic Function 
No dose adjustment is needed in patients with mild-to-moderate 
hepatic impairment. In patients with severe hepatic impairment, the 
creatinine clearance may underestimate the renal insufficiency. 
Therefore a 50% reduction of the daily maintenance dose is 
recommended when the creatinine clearance is < 70 mL/min. 
Elderly Patients 
Dose selection and titration should proceed cautiously in elderly 
patients, as renal function decreases with age. 

PHARMACEUTICAL INFORMATION 
Drug Substance 
U.S.A.N: levetiracetam 
Chemical Name: (-)-(S)-a-ethyl-2-oxo-1 -pyrrolidine acetamide 
Structural Formula; 

cx o 
CH3C/H2 4 

CONH2 

Molecular Formula: CeHuN^Oj 
Molecular Weight: 170.21 
Physical Form: A white to off-white crystalline powder with a faint 
odor and a bitter taste. 
Solubility: It is very soluble in water (104.0 g/100 mL). It is freely soluble 
in chloroform (65.3 g/100 mL) and in methanol (53.6 g/100 mL), soluble 
in ethanol (16.5 g/100 mL), sparingly soluble in acetonitrile 
(5.7 g/100 mL) and practically insoluble in n-hexane. 
pKa and pH values: The pKa of levetiracetam is < -2 and cannot be 
determined wi th accuracy due to the chemical instability of the 
protonated form. 
The protonation of ucb L059 starts at H 0 values between -1 and -2. 
Partition Co-efficient: A log P (log P o ^ c - Log P cycl0hMane) was 
calculated at pH 7.4 using phosphate buffered saline and at pH 1.0 
using KCl/HCI.The A log P at pH 7.4 is 3.65 and at pH 1.0 is 3.10. 
Melting Range: 115 -119°C 
Composition: Keppra® tablets contain the labeled amount of 
levetiracetam. Inactive ingredients include colloidal silicon dioxide, 
corn starch, hydroxypropyl methylcellulose, magnesium stearate, 
polyethylene glycol 4000, povidone, talc, t i tanium dioxide and 
coloring agents. 
The individual tablets contain the following coloring agents: 
250 mg tablets: FD&C Blue No. 2, 
500 mg tablets: FD&C Blue No. 2 and yellow iron oxide, 
750 mg tablets: FD&C Blue No. 2, FD&C Yellow No. 6 

and red iron oxide. 
Stability and Storage Recommendations 
Store between 15-30°C (59-86°F). 

AVAILABILITY OF DOSAGE FORMS 
Keppra® (levetiracetam) tablets, 250 mg are blue, oblong-shaped, 
film-coated tablets debossed with "ucb" and "250" on one side. 
They are supplied in bottles of 120 tablets. 
Keppra® (levetiracetam) tablets, 500 mg are yellow, oblong-shaped, 
film-coated tablets debossed with "ucb" and "500" on one side. 
They are supplied in bottles of 120 tablets. 
Keppra® (levetiracetam) tablets, 750 mg are orange, oblong-
shaped, film-coated tablets debossed with "ucb" and "750" on one 
side. They are supplied in bottles of 120 tablets. 

For more information, please refer to the complete Keppra® Product 
Monograph. 

References: 1. Cereghino JJ, Biton V Abou-Khalil B, et al. Levetiracetam 
for partial seizures: results of a double-blind, randomized clinical trial. 
Neurology 2000;55:236-4. 2. Keppra Product Monograph. UCB 
Pharma, Inc. 

i^,^C 
® Keppra is a registered trademark of UCB SA. *•-... 
Keppra® is distributed by Lundbeck Canada Inc.. 1»v»*(FiiD) 
413 St-Jacques St. West, Suite FB-230, Montreal, Quebec H2Y 1N9 
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COPAXONE 
(glati ramer aoetate injection) 

20 mg, single use vials and 20 m g / 1 . 0 mL, pre filled syringes for Subcutaneous Injection 

THERAPEUTIC CLASSIFICATION Immunomodulator 

ACTION AND CLINICAL PHARMACOLOGY 
COPAXONE" [glatiramer acetate for injection (formerly known as copolymer-!)] is a sterile, tyophilized mixture of 
synthetic polypeptides containing four naturally occurring amino acids: L-glutamic acid, L-alanine, L-tyrosme and L-lysine with an 
average molar fraction of 0.141,0.427,0.095 and 0.338, respectively. 
The mechanism{s) by which glatiramer acetate exerts its effect on Multiple Sclerosis (MS) is (are) not fully elucidated. However, 
it is thought to act by modifying immune processes that are currently believed to be responsible for the 
pathogenesis of MS. This hypothesis is supported by findings of studies that have been carried out to explore the 
pathogenesis of experimental allergic encephalomyelitis (EAE), a condition induced in animals that is generally accepted as an 
experimental model of MS. 
Studies in animals and in vitro systems suggest that upon its administration glatiramer acetate specific suppressor T cells are 
induced and activated in the penphery. 
Because the immunological profile of glatiramer acetate remains to be fully elucidated, concerns exist about its potential to alter 
naturally occurring immune responses (see PRECAUTIONS). 
Pharmacokinetics: Results obtained in pharmacokinetic studies performed in humans (healthy volunteers) and animals 
support the assumption that a substantial fraction of the therapeutic dose delivered to patients subcutaneously is hydrolyzed 
locally. Nevertheless, larger fragments of glatiramer acetate can be recognized by glatiramer acetate reactive antibodies. Some 
fraction of the injected material, either intact or partially hydrolyzed, is presumedto enter the lymphatic circulation, enabling it 
to reach regional lymph nodes, and some, may enter the systemic circulation intact. 
Clinkal Studies: The efficacy of COPAXONE11 (glatiramer acetate for injection) was evaluated in two placebo-controlled 
trials in patients with Relapsing-Remitting MS (RR-MS). In a third placebo-controlled study the effects of glatiramer acetate on 
MRI parameters were assessed In these studies, a dose of 20 mg/day was used. No other dose or dosing regimen has been 
studied in placebo-controlled trials of RR-MS. 
The first tnal was a pilot study Trial 1 (Trial BR-I) which was conducted at a single-center and was a double-Wind, randomized, 
matched-pair, parallel group placebo-controlled trial. Fifty patients with RR-MS were randomized to receive 20 mg/day 
glatiramer acetate (n=25) or placebo (n=25) subcutaneously. The protocol-specified primary outcome measure was the 
proportion of patients who were relapse free during the 2-year duration of the tnal, but two additional relevant outcomes were 
also specified as endpoints: frequency of attacks during the trial, and the change in the number of attacks compared to the rate 
of attacks in the 2 years prior to study entry. Results from this study (see Table 1) show that there was a statistically significant 
effect of glatiramer acetate on number of relapses. 

TABLE 1 - Trial BR-1: Efficacy Results 

'^MMMNMNML " ^flMMMAHi 

% Relapse Free Patients 

Mean Relapse Frequency 

Reduction in Relapse Rate compared to pre-study 

Median Time to First Relapse (days) 

% of Progression-Free* Patients 

Glatiramer acetate 
11.25 

14/25(56%) 

0.6/2 years 

3.2 
»700 

20/25 (80%) 

Placebo 
n=25 

7/25 (28%) 

2.4/2 years 

1.6 
150 

13/25(52%) 

p-Vahie 

0085 

0.005 

0.025 

0.03 

0.07 

' The primary efficacy measure for Trial I was the proportion of patients who were relapse free during the 2 year duration 
of the trial (% Relapse Free). Analyses were based on the intent-to-treat population. 

* Progression defined as an increase of at least 1 point on the DSS that persists for at least 3 consecutive months. 
Trial II (01 -9001) was a multicenter double-blind, randomized, placebo-controlled trial. Two hundred and fifty-one patients 
with RR-MS were randomized to receive 20 mg/day glatiramer acetate (n=125) or placebo (n=126) subcutaneously. Patients 
were diagnosed with RR-MS by standard critena, ancf had at least 2 exacerbations during the 2 years immediately preceding 
enrollment. Patients had a score of no more than 5 on the Kurtzke Expanded Disability Scale Score (EDSS), a 
standard scale ranging from 0 (normal) to 10 (death due to MS). A score of 5 is defined as one at which a patient is still 
ambulatory but for whom full daily activities are impaired due to disability, a score of 6 is defined as one at which the patient 
is still ambulatory but requires assistance and a score of 7 on this scale means that the patient requires a wheelchair. 
Patients were seen every 3 months for 2 years, as well as within several days of a presumed exacerbation. In order for an 
exacerbation to be confirmed, a blinded neurologist had to document objective neurologic signs, as well as document the 
existence of other criteria (e.g., the persistence of the lesion for at least 48 hours). 
The protocol-specified primary outcome measure was the mean number of relapses during treatment. Table 2 shows results of 
the analysis of primary as well as several secondary outcome measures at two years based on the intent-to-treat population. 
TABLE 2 - Core (24-month) Double-Blind Study: Effect on Relapse Rate 

LKi^^ 1 ̂ IBVHfllHI 

Mean No. of Relapses/2 years" 

% Relapse Free Patients 

Median Time to First Relapse (days) 

% of Patients Progression Free 

Mean Change in EDSS 

Glatiramer acetate 
n=125 

1.19 

42/125(34%) 

287 
98/125(78%) 

-0.05 

Placebo 
n=126 

1.68 

34/126(27%) 

198 
95/126(75%) 

+0.21 

p- Value 

0.055 

0.25 

0.23 

0.48 

0.023 
1 The primary efficacy measure for Trial II was the number of relapses during treatment. Analyses were based on the 
intent-to-treat population. 

" Baseline adjusted mean. 
' Progression defined as an increase of at least 1 point on the EDSS that persists for at least 3 consecutive months. 
The effects of glatiramer acetate on relapse severity were not evaluated in either trial. 
Both studies showed a beneficial effect of glatiramer acetate on relapse rate, and on this basis glatiramer acetate is 
considered effective. 
The third study (9003) was a multi-national, multi-center, MRI-monitored study. A total of 239 patients with RR-MS (119 on 
glatiramer acetate and 120 on placebo) were randomized. Inclusion criteria were similar to those in Trial II (Study 01-9001) with 
tne additional criteria that patients had to have at least one Cd-enhancing lesion on the screening MRI. The patients were 
treated initially in a double-blind manner for nine months, during which they underwent monthly MRI scanning. The primary 
endpoint for the double-blind phase was the total cumulative number of T1 Gd-enhancing lesions over nine months. Otner MRI 
parameters were assessed as secondary endpoints. Table 3 summarizes the results for trie parameters monitored during the 
nine-month double-blind phase for the intent-to-treat cohort. Because the link between MRI findings and the clinical status of 
patients is contentious, the prognostic value of the following statistically significant findings is unknown. 

TABLE 3 - Nine-Month Double-Blind Phase: MRI Endpoints - Results 

N 3. Outcome 

Primary Endpoint 

1. Medians of the Cumulative Number of T1 
Cd-Enhancing Lesions 

Secondary Endpoints 

2. 

3. 
4. 

5. 

6. 

7. 

Medians of the Cumulative Number of New T1 
Cd-Enhancinq Lesions 

Medians of the Cumulative Number of New T2 Lesions 

Medians of the Cumulative Change from Baseline 
in volumes (mL) of T1 Cd-Enhancinq Lesions 

Medians of the Cumulative Change from Baseline 
in volumes (mL) of T2 Lesions 

Medians of the Cumulative Change from Baseline 
in volumes (mL) of T1 Hypointense Lesions 

Proportion of T1 Gd-Enhancing Lesion-Free Patients 

Glatiramer 
acetate n i l s 

12 

9 

5 
-0.309 

8.852 

1.642 

46.4% 

Placebo 
n=115 

17 

14 

8 
0 

13.566 

1.829 

32.2% 

p Value 

0.0037 

0.0347 

0.01 

0.0248 

0.0229 

0.7311 

0.0653 

The mean number of relapses in this 9-month study was 0.50 for the COPAXONE' group and 077 tor the placebo group (p=0.0O77). 

INDICATIONS AND CLINICAL USE 

For use in ambulatory patients with Relapsing-Remitting Multiple Sclerosis to reduce the frequency of relapses. 
The safety and efficacy of COPAXONE* in chronic progressive MS have not been established. 
CONTRAINDICATIONS 

COPAXONE* (glatiramer acetate for injection) is contraindicated in patients with known hypersensitivity to glatiramer acetate 

or mannitol. 

WARNINGS 

The only recommended route of administration of COPAXONE* (glatiramer acetate for injection) injection is the subcutaneous 
route. COPAXONE' should not be administered by the intravenous route. 
Symptoms of Potentially Cardiac Origin; Approximately 26% of COPAXONE' patients in the pre-marketing multicenter 
controlled trial (compared to 10% of placebo patients) experienced at least one episode of what was described as transient 
chest pain (see ADVERSE REACTIONS: Chest Pain), While some of these episodes occurred in the context of the Immediate 
Post-Injection Reaction (see ADVERSE REACTIONS: Immediate Post-Injection Reaction), many did not. The pathogenesis of 
this symptom is unknown. Patients in controlled clinical tnals were free of significant cardiovascular problems (New York Heart 
Association Class I and II) and thus the risks associated with COPAXONE* treatment for Multiple Sclerosis patients with 
comorbid cardiovascular disease are unknown. 
COPAXONE* has been associated with an Immediate Post-Injection Reaction consisting of a constellation of symptoms 
appearing immediately after injection that could include flushing, chest pain, palpitations, anxiety, dyspnea, constriction of the 
throat and urticaria (see ADVERSE REACTIONS: Immediate Post-Injection Reaction). 

COPAXONE* has not been studied in patients with a history of severe anaphylactoid reactions, obstructive pulmonary 
disease or asthma, nor in patients under treatment for either of these two latter conditions. Particular caution is therefore advised 
regarding the use of COPAXONE* in such patients. 
Anaphylactoid reactions associated with the use of COPAXONE* have been reported in rare instances (<1/1000) dunng the 
post-marketing period, Some cases required treatment with epinephrine and other appropriate medical treatment. 
PRECAUTIONS 

General: Patients should be instructed in aseptic reconstitute and self-injection techniques to assure the safe administration 
of COPAXONE* (glatiramer acetate for injection) (see INFORMATION FOR THE PATIENT). The first injection should be 
performed under the supervision of an appropriately qualified health care professional. Patient understanding and use of 
aseptic self-injection techniques and procedures should be periodically re-evaluated. Patients should be cautioned against the 
re-use of needles or syringes and instructed in safe disposal procedures. A puncture-resistant container for disposal of used 
needles and syringes should be used by the patient. Patients should be instructed on the safe disposal of full containers. 
Considerations Involving the Use of a Product Capable of Modifying Immune Responses: COPAXONE* is an antigenic 
substance and thus it is possible that detrimental host responses can occur with its use. Whether COPAXONE* can alter 
normal human immune responses, such as the recognition of foreign antigens is unknown. It is therefore possible that 
treatment with COPAXONE' may undermine the body's defenses against infections and tumor surveillance. Systematic 
assessments of these risks have not been done. Continued alteration of cellular immunity due to chronic treatment with 
glatiramer acetate might result in untoward effects. 
Glatiramer acetate-reactive antibodies are formed in practically all patients exposed to daily treatment with the 
recommended dose. Studies in both the rat and monkey have suggested that immune complexes are deposited in the renal 
glomeruli. Furthermore, in a controlled clinical trial of 125 RR-MS patients given glatiramer acetate 20 mg for 2 years, serum 
IgG levels reached at least 3 times baseline values in 80% of patients by 3 months of initiation of treatment. By 12 months of 
treatment, however, 30% of patients still had IgG levels at least 3 times baseline values, and 90% had levels above 
baseline by 12 months. The antibodies are exclusively of the IgG subtype - and predominantly of the IgG-l subtype. No IgE 
type antibodies could be detected in any of the 94 sera tested. Nevertheless, anaphylaxis can be associated with the 
administration of almost any foreign substance and, therefore, this risk cannot be excluded. 
Preclinical studies to assess the carcinogenic potential of glatiramer acetate in mice and rats do not suggest any evidence of 
carcinogenic potential related to glatiramer acetate administered subcutaneously at dose levels of up to 30 mg/kg/day in rats 
and 60 mg/kg/day in mice (see TOXICOLOGY: Carcinogenicity). The relevance of these findings for humans is unknown 
(see PRECAUTIONS: Considerations Involving the Use of a Product Capable of Modifying Immune Responses). 
Drug Interactions: Interactions between COPAXONE* and other drugs have not been fully evaluated. Results from existing 
clinical trials do not suggest any significant interactions of COPAXONE* with therapies commonly used in MS patients. This 
includes the concurrent use of corticosteroids for up to 28 days. COPAXONE* has not been formally evaluated in 
combination with Interferon beta. However, 246 patients who failed on or who did not tolerate therapy with Interferon beta 
and were later treated with COPAXONE* within the framework of an open clinical trial did not report any serious or 
unexpected adverse events thought to be related to treatment. 
Use in Pregnancy: There are no adequate and well-controlled studies in pregnant women. No evidence of reproductive 
toxicity was observed in preclinical studies (see TOXICOLOGY: Reproduction and Teratology). Because animal reproduction 
studies are not always predictive of human response, this drug should be used during pregnancy only if clearly needed. During 
pre-marketing clinical trials with COPAXONE*, seven women conceived while being treated with the active drug. One case was 
lost to follow-up. Three of the patients electively discontinued pregnancy. Three patients stopped treatment 1, 1.5 and 2 
months after learning they were pregnant; all delivered healthy babies. 
Nursing Mothers: It is not known whether this drug is excreted in human milk. Because many drugs are excreted in human 
milk, treating a nursing woman with COPAXONE* should only be considered after careful risk/benefit assessment and be used 
with caution. 
Use in Children: The safety and effectiveness of COPAXONE' have not been established in individuals below 18 years of age. 
Use in the Elderly: COPAXONE* has not been studied in the elderly (>65 years old). 
Use in Patients with Impaired Renal Function: The pharmacokinetics of COPAXONE* in patients with impaired renal 
function have not been determined. 

ADVERSE REACTIONS 
In the pre-marketing clinical trials, approximately 900 individuals have received at least one dose of COPAXONE* (glatiramer 
acetate for injection) in controlled and uncontrolled clinical trials. Total patient exposure to COPAXONE* in clinical trials ranged 
from 6 months (693 patients) to 2 years (306 patients), and to over 7 years (69 patients) at a daily dose of 20 mg. 
In controlled clinical trials, the most commonly observed adverse events associated with the use of COPAXONE* which occurred 
at a higher frequency than in placebo treated patients were: injection site reactions, vasodilation, chest pain, 
asthenia, infection, pain, nausea, arthralgia, anxiety and hypertonia. 
Of a total of 844 patients who could be evaluated for safety, approximately 8% discontinued treatment due to an adverse event. 
The adverse events most commonly associated with discontinuation were; injection site reaction (6.5%), 
vasodilation, unintended pregnancy, depression, dyspnea, urticaria, tachycardia, dizziness and tremor. Treatment 
discontinuation due to a serious adverse event considered by investigators to be related to COPAXONE* treatment included a 
case of life-threatening serum sickness. 
Immediate Post-Injection Reaction: Approximately 10% of Multiple Sclerosis patients exposed to COPAXONE* in 
pre-marketing studies reported a post-injection reaction immediately following subcutaneous injection of COPAXONE*. 
Symptoms experienced could include flushing, chest pain, palpitations, anxiety, dyspnea, constriction of the throat and 
urticaria. These symptoms were invariably transient, self-limited, did not require specific treatment and in general, arose 
several months after initiation of treatment, although they may occur earlier in the course of treatment. A given patient may 
experience one or several episodes of these symptoms during treatment with COPAXONE*, whether these episodes are 
mediated by an immunologic or non-immunologic mechanism, and whether several similar episodes seen in a given patient 
have identical mechanisms is unknown. In fact, whether or not this constellation of symptoms actually represents a 
specific syndrome is unknown. During the post-marketing period, there have been reports of patients with similar 
symptoms who received emergency medical care (see WARNINGS). 
Chest Pain: Approximately 26% of glatiramer acetate patients in the multicenter pre-marketing controlled trial (compared to 
10% of placebo patients) experienced at least one episode of what was described as transient chest pain. While some of these 
episodes occurred in the context of the Immediate Post-Injection Reaction described above, many did not. The temporal 
relationship of the chest pain to an injection of glatiramer acetate was not always known, although the pain was transient 
(usually lasting only a few minutes), often unassociated with other symptoms, and appeared to have no important clinical 
sequelae. Some patients experienced more than one such episode, and episodes usually began at least 1 month after the 
initiation of treatment. The pathogenesis of this symptom is unknown. There has been only one episode of chest pain during 
which a full ECG was performed; the ECG showed no evidence of ischemia. Patients in clinical trials were free of significant 
cardiovascular disease (New York Heart Association Class I or II); therefore, the risks associated with glatiramer acetate 
treatment for Multiple Sclerosis patients with comorbid cardiovascular disease are unknown (see WARNINGS: Symptoms of 
Potentially Cardiac Origin). 
Table 4 lists the adverse experiences after up to 35 months of treatment (>27-33 months: COPAXONE*, n=84; Placebo, 
n=75; >33 months: COPAXONE", n=12; Placebo, n=24) in the pre-marketing multicenter placebo-controlled study 
(Trial II) in relapsing-remitting Multiple Sclerosis patients that occurred at an incidence of at least 2% among patients who 
received COPAXONE* and at an incidence that was at least 2% more than that observed in the same trial for placebo patients 
regardless of their causal relationship to treatment. No laboratory adverse experiences that met these criteria 
were reported. 
It should be noted that the figures cited in Table 4 cannot be used to predict the incidence of side effects during the course of 
usual medical practice, where patient characteristics and other factors differ from those that prevailed in the clinical 
trials. However, the cited figures do provide the prescribing physician with some basis for estimating the relative contribution 
of drug and non-drug factors to the adverse event incidence rate in the population studied. 
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Premarketing Controlled Trial i n 
Adverse Eiperienees > 2% liKidei 

Ms wi th Multiple Selerosl 
rid > 2 % Above Placebo 

Adverse Eiptr tCnce 

Body os a Whole 
Injection Site 'm 
Asthma 
Injection Me Erytriema 
Inieclion S,:e PiL'i'.js 
f lu syndrome 
Injection Site inllamnvilion 
Rack p i n 
Chen pain 
Injection Site Mass 
Injection Site induration 
Injeciion Site Weil 
Neck pain 
lace Edema 
Injection Site Uiiieana 
Irtect'o.- Ste Hemorrhage 

Cysl 
Injeciion Site Reaction 
Injeciion Site Atrophy 

Caidiovascular 
Vaioolalalicn 
Palpitation 
Migraine 
Syncope 

Digestive 
Nausea 
v'olll.'.il:') 

Anorexia 
Gastroenteritis 
Oral Moniliasis 
Toolli Caries 

Hemic and lymphatic 
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Weight gad 
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Musculoskeletal 
Arthralgia 

Nervous System 
Hypertonia 
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Confusion 
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Respiratory 
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Dyspnea 
Bronchitis 
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Sweating 
erythema 
>' . , : ' i : . : . > • 
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Wart 

Special Senses 
E a r n * 
(ye Disorder 

Urogenital System 
Urinary Urgency 
Vaginal M c n i n i 
Dysmenorrhea 
Unintended Pregnancy 
Impotence 
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n=12S 
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Ottof events which occurred in at least 2-'* of patients butwere present J< equal or greater ra in in the plxebo group rrscJuded: 
Bcdy ai o wftofe Headache, injection i i ie « c h v m « b , accidental injury, atsdomtnal pain, aflerak rhinitis arso malaise 
Oijesbw? lytitm Dyspepsia. conilipjlJon, dyspagia, l«aJ incontinence. flatulence, ruwiea anil vomiting, gastritis, gingivitis, 
penodonli abscess, and dry moulh. Muxvx>»elttQl Myasthenia and myalgsa. iVmocu System Di/nness. hypestresij, 
paresthesia, msomnia. oppression, dysesthesia, incoordination, somnolence, abnormal gait, amnesia, emotional lability, 
LhermiUe's sign, abnormal thinVing, twitching, euphoria, and sleep disorder tofwofofv Sysfcw: Pharyngitis, sinusitis. 
increased cough and laryngitis. Stm and Apptndoga: Acne, alopecia, and nail disorder, ipfdal s>nn*s. Abnormal vision, 
diplopia, ambryopa, eye pain, conjunctivitis, tinnitus, taste pervefson, and deafness. Utogemtot SysIYm Urinary tract infec
tion, urinary Irequency, urinary incontinence, urinary retention, dysucia. cystitis, rwtrwhagia. breast pain, and vaginitis 
Data on adverse events occurring in the controlled cliiKeal trials were analyzed (o evaVutc gender related dillererxes. No 
cfmicaDy signiicant dtflercncos were identified. In these ( f a t a l trials 97% o/ pnierHs were Caucasian, which is representative 
ot the population of patients with Multiple Sclerosis. In addition, the vast majority ol patients treated with COPAXONC were 
between the ago or 18 and 45. Consequently, trudequaie data m available to perform an analysis of the incidence of 
adverse events related to clinically relevant iige subgroups. 

laboratory analyses were performed on all patients participating in the cfirwil prog/am for COPAXONE* Clirkalry ygn 'k jn t 
rhanges in laboratory values for hematology, ehernfsuv, and urinalysis were s f l i i r l o r both COPAXONE and placebo g'Oups 
•n tended (l-nieal trills. No patient recerving COPAXONE' withdrew liom any trial due to abnormal laboratory («sdngs' 
Otficr Advtne twits Observed During All Clinical Mali 
COPAXONE' has been administered t o approximately 900 indrviduatj during clinical trials, only some o l which were placebo 
controlled. During these triab. all adverse events tw re recorded by clinical investigators using termirsotogy of their own 
(hoowig l o provide a meaningful estimate of the proport ion of rnrfAvdoah h jvmg adverse events, similar typos of events were 
grouped into a smaJW number o l standarctaed categories using COSTARTII dk t io rury termnrj logy. AS reported events Dial 
occurred at least twice and potentially iniprxtant events occurring once, are included except Ososo already M e d rn Ihe previous 
larJS?, liiose too general t o be Normat ive, trivial rfttnts, and other deists n N c h occurred in at least 2% d lieated patients and 
were present at equal or greater rates in the placebo group. 

Events are lurt lwr classified w i th in body system categor.es and enumerated in order o l deceasing frequency using the 
fol lowing definitions: ftequt'ti adverse events are defined as those occurring in at least 1/100 patients; mhtqixtti adverse 
events are those occurr ing in 1 /100 t o 1 /1000 patients. Body as a who le ; /reguenf: ir.v u i o - i site edema, injection site atro
phy, abscess and injection site rnpersenstlivity. Mtajutnf. Injection site hematoma, injection site fibrosis, moon lace, ceihrit-
lis, generali ied edema, hernia, infeciion site abscess, serum sickness, suicide attempt, injection site Irypertrophy. injection 
site melanosis, lipoma and photosensilivilv reaction. Cardiovascular: fwqitm. Hypei iens«r i . tnUequtnt Hypotension, 
midsystolic <k.K systolic murmur, atrial f ibrirtawin. bradycardia, lourth heart sound, posturai hypotension and vjricoso veins 
Digestive: IrJtetpetX. Dry mouth, stonutit is. burning sensation on tongue, cholecystitis, COW'S, esophageal uker. esophagi',is, 
gastrointestinal carcinoma, g u m hemorrhage, hepatomegaly. rhOwsed appetite, me lwu, mou lh ukeraton, pancreas disorder, 
pancreatitis, reclal hemorrhage, tenesmus, lo i igue discotouraliori and ouodenal uker. Endocrine: Inlr/xitnl: Goiter, hyper, 
•hyroidism, and hypothyroidss.'n. Gastrointestinal: Ur<\utnl Bowd urgency, oral m o n ^ s r i , salivary gland eri i jrgemerit, tooth 
caries, and lAerata- : stomatitis. Hemic and Lymphat ic: Jn'rrqtrfn.: leirVopenia, anemia, cyanosis, eosinophilia, riematerne-
sis, hvnphedema, pancy lopen i j , and splenornegaly. Metabol ic a n d Nut r i t iona l : 'nfrrt j i /mt- Wr ight loss, alcohol intolerance, 
Cushing's syndrome, gout, abnormal heal ing, and xanthoma. Musculoskeletal: tnhaiuenl: Arthritis, muscle atrophy, bone 
pain, bursitis, kidney pam, muscle disorder, myopathy, osteonsveiitis, tendon pain, and lenos>is<ivi{is. Nervous: liequtnt: 
Abnormal dreams, emotional laWity. and stupor. Mta&tnl Aphasia, ataxia, convulsion, circumoral pyesthesia, deperson-
a r iu t km, haUucinatiom, hostility, l iypoi inesia. coma, concentration disorder, facial paralysis, decreased libido, manic reac
t ion, memory impairment, myoclonus, neuralgia, paranoid reaction, paraplegia, psychotic depression and transient stupor, 

Respiratory: f / « jw r« ; Hypervenlilation, hay-lever. In / r6 iwn( Asthma, pneumonia, ephUxis. hyp tn tn t i l i t i on . and voice 
alteration Skin and Appendages: litav/nV. t e r e m j , herpes zoster. pustuLir rash, sfcn atrophy and SJHML bifrtqutnt: Dry sbn. 
U h liypertroplry, cfermatttis. ftrutHulosis, psorijsrt, arsgwedema, contact ckrmaM-s, r ^ l n e m a rexlosuns, fungal dermatit'S, 
macuiopapular rasli, pnimentai ior i . berngn skin neoplasm, shn carcinoma, sVin s t r iw , and ve j i iu lobu l lou i rash. 
Special Senses: fimaHi visual field delect. blftojUtnt: Dry e>'es. otitis externa, ptosis, cataracl. corneal ulcer, rnydriasis, op tk 
neuritis. p taKop f tow , and taste loss Urogeni ta l : heayeni: Amenorrhea, henuturia, impotence, menorrhagia. suspicious 
PapanKrwou smear, urinaiy frequency andvagVu l hemorrhage. Wfojuen; VaginAs, flank pam (fcdney). abortion, breast 
<rxjwgemeni, breast enlargement, breast pain, carcinoma cervn in vtu, f i tvocysK breast, briney calculus, nocturia, ovarian 
cyst, priapism, pye-onephritis, abr»rm(vl sexual lumt ion , and urethriiis. 
Aditnt trcnliRtporttd PotiMarktling and Not Prcvlomly Noltd In Olnkal Triali 
Post-marketing experience l u s shown an adverse event prolite sinvlar to that presented above. Reports of advene reactions 
occurring under treatment w i t h COPAXONE' fglaUramei acetate lor mjett ion) isot rnent«ned abow, that hav* been 
received since market introduct ion and that may have or not have causal relationship lo the drug include the foUciwirsg. 
Body as a who le : Sepsis. IE s>ndrome, h idroccplu lus. enlarged abdomen, I n c h o n site hypersensitivity, aCergK reaction, 
anaphj lx to td reaction, bacterial infection, fever, mfection. Cardiovascular: Truc*r*>osis. pefrpncral vascular disease, pericardial 
elfusion, myocardial -nfarct, deep thrombophlebit is, coronary occlusion, congestive heart lailure, cardiomyopathy 
cardioniEgaJy. arrhythmia, angina pecions, tachycardia DJcjeslive: Tongue edema, stomach uker henwrrnage, livcf lurtction 
aLwwmality, liver damage, hepatitis, eructation, c^rhosiS of the liver, chotdi lhbsn. rl-arrhea, gaiiiointestinal disorder 
Hemic and Lymphatic: Thrombocytopenia, tytnphoma-kke reaction, acute !eukem.-a. Metabol ic arid Nu t r i t i ona l : 
Hypercholc-Aeremu. Musculoskeletal: ftheunytosd arthritis, generalised spasm Nervous: MyeRis, meningitjs, CNS neojilasm. 
cerebrir.'aKutji K f iden t , brain edema, abnormal dreams, aphasia, com-uluon, neurag i j . anxiety, loot drop, nervousness, 
speech disorder, vertigo Respiratory: Puknorury embolus, pleural effuvon, c j r c a w v i o! lung, hay lp . t r , Uiyngismus Skin and 
Apjsendages: Herpes simplex, pruntis, rash, urticaria Special Senses: Glaucoma, bVidness, wsu*t f-eU defect. Urogeni ta l : 
Urogenital ueopUnn, urine abnormali ty, ovarian carcinoma, ncplirosts, kidney failure, breast carcinoma, 
Wadrfer carcinoma, urinaiy frequency. 
SYMPTOMS AND TREATMENT O f OVERDOSAGE 
Overdose wi th COPAXaME' has been reported rn three pabrnls. One patient mjwted four doses (80 m g total) of COPAXONE' 
at once. N o sequelae were noted. Two other patients, a 28-year old male and a J7-year oW femjk?, wvtt given J injections ot 
20 m g o l COPAXONE' at orse hall Ivoyr b l tovah by error. Neither patient evidenced any change m blood pressure, heart rate, 
or temperature Tr&pbone lolosv-up sewral hours later produced no report o l adverse experiences from either patient, 
DOSAGE A N D ADMINISTRATION 
C O f t W O W s>iouW orjv be pawfotd by for b l ow ing (onsuSornvi WWrJ <tnir>cvii who orr optritnedm the diourosis and man-
oocmenl d KtuftipXt Uftttnn 
The recommended do*.e of COP/\XONE' (glattfamer acetate Tor mjecliori or glatrramet acetate injection) lor the treatment of 
reUpu'rhj-remitting MS is a dairy injection of 20 mg given subcutaneously. 
Inslnicllons for Use: lo reconstitute tpphtk/td COPAXONE' fry injKtion. use a sterfe syttfige and adapter to tranter M m l 
ol the diluent supplied, Stent* Water for Injection, mlo the COAUCONE1 wd. Gentry svwf tlie sial of COPAXONE* and let stand 
l l room temperature until the solid material is compkieiy dissolved. Inspect the reconstituted product usually and discard or 
return the product to the phj-'madsl before use il it contains particulate mailer. Use within 8 hours after rccomotution 
Withdraw 1.0 ml of the solution into a itenle syringe. Remove the adapter, connect a 2?-qauge needle and inject the solution 
strbcuiancousry. Sites lor sell •injection include arms, stomach {abdomen}, buttocks, and (highs. A v«t n suitable lor single use 
only, unused pwtiom should be discarded (see INFORMATION FOR THE PATIENT: Reconstituted product). 
for the pre-fiiled syringe o» COPAXONE1, please see the INFORMATION FOR THE PATIENT: prc-filled syringe lor 
instructions on the preparation and injection of COPAXONE*. 
PHARMACEUTICAL INFORMATION 
Drug Substance: 
Proper Name Glatiramer acetate 
Chemical Name. Glatiramer acetate is the acetate salt of synthetic porvpeplidei. 
Description: Gtatiramc-r acetate is prepared by clsemicaUy reacting lite activated der»aiives of lour amino acids: 

l.glutamic acid (1-GluJ, L-alaninc (L-A!a), L-tyrosine (L-Iyt), and L-lysine (l-lys) in a specified ratio. The 
molar fraction ol each anwio acid mfat ranges as lo&iwy L-C-kj 0.129-0.15J. L-AIa 0.392-0.462, 
l-Tyt 0.086-0.100 and L-lys 0.J0OO.J24. 

Structural Formula. Pofyil-Glu ' \ L-AJa"", U T j l * " L-lys';i>nCH(CO>l {n=iS-2-l) 
Mokcliar Weight: The average molecular weight of the polypeptide is between -1,700 and 11.000 daltom, with at least 68 

percent of the material within Hie range of 2,500 to 22.SOO cWtons 
Pbywal Form: White to slightly yellowish Ij-ophiVed material 
Solutxkiy. SpiMinuly soluble in water, insoluble in acetone. 
pH: The pH of a 0.S% w/v solulion ol gfaiiramer acelate in water is in the range ol S.S-8.0. 
Composition: COPAXONE' (g'atirame-* xetate lor inieclion) is a sterile, ryrjehrked drug product, intended lor lubeuUneous 
injeciion Io3owing leconstitulion with Sterde Water for Infection Each \vi oi r>ophii«d drug product conla'ns 20 mg 

$' stiramer acetate, plus a 2 mg overage to allow lor losses m reconstrtulion and transfer, and 40 mg rrurmitot. Each rial ol Sterile 
iter lot Injection contains I t m l ol Sterile Water for Injeciion plus a 0.JS m l overage lo allow for losses m 

rcconstitution and tr.ins'er. 
COPAXONE' (g'jWamer acetate infection) is a vng'c-use 20 mg' I 0 ml pre-tftd syringe containing a stenle solution MJMfcrj 
with the COPAXONE' recomtituted sokrtkm (i.e., 20 mg/ml glawamec acetate and 10 mg manatol m sterile waler for m«lion} 
Stability and Storage Recommendations: VtaH o( lyophilucd COPAXONE' should be stored under refrigeration {V • B'Q. 
COPAXONE' may also be stored at room temperature (IS- • JO'QIorupio 14 days. l b * vials ot diluent (Slerile Water for 
injection) srvoulo be stored at room temperature. 
The prefixed syringes ol COPAXONE' should be refrigerated immediately upon receipt (between 2' • 8'C). DO NOT 
FREEZE- II you cannol have refriqerator storage, nrc-filsed syringes of COPAXONE' can be stored at room temperature 
(IS* • JO'C) lor up to one week. Do not store preltlled syringes al room temperature lor longer than one week. Note: this 
drug is light sensitive, do not expose to light when not injecting. Each pre-fiiled syringe is for stfigje use only. 
Reconstituted Solutions: To reconstitute lyophSi/cd COPAXONE', prior to injection, use a sierjfc syringe and adapter to 
transfer the diluent supped, Sterile Water for Injection, into the COPAXONE" vial. Gently swirl the vial o f COPAXONE' and 
let stand al room temperature unlit the solid material is completely dissolved. Inspect the reconsfiluted product visually and 
discard or return the product to the pharmacist if it contams particulate matier. Soon alter the product is completely 
dissolved, withdraw 1.0 ml of the solution into a s'c-nle syringe. Remove lh? adapter, connect a frame needle and injeel 
the solution subculaneously. A vial is suitable lor single use only, unused portions should be discarded. The recoostituled 
joiutron should not be tell wrwer than 8 hours at room temperature. 
Parenteral Products: COPAXONE' should be leconstituled only with the prcMded diluent. Stent? Water for Inject-on. 

Via Sice 

2 m l 

Vnlurie 3l D.'unl 
robe M ice ; 

1.1 m l 

Volgrrr lo I K 

|p ;« IM 

1.0 m 

Cor 

'• i , . „ , . i • 

cprlr.Hi.jn pc- n-l 

20 mg 

AVAILABILITY OF OOSACE FORMS 
COMXONE' telatiramcr «(4aic lor in;«lion) » U K M « j 20 mg dow c4 ilerilc ryoohilued gUnf iK) KeUM w lh 
nwiinitol. pac'uged iri vnqlc- irte 2 m l *mtw w ! i A «ca'aie vi.il, conlaiMig 11 ml ol cwwot (Sr.ert> Water tor Median) 
p\ri 0.JS ml ol overage a cKucn! it incloclftj m the Sell Injection Adminii'.ralion Paiiacje for each vval ol drug COPAXOM* 
(ulMirarrrpr acetate lor injection) ii available in packs ol 12 amber vil l i ol iterile Vof-^lwcd malcrial (or uibcutaneoui mjeciion 
Tbo ckluenl (Set* Water loi Injection) lor COPAXONE' n wpoliecl in each ol 12 clear v i * and i l located in llw Sell Inieclion 
Admin, yration Paclage. 
COPAXONE' (datiramer xetate injection) ii a yngteHne 20 mgM .0 m l pre-ffied vyringe contauiing a vie/ae yyution ecfwaleni 
with the COPAXONE' reconstituted solution (i.e. 20 itnlnil glalaramw acelale ami 40 mg inanrntol m stenle water lor 
mection). COPAXONE' (gbHramn acetate m|eclioii) is avilable in packs ol 10 singleuw 20 mcj*l .0 mL pro-filled gloss sylinrjei 
vvrlh 11 alcohol preps (swabs) 

REIEBENCE: 
I , COPAXONE' (glatiia o'A.z) Pron.icl fv'yn:;|'ar)h, feva Nr.irr 

• • i j . . : i i i ' - r . r ; - \ . l availoh - u r « -tqt.-it W ^ 
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COPAXONE 
(acetate de glatiramere injectable) 

20 MKJ. ( l acon i unidoses e t 20 mg /1 ,0 ml. seringucs preremplies pour in ject ion sousculanee 

CLASSIFICATION THERAPEUTIQUE Immunomodu lo leu r 

ACTION ET PHARMACOLOCIE ClINIQUE 
COPAXONE* (acetate, de citatiramere pour inieclion (connu auparavani sous l< 
un melange lyophilise sterile de polypeptides syntlnMiques renformanl. <ji 
I'acide L-glulamiquc. la L-alanine. la L-tyrosine el la L-lysino dans tine luetic 
de 0,427, de 0,095 ei de 0,J 38. respecl.vemenl. 
le nwde d'action de I'effei dc I'acelaie tic qlaliramere dans b sclerose 
compleiemenl efucide. On croit eependant que Iso la te de giatiramcfe 
les processus immuns que Ton associe aciuetloment a l.i palhcKjeno.se do 
par lei resullats des essais menes pour explorer la pathogenese de I'ei 
meniale (fA£), allettion qui peul elre drklenchee c b v plusieuis espece.1 

acceplee comme modele oxpenmenlal de la SEP 
Les etudes cxpenmentales sur anirnaux ei les sysiemes m vitro laissenl uipposer que I'adnv 
de I'atetaie de glatiramere induit et active des lymphocytes T siipprcsseurs speofiques 
sang rwripherique. 
Comme le jxotil immuirologique de I'acetale de glaiiramere n'est pas encore comjMernen^e'liKide. il est 
possible que le produit puisse avoir des ellets sur les reaction* immuniiaires naiureltes (voir PRECAUTIONS). 
Pharmacocinetlque: Les resullals obtenus an couis des essais i^iarir-acocinetiquev menes che* les humains 
(vukxilaircs sains) el les anirnaux clayeni I'hypothese selon Uquelle une fraction importante de fa dose 
Ihe'rapeuliquo delivreo au patient par vole sow-cuUinec a t bydrolysee kxa-emenl. Neanmoins. de grands 
Iragmenis d'acelate de glaiiramere peuvent etre reconnus par les anlicorps reactils contfc I'aeetale de 

Slalirameie. Une certaine proportion de la dose injeclee. midde ou pariieJIemenl hydrolysee. passerail 
ans la circulalion lymphaiique. re qui pern let trait au produit d'aueindre les ganglions lymplialiques 

rtfgionaux j de plus, il esl possible qti'une partie du p'oduit intact passe dans la circulalion generate. 
Essais cl.niques: L'elnc acile de COPAXONE' (ac&ate de glaiiramere pour injection) a fte evatuee dans le 
cadre de deux essais eomparatils $MC placebo) Che/ dev patients alleklts de SEP remiltcnle. Un irolsieme 
essai contparatil (avee placebo) a evalue les ellels de I'acctate de glaiiramere sur les paiametres IRM, Dans 
ces essais. on a eu recours a uno dose de 20 mg/|our. Aucune aulre dose ou schema posologique n'onl &e" 
eludMH dans lies essais coniparatits (avec placebo) sur la SEP r^millenic. 

Le premier essai Essai I (£sw» BR-1) etait un essai pilole compaotif (met. placebo) a repanrtion aleatoue en 
paires apparidps, a groupes paralteles el a double miti qui a ele mene dans un seul centre". Cinquanlu 
patients anoints de SEP romilieme ont ro(,u, au hasard, 20 mg/|our d'ac^Ialo de glalltamere (n=2S) ou un 
placebo (n-2S) par vole sous-culanee. Solon le protocole. le parametru pnmaire de I'essai comistait en la 
pioportion de palienis exempts de poussee pendani les deux ans de I'essai. Deux autres resultals pertinenis 
onl egalcnwni servi de p.iranwtres dans le cadre do tot essai: la frequence d « poussees pendant I'essai el 
la variation do la Irefiuence des pousseos par comparison a la Irequencc des |H»issees pendani les deux 
annees prccManl I'enirec a Tessai. les resullats de ecl essai (tableau i ) donionlrent que rac^tate de 
glaiiramere oxercail un elfol stalistiqucmenl sigmlkaiil sur !e nombro de poussees 
TABLEAU 1 - Essai BR1 : resullah quant a leHicaclte 
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' Le parametre iwimaire de relficacile de I'Essai I consistail on la proportion 
poussee pendani les deux ans de I'essai (% dc patients exempts de 
portaienl un I'ensomble des sujets rclenus au debul de I'essai. 

• La progression so delinissail conime une augmcnlalion d'au moim ur 
persistant pendani au moins Irois mois conseculifs. 

L'Essai II (01-9001) etait un essai comparatif (avec placebo), mullicenlfique, a double Insu et a repartition 
alealoire Deux cent tinnuanle el un patients allemti do SEP nJmilk-nie onl recu, au hasard, 20 mg/"jour 
d'acelate de glaiiramere (n= 125) ou un placebo (n^ l76) par voie sous-cutanee 1 es patients avatcnl lait 
lobje l d'un diagnostic de SEP remiuente ielon les crili>res standards r t avaienl subi au moins deux 
poussees pendant les deux annees precedani immedtatoment I'entree a I'essai Les patients devaient 
presenter une cote maximale de S sur I'ochclle elargie de I ' tot d'invalidile de KurtzVc (EDSS, Ixpooded 
DiiobMy Stalin Stok), ochelle standard de 0 (4tal normal) a 10 (d6ces secondaire a la SEP). Un 
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Le tableau 2 pr&cnte les resultals de I'analyso du parametre pnmaire ot do plusieun parameln 
do I'Essai H a deux ans, analyse porlanl sur rensembki des sujets retenus au dc-but de I'essai. 
TABLEAU 2 - Essai de base (24 mois) a double insu: effet sur la frequence des poussles 
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CONTRE INDICATIONS COP/VXONE' (acetate de glatiramere pour injection) esl eonireMncfcque < lw Its 
IMtienli presenlant une hypersensiiiilitc averee a I'aeetale de glaiiramere ou au mannitol. 
MISES EN CARDE la seule voie d'adminiilralion recommandee de COP.VXONe' (acelale dc glalirameie pom 
injection) est la voie scnrKulanen. COPAXONE ne doit pas etre adminislre par voie intraveineuse. Symplomes 
qui risqucnl d'avoir une origine cardiaque: tnviron 26 % des patients qui onl recu COPAXONE' dans I'essai 
comparatil el muliiccmrique de precomrrtercialisation (par comparaison a 10 % des patients ayant rc^u un 
placebo) onl subi au moins un Episode de ce qui a ete deem comme une douleur thoracique transiioire (voir 
EFf ETS INOESIRABUS : Douleur thoracique). Seulement cenains de ces episodes sont suisenus dans le cadre 
de la reaction appaidissanl immediaicmenl apres I'micttion (voir EFFETS INDESIRABIES I Reaction suivani 
linjectlon), Aucune sua-eilMnce de I tCC n'a eie realisee pentlant I'un de ces e|»sodei. ct la pailsogenese sis' ee 
symplome demeurc intonnue. Comme Its palienis des essais eomparatils w piesentaieni pas de [rouble; 
tarnxsvasculaires signilkauls (classe I ou II seson la rvcsv Yak Ihvi AssexCrxsn), on umore les nsques que courent 
les patienlj qui soullieni d'une alleinie cardiovasculaiie et qui rce,oivent COP.U'ONE' dans le Irailenieni dc 
la sclerose en plaques 

I'administiation de COPAXONE' a ete associee a une reaction survant llnjeclwn eororstani en un ensemble de 
symplomes qui sursicnnenl iminetlialemenl apies rinjeelion el qui peuvent conljKendie les boullces 
congesliw, la doylcui thoracique. les palpitations. 1'anxieie. la dyspnee. la constriction de la gorqe et I'uiiicaire 
(voir EFFETS INDESIRABIES : Reaction suivani lin|ecUon) 

COPAXONE" n'a pas « 0 eludi* che/ des sujeis presentant des antecedents de reactions anaphylacloules graves, 
de bronehopneumopathie chronique obslrucin'e ou d'aslhme ni chw des palienis qui recoivent dci 
medicaments dans le irailement de I'une de ces deux demieres aliectksns. Il convienl done de laiie preuve dc 
piudcncc pour ce qui esl de I'ulilisalion de COPAXONE1 Chez ce type de patients. 
Oe rares cas de reactions anapliyljctcxdes (-.1/1 000) ont ete rapportes en associaiion avec ruiilisaiion de 
COPAXONE' au cours de la peiiode de poslcommercialisatton. Cenaim tas onl necessite un irailenieni par 
I'epmephrinc ei aulre irailement medical approprie. 

PRECAUTIONS Cencralet: les patients d o w n connaitie les techniques de leconsiiiuiion el d'aulci-injection 
lespcclanl I'asepsie de sor(e que COPAXONE' (acetate de glaiiramere pour injecllon) soil adminislie de taron 
sine (voir INFORMATION AIINTENTION DU PATIENT) La premiere injection doil etre ellectuee sous l i super
vision d'un protessionncH de la same qualilie. II convienl de verilier |>errodiqiiement si les palienis comprenncot 
el respeclenl les techniques d'auto-administialion respeclanl I'asepsie. On doit avenir les p.iiienls de ne pas reu 
liliser les aiguilles el les seringucs el leur expliquer les procedures de mlse au rebul apjxopriees. Les patients 
de-vtnl |i-lei les aiguifies et les seiinqucs titilise-e-s dans un contenam non periorable. On doit en oulre expiajua 
aux patients conimenl melue au rebut les conlenants non pedorables une texs remobs. 
CsrujilcjjLioni en iM i iwe du l i l i u l l ap d'un utoslull Ciipjblf lie mtiililicr le> 'eiUl ioni i m n i u i i m i K i • 
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r des ellets indeslrables 
Dei anlicorps readils conlie I'aeetale de glatiramere sont lormfr thcz presque lous les palienis exposes au naite-
menl quoiidien avec la dose recommandee. Scion des essais menes the/ le rat el le singe, des complexes immuns 
se rieposent dans les gtomerules renaux. De plus, dans un essai comparatil ptxtant sur 12S palienis alteinls de 
SEP lemittenle qui onl ree,u 20 mg d'acelate de glaiiramere pendant deux ans, les laux serx)ues d'lgG onl alieinl 
des taux au moms Hois Ion |ilus ele«es que les taux de depart d ie / 80 % des palienis uois mois apres le debut 
du iiailemenl. Apiei 12 mens de irailement. cependam. 30 % des palienis avaienl loujours des laux d'lqC au 
moins uois foil plus cloves que les laux de depart el 90 % avaienl des laux plus elcves que lei taux de depart 
apres 12 mois. les anticorps sont uniqucenent ae sous-type IgG, el surtoul de sous-type kjG-1. Aucun auKcups ile 
type IgE n'a el6 deiecie ehez aucun des 94 serums testes. Neanmoins, compte lenu que I'anaphylaxie peul i'lir 
associee a I'adminisiraiion de prestiue loules les subslanees eirancjeres. ce risque ne peul elre exclu. 
Des essah precliniques vnant a evahicr le poteniiel cartuiogene de l'acctale de glaiiramere chez la souns el It' rat n'onl 
lail lessoriir aucun signe de poteniiel carcmogene associe* a Cadminiiiralion sous-culanee de I'atetate de glaiiramere a 
des doses atom jusqu'-l JO m g f t g A n ehe; le rai el jusqi/a 60 rngftg/xmr chez la.stxirii (voir TOXICOIOCII : 
Poientlel eareinoge-nc). On ignore si cei resullats son! exirapolables a rtiumam (vox PRECAUTIONS: Consideraiinns 
en maliere dulilnation dun prorluit capable de modilicr lei reactioni Inimunllairei) 
Inleraciiom mcdicamenlcuiei : les inleraclions medicamenteusei enlre COPrVXONE' el d'aulres prorluiti 
n'onl pas lail robiet d'une evaluation complete les lesultais des essais cllniques a ce joui ne (onl pas lessrulir 
dinteraclion sinmliealnc enlre COPAXONE' el les Irailemenls habiluell de la SEP. y compris I'adminisiraiion 
coneomiianle ele coilicosteroides pendani un maximum de 26 jours. COPAXONE" n'a pas ele evalue de lacon 
formelle en association a rmterferon beia. En revanche, 246 patients chez lesquels le irailement pat I'intcrlerori 
bSla a echoue ou qiri n'onl pas toiete le Irailemenl el qui onl ele par la suite trailed avec COPAXONE' dam le 
cadre d'un essai clinique ouverl n'onl pas snjnaie I'appamion d'eltels Indesirallies graves ou inaltendus pouvanl 
elre lies au irailement. 

Crossessc : Aucun essai eomparalrJ ligourcux portant sur des lemmes enecmies n'a eie realise les i i ian 
precSniques n'onl pas lait ressortir de signe de toxicile fcee a la leproduclion (voir TOXICOIOCIE: Reproduelion 
el rtratologle). Elam donne que les essais de reproduction chez les anirnaux ne petmcticnt pas lou|Oun de 
prevoir les ellels d'un produil chez I'etre humain, ce medicament ne doit cue adminlitie pendant la giossesse 
que si ion ulililc a ete claiiement elablie. Dam le cadre des essais cliniques de precommercialtsalion portiuii su' 
COPAXONE', sepl lemmei sonl dc-/enuti encemlei pendani le trailemeni par Jo produil actil. t unc de eel 
lemmei a ele perdue de vue pendam le su'ivi; iron lemmes onl thoisi d'liuerrompre leur grossesse. el les im»s 
auites onl eesse de prendre le ivoduil un mois. un moil et demi el deux mois apres avoir decouvert qu'i-Hes 
etaienl eiKCintes. C« Irois lemmes ont donne naissaiKe a ties enlanis en bonne same. 
Allaitcment : On ignore si le produit passe dans le lail matemel. Etarn donne qu'un grand nombie de 
mnlicamenis passeni etleclivcmenl dam le lail malcrriel, I'adminisiraiion de COPAXONE' a une Icnime qui 

' ipres une evaluatiori soigneuse du rapport risques-avantages, el le produil don 

nt pas eW ctablies chez les siriels de moim de 18 ans. 
[une evaluation specilique diet les personnes aqees 

allaile IK doil etre envisagee qu' 
etre utilise avec prudence. 
Enlanis: L'innocuile et I'cllicacilc de COPAXONE' n 
Palienis agei : COPAXONE' n'a Ian Vobjcl d'a 
(plus de6S ans). 
Iniullisanls rimaux : les pararneires pharmaeoeineliques de COPAXONE' n'onl pas etc determines eh.'/ les 
sujets souflrant dun dyslonctioiinemeni renal. 
EFFETS INDESIRABIES /\u cows des essais dniques de pre'comnvcici.ilisaiion, environ 900 personnes onl recu •"• 
inons une dose tie COPWONE- (acelale de glalirameie pour injection) dans le cadre eTessais clinittues eom|iarall's 
ou non. L'exposilion totate des palienis a COPiVtONE' au cours d'essais clinitiues s'echetonne de six mors (6 " * 
palienis) a deux ans (306 palienis), el a plus de sepl ans (69 palienis) a 'anon d une dose quouttenne de 70 mg 
Au couri des essaii eomparatils, les ellels indesuabtes le plus Ircquemmeni assoeies a I'ulilisalion de COPAXONl' 
et doni I'incidence eraii superieure a eelle qui a ete observee chez les sujets qui iccevaieni le placebo elaient les 
suivanu: reactions au point d'injeelion. vasotlilat.uion, douleur thoracique, aslheme. inletiion, douleui, nauiees. 

A-26 

https://doi.org/10.1017/S0317167100115872 Published online by Cambridge University Press

http://palhcKjeno.se
https://doi.org/10.1017/S0317167100115872


arthrakjie. anxiete e'. hypertonic 
Sur un totiU de 844 patients qui pouvaiem (aire lobjct d'une evaluation de I'tfinocuite du produit. environ 8 % des 
suiets ont alwndonne le traitemeni en raiion delicti indesirables. lei effete indesirables fe plus frequemment anodes 
j ('abandon du trailcment etaient les suivante: reattioro au point tfinjection (6,5 %), vasodilatation, grossessc 
aecldenteBe. depression, dyspnee. urttcaire, tachycard»e, ctoumissemenls et itwuWemiinl. Au nombre del effete 
mdesirabtes graves ayanl entrme ('abandon du traitemeni el que la chcrcheurs considcraicnt comme fe a 
radminiilHiion de COPAXONE', on comple un cas de maladie du serum ayanl menace la survie du patient. 
Reaction sulvant ('Injection : Environ 10 % d e patients atieims de sclerose en plaques qui ont rcc.u 
COPAXONE' dam le cadre des essais pnkedanl la commercialisation du produit ont signal line reaction apparaissant 
intmedialemeni apres I'injcciion souvcutanee de COPAXONE'. tes sympldmes ressenth pouvaicnt compreitdrc lei 
bouffeei congestives, la douleur ibwaciquc, les palpitations, I'anxtete. la dyspnee, la consirictton de w gorge et 
rurticalrc. Ces lymplomes etaient toujour Iramitoires et sponlanement resolutifs et n'exigc-aK'nt pas de irailcment 
partkulier. Hi lurvcnaient en general plusieurs moil apre retabfesemenl du tra te-noil e; parfois plus tot. Un patient 
partkulier pouvail subli .in seu! ou pkisieurs Ue CM episodes pendant son iraitement par COPAXONE*. On ne sail pas 
siceiepisooev sin: lies $ desrnecnnlwnes imnwnologiqueiou mr\, ni si ptmieun episodes semblables survenani chez 
un menw patient 'devenl oe TfVai srres idcnliques. En fait, on ignore si cet ensemble de sympt6mes rcpresentc 
v?ntabtement un syndronie specifique. Au cours de la periode de postcommcf epilation, des patients ont signals avoir 
ijbi des sympt6me> simliaires et recu des soins medkaux d'urgence (vc i MISES EN GARDE). 
Douleur t h o r a d q u e : Environ 26 % des patients qui ont recu de I ablate de glatiramere dans I'essal ccrpJ'flt t 
multkenlnque de prKommercialisation (par comparaison a 10%des patients ayant recu un placebo) ort subi i.i 
moins un episode de ce qui a ete decrri comme une do.ilc.ir thoracwue Iransitoirc. Seulemcnt certains de ces 
epHodei sont survenus darts to cadre de la reaction apparaissanl immediatement apres I'nijectioii decrite dans !e 
paragraphe precedent, t c lien tempore) entre la douleur ihoracique el rinieclion d'acciate de glatiramere n'eiall pas 
(oujours connu. La douleur eiait tramlloire (eBe ne durai! habituellemenl que quelques minutes), appjr3hs3it 
souvent seute el ne semblait pas laHser tfimportanles sequdks clinlques. Aucune surveillance de I'ECG n'a ete 
r&tisee pendant I'un de ces episodes. Certains patients onl subt plus d'un episode de aco e u tlo-aciqte, el ces 
episodes commencaient ,i apparaiue, en regie geneVale, au n>oins un nwis apres l^tablissement du Iraitement. La 
pathogunese de ce sympt6me demeure incormue. II y a eu un scut episode de douleur thoracique ai. cc J's duquel 
un ECC complet a ete cilectue; I'ECG n'a m&6 aucun siqne d'hcWmle. Comme les patients des essais cliniques ne 

E'cHentaient pas de lr D jble>cardiovasculaires s«nilicati(s"(dasse I oo II selon la New Yak Heott ̂ swcatiM), on ignore 
s risqucs que cou*ert es patients qui souffrent d'une atteinte carc&ovasculaire et qui resolvent I'ace'taTe de 

glatiramere dans le Iraitement de b sclwose en plaques (voir MISES EN GARDE: Symptomes qui risquent d'avoir 
UIP origine cardiaque). 
I o lJ3le.it -f dresse la isle des diets indeurabte observtS apr^s un maximum de 3S n c sde Iraitement (phis a V mots 
a 33 mois: COPAXONf". n=84; placebo, n=7S; pkis de 33 mots: COPAXONE*, i - ' 2 ; placebo, n=24) dans le cadre 
de 1'Essai II (essai comparatil (avec placebo| multkenlrique de prKCKprnercWisation portarfl sur des patients atteints de 
scfeose en claques remittente) et dont rtncidencc cHait tfau moira 2 % parmi les sujett qui recevaiem COPAXONE' el 
d'dj moins 2 % de plus que ("incidence observee parmi les sujets du meme essai qui recevaient le placebo, peu Impocte 
s ler de cause a «fet ertre la r&Klion et le iraitement. Aunn nHultat des ^preuves de laboratoire repondanl 1 ces 

criuVes n'a M signal. 
II est a noter que les donn&s du tableau A nc peuvenl pas servir a prevcur rinodence des ellets tndesirables du Iraite
ment dans le cadre dc I'exercice rxxmal de la medecine, e^ant donn^ que les caractc-muques des patients ainsi que 
d'auties Ixteurs nsquent de ne pas etre les m$mes que ceux des essais dancfues. Ces donnees (ournissent tout de mfime 
au medecin traitant des points oe rep^re lui permetlant d'evakier la conlribulion relative des facleufs lies au mrxfccamcnt 
et non Ses an m^dicanwnt en ce qut a trait a I'incidence des efiets indcsirabJes dans la population etucKe. 
TABLEAU 4 
Eswl comparatlf de precommerclallsatton chei des patients attelnts de SEP 
Eflets Indesirahles dont I'incidence est ^ 2 % et > 2 "& iuperleure a telle du placebo 

Efiets indeslrablci 

Organlsme dans son ensemble 
Douleur au point d'injection 

AuMrfc 
EVytheme au poinl d'injection 
Prurit au point d'injection 
Syndrome pseudo-grippal 
Inflammation au poinl d'mjecl«n 
Douleur dorsale 
Doufcur thoracique 
Masse au point d'injfcU'-'ii 
Induration au point d'injection 
Papule au point rfinje:: or 
Douleur au cou 
CEdenw du vbage 
Jr ..aireau p i r l o'i jc or 
Hemorragie au ^oint tfinjeclion 

Kyste 
Reaction au point d'injection 
Atrophic au point d'injecHon 
Abces 

Apparel ta-diavastJrre 
Vasocilatation 
Palatal'ans 
Migraire 
Syncope 

Aop-irei dioes'.ii 
Nauŝ es 
Vomissemenb 
Anorexie 
Gaslro entente 
CanAdose wm 
WK- .lenia <e 

Systemes hematopotetique et lymphatique 
Adenopathie 
Ecchymose 

Troubles metabolioues et nutritionnels 
(Edemc ptripherique 
Cm ponderal 
Odeme 

Apparell musculosquelettique 
Arttualaie 

Systcme nerveux 
Hypertonic 
Tremblemenl 
Agjtauon 
Confusion 
Nystagmus 

ADpareHrespiratoire 
Rhinite 
Dyspnee 
Bionthilc 

Peau et annexes cutanees 
Hypeisudation 
(ryth^me 
Troubles demiilolcaiques 
Noc-lccu-ie 

Oioanes des sens 
Douleur au-ic-Uiie 
I r ch r; ccuUi.--. 

Voles urogenitales 
MKlrtm imperieuse 
Candidose vaglnale 
Dysmenoirhee 
Grossesse accidenleHe 
Impuosance 

COPAXONE-
n-125 

n 

83 
SI 
73 

« 38 
35 
33 
35 
33 
2$ 
19 
16 
II 
9 
t 
5 
5 
4 
3 
3 

34 

9 
6 

« 13 
6 

23 
15 

7 
1 

31 

« 14 
7 
i 
5 

29 
23 
18 

15 
8 

•1 

15 
8 

20 
16 
12 
4 
3 

ft 

66,4 
64.6 
58,4 
38.4 
30,4 
28,0 
26,4 
26,4 
26,4 
20,0 
15,2 
12.8 
8.8 
?,2 
6,4 
4,0 
4,0 
3,2 
2,4 
I' 

27,2 
11,2 
7,2 
6.4 

23,2 
10,4 
4,8 
4,8 
2,4 
2,4 

18.4 
12.0 

11,2 
5,6 
4.0 

24,8 

35,2 
11,2 
5,6 
4,0 
•1.0 

23,2 
18.4 
14.4 

12,0 
6,4 
4,0 
3,2 

12,0 
6.4 

16,0 
12,8 
9,6 
3.2 
2.4 

Placebo 1 
n=U6 | 

n 

46 
78 
17 
5 
34 
9 
28 
13 
10 
1 
5 
9 
2 
3 
4 
: 
' 
' 0 
0 

14 
6 
S 
4 

22 
7 
3 

:i 
0 

12 
12 

7 

1 

37 
7 
4 
1 
2 

26 
8 
12 

10 
4 
2 
1 

12 
1 

17 
9 
V 

H 

36,5 
61,9 
13,5 
4,0 
27,C 
7,1 

22,2 
10,3 
',9 

to 7,1 
1.6 

0» 
0,8 
0,8 
0 
0 

11,1 
4,8 
4.0 
3.2 

17,5 
5,6 
2,4 
1.6 

9,5 

5,6 
0 
0.8 

17,5 

29,4 
5,6 

\.t 

20,6 
6,4 
9,5 

7,9 
3,2 
1,6 
0,8 

9,S 
0,8 

13,5 
7,1 
7,1 

Vuiu Id autres elteb qui sont survenus CKZ au moins 2 % des patients mais dont I'incidence dans le groupe place
bo elait tfquivalente ou supeWure: 
Organism? dans son wseniM* ' Cephases, ecchymose au point d'injection, blessure accidentelle, douleur 
abdominale, rhinile allergique «l nalaise. 
Appa-e" digeiuf Dyspepsw, constipalWn, dysphagie, incontinence fecale, llatulence. nausees el vomissemenis, 
gastriic;. gmgrvile, abces p6riodontique et secnerebe de Is bouche. 
Apparel1 ;riosc(/^oue^(ticju*: Myasthenic et myalgie. 
Syslcme nerveaK: Elourdissemenis. hypoeslhesie, paresthWe, insomnie, depression, dysesthesie. Irotbles QQ 
la coordination, somnolence, troubles de la demarche, amnesie, instability ^motionnelte, signe de Lhermilte, 
anomalies de la pensee, secousses musculaires, eupborie et troubles du wmmeil. 
Apparell seipitatoiie: Pharyngite, sinusite, aggravation de la toux el laiyngite. 
Pftru ri annexes culon4ei: Acne, alope'cie el troubles des ongles. 
Orgones c/« sens: Anomalies de la vision, diplopie, ambh/opie, douleur oculaire, conjonctivite, acouphenes, 
dysgueusie et surdity. 
l/oies utogeniloks: Inlectlon des voles urinaires, augmentation de la frequence des mictions, incontinence 
urinaire, retention urinaire, dysurie, cvstile. metrorragie, douleur mammaire et vaginile. 
les dctnrsees portant sur les efiets axfesirablcs qui sont appann au cours d'essaH d W q u a comparatrls onl etc* 
analysees dans I'optique d'evaluer les diligences entre les sexes. Or, aucune difference diniquemenl signilka-
live n'a &£ rdevie. Dam ces essais diniques. 92 % des patients e'taicnt de race blanche, ce qui est repcesentatil 
de la population de patients atleinls de sclerose en plaques. De plus, la vaste majorile des patients t rai ls par 
COPAXONE' &alenl ages de 18 a 45 am. Par consequent, on disposal! de irop peu de donne>s pour elfec luer 
une analyse de I'incidence des effete indesirables en fonclion de groupes d'age clmiquemcnt pertinents, 
Tous les patients ayanl pris part aux essais diniques sur COPAXONE' ont subi des analyses de laboratoire. les 
variations des paramelres de laboraloire (ficmatologie, biochimie sanguine el analyse des urines) qui ftaienl 
signrficatives sur fe plan cfinique etaient comparabfes entre les patients du groupe COPAXONE* et ceux du 
groupe placebo, dans le cadre des essais diniques a I'insu. Aucun palienl ayanl recu COPAXONE* ne s'esl relW 
tfun essai en raison cfune anomalie des resullats des epreuves de laboratoire. 
Aulrei etYets Indhhablet observe* dirront toui les essah c/fnfqucs 

COPAXONE* a ete adminisue a environ 900 personnes dans ('ensemble des essais diniques, dont seutement 
certains etaient comparalrts (avec placebo). Au cours de ces essais. tous les diets indesirables ont et^ enregistrfa 
par les chercheurs diniques ii I'aWe de kur propre l«rriinologie. De tyon a donner une estimation ellicace de la 
proportion d « patients qui ont subi des eltets indesirables, les eflcts semblables onl fte reqroupes en un plus petit 
nombre de categories normalised laisant appcl a la terminologic du dktlonnaiie COSTART II. Tous les effete 
signales qui sont survenus 5 au moins deux reprises ainsi que les effets potenucllemcnt graves qui soni survenus 
une seule fois sont indus dans celte compilation, a 1'exception des effets deja inscrits au tableau precedent, les 
eltelsdont Ic caracldre trop gc^feal ne procurait aucune informauon, les effete sans irnportance et les auUes effete 
qui se sont manifestos che^ au moins 2 % des patients trails et qui Otaienl presents a une sequence egale ou 

Elus grande que dans le groupe placebo, 
es effete indesirables onl ete de plus classes en fonctton des sysiemes ou des appareils et enumeres en ordre 

decroissant de frequence selon les definitions survanlcs: les diets indesirables Wquents sont ceux qui sont 
survenus chez au moins un patient sur 100 ( I ' 100). landis que les elfete indesirables peu trfoucnti sont ceux 
qui sont survenus dans une proportion de un palienl sur 100 (1/100) a un patient sur 1 000 ( l / l 000). 
Organlsme dans son ensemble : frdquenli: CEdcmc au poinl d'injection, atrophic au point d'injection, 
abces et hypersensibiliie au point d'injeclion. 
Peu Mgufrih: Hematome au |»inl d injection, fibrose AU point d'injection, lacfes lunairc, cellutile, cedeme 
generalise, hcrnie, abces au point d'injeclion, maladie du serum, tentative de suicide, hypertrophic au poinl 
a'iniection, Teldno.se a,i point d'injection, lipomc et reaction dc pbotosensibiliie. 
Apparell cardlovasculalre : frequent: Hypertension. Peu Ircquenls: Hypotension, cfaquement systolique, 
souffle systolique, Iibrlllalion auriculairc, bradycardia apparition d'un qualrieme bruit du tceur, hypotension 
orthoslatioue et varices. 
Apparell digesli l : Pen Irequenti: Sechcresse de !a bouche, slomatilc, sensation dc bruluro sur la langue, 
cnoiecyslite, colite, ulcere de rcesophage, cesophagile, cancer gastro-lnlcslinal, liemorragie gingivate, 
hepatomegate, augmentation de rappetit. melena. ulceration de la bouche, iroubles du pancreas, pancreatiie. 
hemorragie reclale, teaesme, coloration a r o m a t; de la langue el ulcere duodenal. 
Systdmc endocn'nien: Peu fteatienls: Goilre, hyperthyroidie et hypolhyroidie. 
Troubles gastro-lntestlnaux : W Q I W I I I : Defecation Impcficuse. c a n d k W o-ale, hypertrophic Ocs glardes 
sal vai'es. carle deniaire et stomatitc ulccrcuse. 
Systdmcs hematopoietique et lymphatique : Peu t/tyuenls; teucopenie, anemic, cyanose, eosinophilic, 
hemaiemese, lympncedeme, pancylopenie el splenomcgalie. 
Troubles metabotiques ct nutritionnels: ''-; trequenti: Pcrte pondeiale, mtoieraiKC' a I'alcool, syndrome 
de Cushlng, goulte, anomalies de la cicatrisation et xanthome. 
Apparell musculosqueleltlque : Peu Uiquenlt . Arthriie, atrophic musculaiie, douleur osseuse, bursile, 
douleur renale, troubles musculaires. myopathic, oiteonwellte, douleur tendlneuse ct tenosynovite. 
Systeme nerveux : frequtnty Reves inhabitueh. inslabitite emotionndle et stupeur. Peu fiequenn; Aphasie. 
ataxic, convulsion, pareslhesic penbuccale, depersonn.ilisalion, hallucinations, hostihle, hypocinesie, coma, 
troubles de la concern ration, paralysie faciale, diminution dc la libido, reaction mjniaquc. troubles de la 
memoire, myoclonic, nevralgic, reaction porano: ••••. paraplegic, depression psychotique et stupeur iransitoirc. 
Apparell resplratolre : Frecfucnf . Hyperventilailon, ihume des loins. Peu ire'quenli; Asthmc, pneumonic 
cpistaxh, hypoventilation et modification de la voix. 
Peau e l annexes cu tanees : fre^quenli; Ec/ema, zona, eruption pustuleuse, atrophic Culanee et venues. 
Peu freouenlt. Sedieresse culanee, hypertrophic culanee, dcrmatite, luronculose, psoriasis, angio-cedeme, 
cc/ema de contact, erytheme noueux, dermatile longique, eruption maculopapuleuse, pigmentation, 
tumeur cutanee benlgne, cancer dc la peau. vergctures et eruption veuculobullouse. 
Organcs des s e n s : frequents. Atteinte du champ visuel. Peu frequents: Sechcresse oculaire. otite externe, 
ptose. cataractes, ulcirc de la cornee, mydriase, nevrite opliquc. pholophobie et agueusic-. 
voles urogenitales: frequents: Amcnorrhec, hematurie, impuissance, menorragie, anomalies des resullats 
du test de Papanicolaou, pollakiuric ct hemorragie vaginale. Peu irequenli • Vaginite, douleur au llanc (rein), 
avortemenl, engorqemenl man^maire, hypertrophic mammaire, douleur mammaire, cancer in ihu du cot de 
I'uierus, rrustose sclerokystique, cakul renal, nytturie. kysie ovarien, priapisme. pyeionephrile. anomalies de 
la lonction scxuelle et uretrile. 

Effets indesirables rappoiits apres la eammmlalkatlon ct qui n'ovalcnt pas dija ite notes Ion 
des essah diniques 
L'experience dc poslcommercialisation a degage un profil d'dfels indesirables similaire a celui presente ci* 
dessus. Apres la mise sur Ic marche, on a signale des effets indesirables, aulres que cclles indiquees ci-dessus, 
oui sont survenues pendant le Iraitement par COPAXONE' (acetate de glatiramere pour injection). Ces reac
tions, qui peuvenl avoir ou non un lien de causaliie avec le medicament, comprennent: 
Organlsme dans son ensemble : Septicemic, syndrome lupdide, hydrocephalic, distension dc I'abdomen, 
hypersensibiliie au point d'injection, reaction allergique. reaction anaphylocloide. inlcction bacterienne, 
lievre et mlection. 
Apparcil cardlovasculalre: Thrcrnt>ose, maladie vasculaire peripherique, epanchemenl pericardique, infarc-
luv du myocardc, Ihrombophlcbitc extensive, occlusion coronanenne, insultisance cardiaque congestive, car-
diomyopathie, cardiomegalie. arrythmic, angine de poilrine et lachycardie. 
Apparell digestif: CEdcmc de la fanguc. hemorragie qaslrique d'origine ukercuse. alteration de la fonclion 
hepatique. atteinte l-opatiqje, hepatite, eructation, cirrhosc du loic. calculi biliaires, diarrhee el troubles 
gastro-lnlestinaux-
SVitemcs hematopoietique el lymphallque : Thrombocytopenic, react c i :lc type lynphome et lejcemie a;yuc. 
Troubles meiabollques el nutrilionnels; Hypercholesterolemie. 
Appareil musculosqueleltlque: Polyarthrite rhumatoide et spasme generalise. 
Systcme nerveux: Myflile, meninqite, neoplasme du SNC, acctdenl vasculaire cerebral, cedeme cerebral, reves 
inhabituds, aphasie, convulsion, nevralgie, anxiete, pied lombant, nervosity trouble de 1'dov.ulion et vertige. 
Appareil resplratolre ; Embofie pulmonalre. epanchemenl pleural, cancer du poumon, rhume des loins 
et laryngisme. 
Peau el annexes cutanees: Herpes, pruril, eruplwn cutanee et urticaire. 
Orqanes des sens; Glaucome, cecite el itteinte du champ visud. 
Vofes urogenllalcs : Neoplasme des voies urogenitales, anomalie urinaire, cancer des ovaires, nephrosc, 
insulfisancc renale, cancer du sein, cancer de la vessie el pollakiuric. 
SURDOSAGE I SVMPT6ME5 ET TRAITEMENT 
Oes sufdosages de COPAXONE* ont ete signales chez ttois p-itiente. Un patient s'est injccie quatre doses 
(soil un lotal de 80 mg) de COPAXONE' a la fois. Aucune sequdJc n'a ete notee. Deux juwes patients, un 
homme de 28 am et une lemme de 37 ans, onl recu, par erreur, irois injections dc 20 mg ol COPAXONE' a des 
intervatles de une demi-heure. Aucun patient n'a manileite de variation de sa pression artendle, de sa frequence 
cardiaque rvi de sa temperature, l e suivi teiephonique eWectui plusieun heures plus tard n'a pas revde d'eltcte 
indesirables dans un cas comnw dans I'aulre. 
POSOLOGIE IT MODE D'ADMINISTRATION 
la prwcnpfKwi de COPAXONP dot etre resent* m« rwciVom (ou apres une consultation avec un metkein) 
qui con/wisienf a load re diagrmlK et la prise en charge de to sclerose en pjaquti. 
la doie reeommandee dc COPAXONE* (acetate de glatiramere pour injection ou acetate de glatiramere 

ESbfe) dans fe Iraitement de la SEP remittenle est de one injection quolidiennc dc 20 mq par voic sous-cutanee. 
lives d'admlnlstrallon : Pour rcconsllluci le lyophilisat de COPAXONE' avanl I'mjection, utiliser une 

Voir page A-16 A-27 continue sur page A-40 
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Clinical Studies 

Prasniijfl.otCaidioYascuUiJiKasii 
in ire AngloScandinavian Carrfcac Outcomes trial (ASCOTI. the effect ot UPIIOB (atwvastatin calcKim) on lata) and 
iton-lala! cacnary lead disease was assessed In 10,305 hypertensive patients 40-80 years ol age (mean ot 63 years). 
witlKJul a previous myocardial infarction and with IC levels £65 mmol/L Additionally all palienls had at least 3 ol Iho 
loHowrng cardiovascular risk factors, male gender (81 1%), age >55 years (84.5%), smoking 133.2%), diabeies (24.3%). 
history ol CHO m a l e i degree relative (26%), TC:HDL >G (14.3*), peripheral vascular disease (5.1%). lell ventricular 
liypotlrophy (14 4%). poor cerebrovascular event (0.8%), specie FCG abnormality (14 3%). pioielnurJa/nSxBnawb 
(62.4%) In Has double bind, rvaceoo controEerl study, palients were treated with ami Ir/pertensive therapy (Goal BP 
< 140V90 mm llg (or non rjabetic palionls, < 130780 mm Ik) lor dooelic patients) an) allocated lo cither LtPfTOR to mg 
daily (n=5l68) or placebo (n=5!37). using a covariale adaptive method which look into account Iho dslnbulen ol niie 
baseline characteristics ol patients already enroBed and minimijed the imbalance ol Ihoso characteristics across the 
groups. Patienls were (plowed tor a median duration ol 3 3 years. 
Ihe cllecl ol 10 mcAlsy of LlPiTOR on lipkl levels was similar lo Itial seen m previous clkvcal trials 
IPIIOR signilcartly reduced l ie rate ot coronary events (eitnei latat coronary Man disease (46 events m ino placebo 
gnus vs 40 events i i tha I PllOfl group) or nonfaia Ml (108 events n the placebo group vs 60 events in Iho IPIIOR 
Qroupll with an absoMe risk redirlan of t 1% and a ref.il.ve risk reduction ol 36% (based on incidences ol 1.9% lor 
LPIICfl vs 3.0% lor placebo). p^0.0005 (see ligute 1)1. Ihls risk reduction ylekh a Number Heeded lo Ireal of 
311 palients per year Iho risk reduction was consislcnt regardless ol age. ynckirig status, obesity or presence ol renal 
dysfunction. Ihc ellcct ol I.IPIIOR was seen regardless ol Baseline ID! levels. Oue to Hie small number ot events, results 
lor women were inconclusive. 

Figure 1: Ellecl ol IPITOR10 mo/day on Cumulative incidence ol Nonfatal MyosarrM marctcn or Coronary Heart Disease 
Qeaih(inASCOT-llA). 

INDICATIONS AND CLINICAL USE 

Hyaacliolosleipiemla 

UPIIOB (aiovastatin calcium) Is metaled as an adiinW lo Irleslylc changes, induing rtel. (at least equivalent 
lo the Adull Ireaimenl Panel I I (ATP »i TIC Bel), lor I ts reducfon ot elevatcc total cholesterol. (lobH-Ci. UX. C. 
16 and apo&poproten 8 (apo B) in typerlpxieme and dyslpkleriiic condirjorts. when response to rtel and other 
renpharmacolorjical measures aWo las Ken Inadequate, including 

• i*' mary hyperclxileslerclemia (Typr: lluv 

• viimOrned(rrwed)rweilipdemia(lype.»!.indudlrc la-i :-. art•••;:"yi iral i i :c •: •;.-.:«.-:iiiss>•:wh-:l:crii:.:*n:il 
a triglycerides are the pid abnounaSly c' concern. 

• DysbelaUpoproleincrn'ia (Type 11;: 

• ifrpnnrgiycerioemia (lype M. 

• famJial hypercholesterolemia ihonxvygous aiu] helei02yi;oiis). I or homozygous lamil'ai hypercholesterolemia. LIPITOR 
should be used as an adjunct lo uealmonis such as I l!L apheresis. or as monoinerapy il sun treatments are nui 
available 

UPirOR also raises IIOL choKsieral and Ibemtore levers Uie IfS-CIIOL-C a.1 to'alUVKXC ratios in patienls Willi 
primaryliypcrcfioleilprolemiaandccmblnMfmiiedjIrjpeilipklenilarlrednckson IviitllatfMlbrh-sJflldemia) Inpotfeddatn 
Irom 24 contrcJed ttacal Irials, UPIIOR rased HR -C levels 5%-C% in primary r.-,pwcr«les!KOlerrac (type (a! patients anc 
10%-15* in nuiBl (type lib) dysigiijemc patents. 

In ctncal Uiais. IM10R (10 lo 80 mg/day) skjrilicanily improved lea) proHes n oaiMHUs vrilh 3 v«le variety ol 
liypeniWIemlc and dysipdeniic conrlliocis. In 2 dose-response sluSes In mili»( lo moderately rrfpeilipMemic palisnls 
rfrednckson Types te and lib). LIPirOR reduced me levers ol total cbotesteiol (29 4 « ) . IDl C |39-60%). apa D132-50%). 
1G (19-3?%). and increased livjh density Ifloprotein cholesterol M X C I levels (5-9%). Compare!* lesocmses woo achieved 
in patienls with helero/yoous lamilal Irypercholestorolemia. non-Iamial forms of hypercfioleslerolorM. comhned 
frrperkfvdernia. i r i i dng fannfol cornbred hyperlpidernta arx) patents v.vtn ron nsakn dependenl diabetes mcfMus In 
paMnls vrlth hyperlrkjnceiidena (lype W). LPIIOR (10 lo 80 mg rJarh)(e4xedIG(25-56%)andlfXCIeiels(23-40%) 
IPITOR has not been studed in ccndioorc where Ihe major abnomia,itylse!ffrationofclTj(coiicrons(IGIevels> I I mmolA). 
ie . lypeslaniv 

In on open label sludy in palients vwlli Uysbelaiipoproteiienila (Type B), LPIIUt (ID lo 80 mg daily) reduced total C 
(40 57%), TG (40-56%) arc) fXC * VHU.-C fcete (34-58%) 
h an ct«n label sludy in patienls with homccy^cus famial rryperdoteterolcmia (Fll| irPllOR (10 k) 80 mg oaiy) reduced 
mean I M C levels 02%). In a pSot study. IfPIIOR 80 ing/cay shcv.vjd a mean LCt-C kr.venng ol 30% lor palienls not on 
plasmapheresis and ol 31% lor patients who corAmjed piasnupfieresB. A mean LOL-C kr.veriny of 35% was obser\ed in 
leceplor dolectivo palicrils and ol 19% In receptor nerjalivu parens (see fniARMACaOGY, Dlnical Studies). 

Prior lo milialmo Iherap/ mlh IIPIIOR. secondary causes should tw eirludeil lor etevafos In plasma Ipid levels (eg poorly 
corrtroflcd diateies meffrtus. Iiypolhyroirfcm. rvtfBOix syndrome. dysprole'vBmias. obstruct/re Iwr disease, arxl a^otiofism), 
and a rpid p r o * performed to rne3Suo total dviesterol, int. C. IO.-C. and IG. For patenis with IG <4 52 mmofL 
(< 400 mgidU. UX • C can cc esmoled using the loSownj equalcn 

LDL C (rrvTcol) - tolal-f; - (p.37 x (TG) r HOI LjT 

I (X.-C (mp/BL) = lera-C - [(0.2 x (TG) t HUL Q| 
I:« n iv- i i : ,vi- !:, -.-ui:. >-l!.,' i- m*'. I..--II;J m.;;:ll: i; - ..iiralisn i-; l.:.i:. in: .,u,i-. am! ..Ill i i.miiiiirr.vic" :'•:-.M 
Ixi ineasiireti cJloolly nr by uHracjenliilngiliori. 

I. Friedewak) WT. el A O n Oxm 1972; I8(6):489 502. 

Palients wiin hip a very Noli tngiycetide levels. i.e. > 2.2 mmoW. (200 mg/dl) oi , 5.6 rn-m'.l (500 mg/d.i. 
respcc*i»V, may regrne irigtyceiicle-toAWtng Iteapy denolWale. hejalibrato or nleolWc add) alone or m combinaiinn 
wlhl lRIOR 

In general, comblnallon Iherapy with fibratos must Be undertaken caullously and only alter risk-benefit 
analysis (see WARWGS Musde EBeds, PflfiCAUIIONS, !'liajmacc*ineU- ktoaction Studies and 'olenfal Drug 
Keratiions). 

lic-fller) ssr. - IrigVcendes are mosi often observed '- paients with the metaboic Synrmon! (absmina! obesity. 
aWierooenlc if,".txkrmia (efe.'a'ed tnglycendes. smal deni^- LOt parbdes and to«v HX-chokisiercf). HISL ,n resisianco wvth 
01 without glccose iilolerance, raissd blood |»essurc and pMrmmoc and pccMammatory stales). 

ih-; :n- -.H.r.r: ,. - i-:i;,-fli[ : . " u. -I - M~- - : : - . ; -.:. i j n . n : . - . ; . - . ui •...• ,. vpiircMestwiSimiannil 
Other l-i-i' jdanfes oi lo Iho US K r P Lxpon Pa-el c- (letcflioii. Evaiuallc-. ra Tieatmcn: c1 lliqr- Blood Cholcstoioi in 
Adults [Adull Trealmcffl Panel •)). 

Wften drugs are prescribed attention lo theraflriuic lifestyle dtano^(redor^inl^otsatura.ei;laIS3'dcliolesleiul.vreir/il 

rrcuaioa Increased physical actnrly. ingestm i of sokrble IOers) shoukl *vays oe malnlaiieil and reinforced. 

Piawni laual CarrJIovascuJaLDisease 

IPITOR is Imfcaled lo ledcce l is risk of myocankal inlarction in adud Hypertensive patients without cSncaSy ev«oni 
coronary heart disease, bui ralh at least three arjejiionainsklaciorslorcorooaryhean disease such as ago 255 years, mate 
sax, snvaking. type 2 diabetes, left venlriculai Iryperliophy, other specified abnormAufies on EGG. microalbuminuiia 
or proliwuiria. raiio of plasma total clviesleiol lo HOI•chotesfeiol 26, or premalure lam*/ hiMnry ol cororary mart disease 
Tt« Afcnaslaiin \iersus Revascutariation lieat/nents (AVERT) stud/ examined Ire effecl of rfensAe foid-te'^nng In patenis 
with stable coronary artery tfcease and LDL-C al least 3.0 mmcW m patents referred lor percutaneous Iransfummal 
cororBry angtepiasty (PICA) Palients were randomsed for 18 monUBiolPllW80mgua^ortoPTCAwuhiBuaiincdcal 
rare vihich c o « Mi«le W meiabolsm reijiftlrxs (he r i isu^ 
several limilations ma1/ alfeel lis design and conduct. In (lie meoVal Heated group with LIPllQH tltere was a trend lor a 
reduced indderKe ol ischemic events and a delayed lime lo last Ischemic oven! lbs results also suggest thai imeitsM treat 
ment to target UX. Cleves with LPllOfi s additive and complemonlary lo anrjioplaslyand would benefil palienls referred 

la* this yxerjijre 

CONTRAINDICATIONS 

IfypsrserslMly lo any ccrnpone-i nf ir.a meocatcn. 
"i :l ,'i-llier :::•::.- I nivj.'.r m: . --,l<w i:li:..;;ii:r:i i:( -..: . " I :-iiilliiiiii:. , railfic \ .! j i i ic . l H . -.;.= • Ilinr i ' I , - ; 
SivvVSI-S'-Kl. 

Piegnarcy and Bclalon (see IflCAliTIONSl 

WARNINGS 

Phormacpklnctictnleracllons 
(lie use of HMG-CoA reductase inhiiitors has been associated vnlh severe uiyepathy. nxluding rrgrjdomyclysis. whicli -ay 
be mere Ireqwnl when ihey are co-adniinislefe.! -v Ih drugs that inhibit the cytochrome P-450 en/yme system. Aforvaslaln 
is meuiliotvsd h/ cylochionvj P-450 isofam 3A4 and as such may Morsel with agents that inhihi this cruyme. (See 
WARUNGS. Muscle ellecls and PRECAUTIOUS. Drug Interactions and Cytochrome P-450 medaled Inlcractions). 
Hepatic E f teB 

In dn<al trials, persistent increases in serum Iransamtnases greater than three times tie upper fcrrot of normal occurred 
m < 1 % of palienls v*o received LIPIIOfl. When the dosage ol IfPIIOR was reduced, or when drug ueatmeni was 
interrupted or discontinued, scrum transaminase levels letumed lo preliralmcni levels. The increases viere generally not 
assodaled wiin laundice « otler dinlcal signs or symptoms. Mosl pai««s continusd U03imenl with a reduced dose ot 

I ' I ' - .'il i.i Ill in; i 

l iygJv^ivnJ«i!LMW.W DC liC'ftyrneil.llcJPte Ihe « i31W Qi (galmenl. i l fatBgaia^t lyaej j ie i Special allcnlion 
rjxxrkl be paid lo patent who develop elevated serum uansarmose eve's, and in these patienls measurements shcu'd 
be repealed promptly and then pertained more frequently 

II Increases in alanine amlnotransleraso (ALT) or aspartate aminotransferase (AST) show evidence ol 
progression, particularly II Ihcy rise lo greater ttian 3 limes the upper limit of normal and are persistent, the 
dosage should bo roduced or the drug discontinued. 

I i l l 103 should be used with caution ir patlcntt who consume substantial ouanlfies ol alcohol and/or have a past 
n sioiy ol h e daeasc Active lr.a disease oi unexplained transamnase efevations are coiuainrjcalttis 10 Vte use ol 
I.IPIIOR; if such a corxHion should deielcp during lferapy. the drug shouW be discontinued 
Muscle Elfecls 

Myopaltiy, defined as musde aefwig or musde vreakness In confunction with increases in creatinine phosphoklnasv 
(CF*) values lo grialei lhan ten tunes the upper limit o! normal, should I * considered In any palient Willi diflose myalgia, 
muscle tenderness or weakness, and/or marked elevalion of CPK Patients should be advised to report promptly 
unexplained musde pan. lendemess or weakness, partturarfy if accompanied by malaise or tover. I PffOR therapy shoukl 
be CGconunued il markedly elevated CPK level', occur or myopathy is diagnosed or suspected. The risk of myopathy and 
irahdomyoiyso during tieatmcnl with HMG CoA reductase mtvbifors is increased with concurreni adminisfration ol 
cyclosporin. Ilbric acid derrvatrves, erythromycin, danthromyon. niacin (nicolliiic add). aKikr anlilungals or neliirodonc 
As Ihere Is no experience lo date with the use of UPlIOft given concurrenily wiih Uvase drugs, vrilh Iho exception ol 
rAarnacokirielk: studies conducled in lieaflliy subjects with aylbiomycin and clanlriionr,T.in, |nc bcnelils and risks ol such 
cornbxwj iberao/ should bo caielidy consideied (see PRECAUltONS, Phaimacokinelic Interaction Studies and Potential 
Drug Interactions). 

Rhabdomyxfysis l as been reported n very rare cases with I POOR (see PRECAUTIONS. Drug Weraclions). 
Rhabdomyolysis with renal dysfunction secondary lo n^orjlobinuiia has also been reported with HMO-CoA reductase 
Inhibitors. LIPIIOR ilerap/ slKxik) bo lemporaiily viilhhekl c discontinued In any patient Mm »n acute serious condilion 
surjgostr;e ol a myopalhy « loving a risk factor predisposing to the dcvekipmenl a renal Inlure secoraJary lo 
ihobdornyotysis (such as severe acute Infection, hypotension, major surgery, trauma, severe metabolic, endocrine and 
electrolyte disordeis, and uncontrolled seizures). 

PRECAUTIONS 

General 

Beloro iislilulii*) Iherapy with LPIIOH (atorvastalin calaumi. an aliemcl should t » made lo ranliBl elevaleil 
scrum lipoprotein levels with approprlale del, exerdse. and weight rcduc: ::•-, n overwelgli: |iaiicnls. a ;l 10 treat ohn 
uridcrt/ing medical problems (see MMlAIIONS AND CLMCA1 USE). PalleTs should be adWsed lo Inlorm subseouun: 
pfr/sicians ol the priot use of IPITOR or an/ otler Hiidicwiing agents. 
Effecl on fhe lens 

Current long term daia Irom dinical trials do not indicate an adverse effect of alorvasfatn On the human lens. 
Eftee,( pn UMqulnoiw (QopTf) (.rajls 

Skjnificant decreases in circulaling uhlquincno levels in patients treated vrilh a-orvastatln and otter statins have been 
observed. Ihc dinlcal significance of a poieniia! long form statin-induced deficiency of utxquinone has not oeen estab
lished, fl has been reported thai a oecrcase in myocarrtal uoiquir-xine leveb could lead to Impaired cardial: funclion In 
paiieils wiih bordeiWie congeslrve head (aaure. 
E « e « ojjLUcoDuteln to) 

In some palienls. the beneficial ellect of kr/iered total chotesterof and IDL C levels ;nay be partly blunted by a concomi 
lam Increase in lp(a) lipoprotein conceiitratioiis Present knovifedge suggests me ipoitance of high Lpfn) I f * as an 
emerging risk (actor lor coronary heart disease. Il is Ihus desirable to maintain and 'innlorce ftlesfyfe changes in high risk 
palients placed on atorvastalin iherapy. 

HypCTsensJtivJU 

An apparenl tiyperserisilr.ity s/rdrome has been reported ralh ou» IMG CoA rerjuctass infttxiors when has Included I cr 
more of l ie totaling features: anaphylaxis, angorxrema, lnws erythomalous-f*e syndrome, polymyalgia rheumatics. 
vasculitis, purpura, Ihrombocylopenia. leukopcwi. hemolyTjc anemia, posrlw ANA. ESR increase, eosinephl*a. arllinl s 
arlhrakjia, urticaiia. asthenia, iihotosensiiivity, lever, chills, Hushing, malaise, dyspnea, tow epidermal necrolysis, cryineins 
multilorme. Including Stevens Johnson Syndrome. Allhough to date hyporsensiSiity syndrome has nol been deserted js 
such, IPIIOR shouid be rksconfinued II hypersensitivity is suspected. 

Use In Ptegnsncy 

LIPIIOR Is conlralndlcalcd during pregnancy (seo CONTRAINDICATIONS). 

Alrteroscercsls is a chronic process and rjscontirtuaticn of lipid lowering drugs during pregnancy should have Mile inipacl 
on Iho oulcomo ol long term Iherapy of primary h/iiercrirJesteiolemia. Cholesteiol and other products ol .-.nnlesleml 
blosynllesis are essentia) components to" fetal development (including synlhesis of steroids and eel membranes) Smce 
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HMG-CoA reductase inhibitors decrease cholesterol synthesis and possibly the synthesis ol other biologically active 
substances derived Irom cholesterol, they may cause harm to the fetus when administered to pregnant women. 
There are no data on the use ol IFTTOR during pregnancy. HPItOfl should be administered to women ol childbearing age only 
when such patients are highly unStely Io conceive and have been informed ol the potential hazards. I the patient becomes 
pregnant whie taking UPiroaihe drug should be discontinued and the patient apprised ol Ihe potential risk to Ihe fetus. 

In rats, m * concentrations of atorvastabn are simiar to those in plasma, it is not known whether mis drug Is excreted in 
human mlr. Because of the potential for adverse reactions In nursing infants, women taking UPITOR shodd not breast
feed (see CONIRAINOICATIONS). 
Pediatric Use 

Treatment experierce in a pediatric population Is limited to doses of LPITOR up to 80 mo/day for 1 year in 8 patients with 
homozygous famial hypercfiolesteroternia. No cMcal or biochemical abnormalities were reported in these patients. 

Treatment experience in adults 70 years or older (N=221) with doses of UPITOR up to 80 mg/day has demonstrated that 
Ihe safety and effectiveness of atorvastaUn in this population was simiar to that of patients <70 years ol age. 
Pharmacokinetic evaluation ol atorvastabn in subjects ova the age of 65 years indicates an increased AUC As a precau
tionary measure, Ihe lowest dose should be administered initially. 

Plasma concentrations and 10L-C lowering eltcacy d UPITOR was showi to be similar In patients with moderate renal 
insufficiency compared with patients with normal renal lunction. However, since several cases of rtlabdomyolysis have been 
reported in patients with a history of renal Insufficiency ol unknown severity, as a precautionary measure and pending 
further experience i i renal disease, the lowest dose (10 mg/day) of UPITOR should be used in these patients Similar 
precautions apply in patients with severe renal Insufficiency (creatinine clearance <30 ml/min (<0.5 mL/sec)]; the lowest 
dosage should be used and implemented cautiously (see WARNINGS, Muscle Effects; PRECAUTIONS, Drug Interactions). 
Refer also to DOSAGE AND ADMINISTRATION. 

HMG-CoA reductase inhciters Interfere with cholesterol synthesis and as such might theoretically blunt adrenal and/or 
gonadal steroid production Clinical studies with alorvastatln and olher HMG-CoA reductase inhWlors have suggested that 
these agents do not reduce plasma Cortisol concentration or impair adrenal reserve and do not reduce basal plasma 
testosterone concentration However, the effects of HMG-CoA reductase inhibitors on male lertlity have rot been studied 
in adequate numbers ol patients. The effects, if any, on the Wluilary-cpnadal axis in premenopausal women are unknown 
Patients treated with atorvastaUn who develop cinlcal evidence of endocrine dysfunction should be evaluated 
appropriately. Caution should be exercised if an HMG-CoA reductase inhibitor or other agent used to lower cholesterol 
levels Is administered to paUents receiving other drugs (e.g. ketcconazole, spironolactone or cimelirjne) that may decrease 
Ihe levels of endogenous steroid hormones. 
Pharmacokinetic Interaction Studies and Potential Drug IntarMtlrms 

Pharmacokinetic interaction studies conducted with drugs in healthy subjects may not delect Ihe possibility ol a potential 
drug interaction in some patients due to differences in underlying diseases and use of concomitant merjcatkms {see also 
Geriatric Use; Renal Insufficiency; Patients wilh Severe Hypercholesterolemia). 

Concomitant Therapy with Other l ip id Metabolism Regulators: Combined drug therapy should be approached with 
caution as information from controlled studies Is tmlted. 
Bile Acid Sequestrants: 

Patients with mild to moderate rrvpiadicxeaenilanfci: LDL-C reduction was greater when IPITOR 10 mg and colestipol 
20 g were coadminstered (45%) than when eilher drug was administered alone (-35% lor UPITOR and -22% for colestipol). 
Parfflns Mm severe hvoacnokKlorolente LDL-C reducton was similar (-53%) vrtien UPITOR 40 mg and colestipol 20 g 
were coadministered wf-rr compared to that with UPITOR 80 mg alone. Plasma concentration ot atorvastabn was lower 
(approximately 26%) when IPITOR 40 mg plus colestipol 20 g were coadministered compared with UPITOR 40 mg alone. 
However, Ihe combinalion drug therapy was less effective in lowering the triglycerides than UPITOR monotherapy in both 
types of hyperchriesteiolemic patients. 

When UPITOR Is used concurrently with colestipol or any other resin, an interval ol at least 2 hours should be maintained 
between the two drugs, since Ihe absorption ot I IPITOR may be impaired by the resin. 

Fibric Acid Derivatives (Gemfibrozil, FenofltHate, Bezafibrate) and Niacin (Nfcotink Acid): Although there is 
M e d experience wAh Ihe use of UPITOR given concurrenlly wilh fibric acid derivatives and niacin, the benefits and risks 
ol such combined therapy should be carefully considered. The risk of myopathy during treatment with other drugs In this 
class, Inducing atorvaslatin, is increased with concurrent administration (see WARNINGS, Muscle Effects), 
Coumarin Anticoagulants: UPITOR had no clinically significant effect on prothrombin time when administered to patients 
receiving chronic warfarin therapy. 

Digoxin: In healthy subjects, digoxin pharmacokinetics at steady-state were not signilicanlly altered by coadministration 
ol cigoxin 025 mg and UPITOR 10 mg daily. However, dkjoxin steady-stale concentrations increased approximately 20% 
fotoning coadministration ol digoxin 0.25 mg and IPITOR 80 mg daily. Patients taking digoxin should be monitored 
appropriately. 

Antihypertensive agents (andodlpine): m clinical sludes. UPITOR was used concomitantly wilh antihypertensive 
agents without evidence to date ol clinically significant adveise interactions. In healhy subjects. atorvastaUn pharmaco 
kinetics were not altered by the coadministration ol UPTTOR 80 mg and amlodplne 10 mg at steady state. 
(quinapril): In a randomized, open-label study in healhy subjects, steady-stale quinapril dosing (80 mg 00) rid not 
sicrtUcamTy affect the pharmacoklnelic prolile of alorvastatln tablets (10 mg 00). 

Oral Contraceptives and Hormone Replacement Therapy: Coadminislialion ol UPfTOR wilh an oral conbaceplive, 
ihnyi estradiol, increased plasma concentrations (AUC levels) of norelhindrone 
and 20%, respectively. These increases shodd be considered when selecting 
IPITOR was used concomitantly wilh estrogen replacement therapy without 
irse interadions. 

Antacids: Admlnisttalion of aluminum and magnesium based antacids, such as Maalox* TC Suspension, with LIPITOfi 
decreased plasma concenlralions ol UPITOR by approximately 35%. LDL-C reduction was not altered but the triglyceride-
lowering effect ol UPfTOR may be affected. 

Clmetldine: Administration ot cimetidine with UPITOR did not alter plasma concentrations or LDL-C lowering efficacy ol 
UPITOR, however, Ihe triglvceride-krwering effect of UPITOR was reduced from 34% to 26%. 
Cytochrome P-450-mediated Interactions: Atorvaslatin is metabolized by Ihe cytochrome P-450 isoenzyme, CYP 3A4. 
Erythromycin, a CYP 3A4 inhibitor, increased atorvastaUn plasma levels by 40%. CoadmWstiaUon ol CYP 3A4 inNbitors. 
smh as grapefruit juice, some macroide antibiotics (i.e. erythromycin, clarithromycin), immunosuppressants (cydosporine), 
azole antilungal agents (i e Itraconazole, keloconazole), protease inhibitors, or the anUdepressanl, nelazodone. may have 
the potential to increase plasma concenlralions ol HMG-CoA reductase inhfclors, inducing UPITOR Caution should thus 
be exercised with concomitant use ol these agents (see WARNINGS, Pharmacoklnelic Interactions, Muscle Elfecls; 
PRECAUTIONS, Renal Insufficiency and Endocrine Function; DOSAGE AND ADMINISTRATION). 
In healthy subjects, coadministration ol maximum doses of both alorvastatln (80 mg) and terfenadine (120 mg), a CYP 3A4 
substrate, was shown to produce a modest increase in terferiadine AUC. The QTc interval remained unchanged. However, 
since an iiteracllon between these two drugs cannot be excluded in patients wilh prerJsposing factors for anhythmia, 
(e.g. preexisting prolonged QT interval, severe coronary artery disease, hypokalemia), caution should be exercised when 
these agents are coadmlnslered (see WARNWGS, Pharmacokinelic InteracUons; DOSAGE AND ADMIMSTRATION). 
Anttpyrlne: Anllpyrine was used as a non-specific model lor drugs metabolized by Ihe microsomal hepatic enzyme 
system (cytochrome P-450 system). UPITOR had no effect on the pharmacokinetics ot anUpyriie, thus interactions with 
other drugs melaboized vis Ihe same cytochrome isozymes are not expected. 

Macroide Antibiotics (azithromycin, darithromycin, erythromycin): In healthy adults, coadministration ol UPITOR 
(10 mg 00) and azithromycin (500 mg QD) did not signilicanlly alter Ihe plasma concenlralions of atorvaslatin. However, 
coadministration ol alorvastatln (10 mg 00) with erythromycin (500 mg QD) or darilhromycin (500 mg BID), which are 
both CYP 3A4 inhibitors, increased plasma concenlrauons ot atorvastaUn approximately 40% and 80%, respectively (see 
WARNINGS. Muscle Elfecls). 

Protease WiWtors (nellinavir mesylate): In healthy adults, coadminislration ol netfinavir mesylate (1250 mg BO), a 
known CYP 3A4 Inhibitor, and atorvaslatin (10 mg 00) resulted '« increased plasma concenlralions ol atorvastaUn. AUC 
and Cmj, of alorvaslalri were increased by 74% and 12?% respectively. 

Patients with Sovoie Hypercholesterolemia: Higher drug dosages (80 mg/day) required for some patients wilh severe 
liypercholesterolemia (including lanilial hvpercfoleslerolemia) are associated with increased plasma levels of atorvaslatin. 
Caution should be exercised in sueh patients who are also severely renally impaired, elderly, or are 
concomitantly being administered digoxin or CYP 3A4 inhibitors (see WARNINGS, Pharmacokinetic 
Interactions, Muscle Effects; PRECAUTIONS, Drug Interactions; DOSAGE AND ADMINISTRATION). 

containing 1 mg norelhindrone and 35 pg 
and ethinyl estradtol by approximately 30% 
an oral contraceptive. In clinical studies, I 
evidence to date of dinically sigrificart adv 

UPITOR may elevate serum transaminase and creatinine prrcspfiokjnase levels (from skeletal muscle). In Ihe rjfferentlal darjno-
sis ot chest pain i i a patient on therapy with UPITOR, carriac and noncaidiar; tractions of these enzymes should be determined. 

ADVERSE REACTIONS 

UPITOR is generally wet-tolerated Adverse reactions have usually been mid and transient. In controlled cinlcal studies (ptacebo-
conlroled and active-controlled comparative sludes will oner I'pid kmering agents) invoking 2502 patents, <2% of patients were 
rtsconlinued due Io adveise experiences aflrtoutat* to LPITOR 01 these 2502 pabems, 1721 were Heated lor at leasl6months 
and 1253 for! year or more. 

Adverse experiences occurring at an radence > l% r patients partiopating in placebo-conlroled cHcal studies of UPTTOR and 
reported to be posstly, probably or definitely drur; related are shown In Table t below. 

TABU 1. Associated Adveise Events Reported In >1% ol Patienls In Placebo-Controlled Clinical Trials 
K-Mlxiftjn=270i 

GASTROINTESTINAL 
OTSlipnlinn 

Diarrhea 

Dyspepsia 

Flatulence 

Nausea 

NERVOUS SYSTEM 

Headache 

MISCELLANEOUS 

Pain 
Myalgia 

Asthenia 

LPnOR%MI221 

The following additional adverse events were reported in clinical trials: not all evenls listed below have been associated 
wilh a causal retaiionsfip to UPfTOR therapy: Muscle ciamps, myositis, myopathy, paresthesia, peripheral neuropathy, 
pancreatitis, hepatitis, chdeslalic pundee. anorexia, vomiting, alopecia, pruritus, rash, impotence, hyperglycemia, and 
hypoglycemia, 

Post-maiketTO tsnetlaice; very rare reports: severe myopathy wilh or without rhahtanyolysis (see WARNWGS, Muscle 
Effects; PRECAUTIONS, Renal Insufficiency and Drug Interactions). Isolated reports: thrombocytopenia, arthralgia and 
allergic reactions including urticaria, angioneurotic edema, anaphylaxis and bullous rashes (including erylheme mriUlorme. 
Stevens-Johnson syndrome and loxic epidermal necrolysis)!. These may have no causal relationship to alorvastalia 

Ophthalmologic observaUons: see PRECAUTIONS, 

Laboratory Tests: Increases In serum transaminase levels have been noted in dnical trials (see WARNINGS). 

DOSAGE AND ADMINISTRATION 

Patients should be placed on a standard chotesleiol-loweiing diet [at least equivalent to the Adult Treatment Pand II 
(ATP III) Tl C ctetj berce receiving LPITOR. and should continue on this Hot during treatment with LPITOfl. II appropriate, 
a program of weight control and physical exercise should be implemented. 

The recommended starting dose of UPITOR is 10 or 20 mg once dally. Patienls vmo requite a large reduction Hi LDL-C 
(more lhan 46%) may be started at 40 mg once dally. The dosage range of UPITOR is 10 Io 80 mg once daily. Doses can 
be given at any time of ihe day, with or without feed, and should preferably be given in the evening. Doses should be 
individualized according to the level of risk; Ihe baseline LDL-C and/or TG levels; Ihe desired LDL-C amVorTG target, and/or 
TC/HDL-C target (see the Detection and Management ol Hypercholesterolemia. Workng Group on Hyperchotesterdemia 
and other Oyslipiderriias jCanadaj and/or the US National Cholesterol Education Program (NCEP Adult Treatment Pand III)); 
the goal of therapy and the patient's response. A significant therapeutic response is evident within 2 weeks, and Ihe 
maximum response is usualy achieved within 2-4 weeks. The response is maintained during chronic therapy. Adjustments 
ol dosage, if necessary, should be made at intervals of 2-4 weeks. The maximum dose is 80 mg/day. 
Upid lovels should be monitored periodically and, II necessary, the dose ot UPITOR adjusted based on target 
lipid levels recommended by guidelines. 

The lollovmg reductions n total cholesterol and LDL-C levels have been observed in 2 dose-response sludes, and may 
serve as a guide to treatment of patienls wilh mild Io moderate hypercholesterolemia: 
TABLE 2. Dose-Response in Patients With Mild to Moderate Hypercholesterolemia 

lutein Percent Change from Basetnel1 

Tolal-C: 7.1 mmd/L' 
l,'-v no:" 
UX-C:4.9mmoH' 
(130 m * . ' 

10 
IN-221 

23 

39 

20 

•:» 
•43 

IPIlOFi DOSS OTv'dJil 

40 

37 

•50 

80 
IN=23) 

-46 

-60 

'Resdlsare 
'Mean 

led Irom 2 dose-response stude: 
values. 

In patients with severe dyslpidemias, inducing hrmozygous and heterozygous lamilial hypercholesterolemia and dys-
belaUpoprolememia (Type III), higher dosages (up to 80 mg/day) may be required (see WARNINGS, Pharmacokinetic 
Interactions. Muscle Effects; PRECAUTIONS. Drug InteracUons). 
Concomitant Therapy 
See PRECAUTIONS, Drug Interactions. 
Dosage in Patients With Renal Insufficiency 
See PRECAUTIONS 
AVAILABILITY OF DOSAGE FORMS 

UPITOR (atorvastaUn calcium) is available in dosage strengths d 10 mg. 20 mg, 40 mg and BO mg atorvastaUn per tablet 
10 mg: White. eJpUcal, Sm coaled tablet, coded " I (T on one side and TD155-on Ihe drier. Availabte in t)otllesd90 tablets 
20 mg: While, elliptical, dm coated tablet, coded "20' on one side and T0156 ' on the other. Available in bottles of 90 tablela 
40 mg: White, elliptical. Urn-coaled tablet, coded "40' on one srde and T015?" on Ihe other. Available in bottles ol 90 tabteta 
60 mg: White, eipllcaL lilm-coaled tablet, coded ^"mrmesideandTOlsa'cnrheoUier.AvailabtelnblistersdSOlablets 

(3 strips X10). 

For a copy ol the Product Monograph or I J Prescribing Information, | co-^.r.t: 

Life Is our lifts work 
«2O05 
Pfizer Canada Inc. 
Kirxland, Quebec 
H9IZM5 

*TM Pfizer Ireland Pharmaceul 
Pfizer Canada Inc. Ikensee 'fWAB* (R&B) 
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Ebixa 
memantine 

Memantine Hydrochloride Tablets 10 mg 
THERAPEUTIC CLASSIFICATION: 
N-methyl-D-aspartate (NMDA) 
receptor antagonist 

EBIXA", indicated for the symptomatic treatment of patterns with moderate to severe dementia of the 
Alzheimer's type, has been issued marketing authorization with conditions, to reflect the promising 
nature ol the clinical evidence and the need for a confirmatory study to verify the clinical benefit. 
Patients should be advised of the nature of the authorization assessment. 

ACTION AND CLINICAL PHARMACOLOGY: Persistent activation of Ihe central nervous system 
N-methyl-D-aspartate (NMDA) receptors by the excitatory amino acid glutamate has been hypothesized 
to contribute to Ihe symptomatology of Alzheimer's disease. Memantine is postulated to exert its 
therapeutic effect through its action as a low to moderate affinity uncompetitive (open channel) NMDA 
receptor antagonist, which binds preferentially to the NMDA receptor-operated cation channels. It blocks 
the effects of pathologically elevated sustained levels of glutamate that may lead to neuronal dysfunction 
There is no clinical evidence that memanline prevents or slows neurodegeneralion or alters Ihe course ol 
the underlying demenfing process in patients with Alzheimer's disease. Memanline exhibits low to 
negligible affinity for other receptors (GABA, benzodiazepine, dopamine, adrenergic, noradrenergic, 
histamine and glycine) or voltage-dependent Ca'-. Na- or K' channels. In addition, it does not directly 
affect the acetylcholine receptor or cholinergic transmission, which have been Implicated in the 
cholinomimetic side effects (e .g , increased gastric acid secretion, nausea and vomiting) seen with 
acetylcholinesterase inhibitors. Memantine showed antagonist effects at the 5HT, receptor with a potency 
similar to that for the NMDA receptor. In vitro studies have shown lhat memanline does not affect the 
reversible inhibition of acetylcholinesterase by donepezil or galantamine, 
PHARMACOKINETICS: ABSORPTION: Orally administered memantine is completely absorbed. Oral 
bioavailability is almost 100%. Time to maximum plasma concentration (t™,) following single oral doses 
of 10 to 40 mg memantine ranged between 3 to 8 hours. It has a terminal elimination half-life of about 
60-80 hours, with the majority of Ihe dose excreted unchanged in urine. There is no indication lhat food 
influences the absorption ol memantine. Studies in volunteers have demonstrated linear 
pharmacokinetics in the dose range of 10 to 40 mg. Daily doses of 20 mg lead to steady-state plasma 
concentrations of memantine ranging from 70 to 150 ng/ml (0.5-1 uM) with large inter-individual 
variations, DISTRIBUTION: The apparent volume of distribution of memantine is approximately 9-11 L/kg 
and the plasma protein binding is approximately 45%. Memantine rapidly crosses the blood-brain barrier 
with a CSF/serum ratio of about 0.5. METABOLISM AND ELIMINATION: In a study using orally 
administered '•'C-memanline, a mean of 84% of the dose was recovered within 20 days, more than 99% 
being excreted renally. Memantine undergoes little metabolism being in maiority excreted unchanged in 
urine (75-90%). The remaining dose is converted primarily to three polar metabolites: the N-gludantan 
conjugate, 6-hydroxy memantine and 1-nitroso-deaminated memantine. These metabolites possess 
minimal NMDA receptor antagonist activity. The hepatic microsome CYP450 enzyme system does not 
play a significant role in the metabolism of memantine. In volunteers with normal kidney function, total 
clearance (Cka) amounts to 170 ml/min/1.73 in ' and part of total renal clearance is achieved by tubular 
secretion. Renal handling also involves tubular reabsorption. probably mediated by cation transport 
proteins. The renal elimination rate of memantine under alkaline urine conditions may be reduced by a 
factor of 7 to 9 resulting in increased plasma levels of memantine (see WARNINGS. Genitourinary 
Conditions). Alkalisation of urine may result from drastic changes in diet, e.g, from a carnivore to a 
vegetarian diet, or from the massive ingestion of alkallsing gastric buffers. jjPj-CJAL.j'pPULATIONS: 
ELDERLY PATIENTS: The pharmacokinetics of memantine in young and elderly subjects is similar. No 
adjustment of dosage on the basis of age is recommended. REOUCED HEPATIC FUNCTION: The 
pharmacokinetics of memantine in patients with hepatic impairment has not been investigated. As 
memantine is metabolized lo a minor extent Into metabolites with no NMDA-antagonistic activity, 

changes in the pharmacokinetics are not expected to result in clinically relevant effects in patients with 
mild to moderate liver impairment. REDUCED RENAL FUNCTION: In elderly volunteers with normal and 
reduced renal function (creatinine clearance of 50 to <80 ml/min/1 73 nf). a significant correlaUon was 
observed between creatinine clearance and total renal clearance of memantine. Following a single 20 mg 
oral dose of memantine. systemic exposure in geriatric subjects with mild and moderate renal 
impairment was 14% and 39% greater, respectively, compared lo geriatric subjects with normal renal 
function (see PRECAUTIONS and DOSAGE AND ADMINISTRATION). 

N0C/C - CLINICAL TRIALS: The potential efficacy of EBIXA9 (memantine hydrochloride) as a 
treatment for the symptomatic management ol moderate to severe Alzheimer's disease was 
demonstrated by Ihe results of 2 randomized, double-blind, placebo-controlled 6-month clinical studies. 
Both studies were conducted in patients with Alzheimer's disease. The mean age ot patients participating 
in the EBIXA" trials was 76 with a range of 50 to 93 years. Approximately 66% of patients were women, 
Female patients participating in the clinical trials were required to be at least 50 years of age and at least 
2 years postmenopausal or surgically sterile. The racial distribulion was approximately 9 1 % Caucasian. 
Study Outcome Measures: In each study, the effectiveness of EBIXA" was determined from instruments 
evaluating activities of daily living through caregiver-related evaluation, a measure of cognition, and a 
clinician's global assessment of change. The ability of EBIXA" to improve day-to-day function was 
assessed in both studies (Study 1 and Study 2) using the modilied Alzheimer's Disease Cooperative 
Study - Activities ol Daily Living Inventory (AOCS-ADLs,.)- The ADCS-ADL*. consists of a comprehensive 
battery of ADL questions used to measure the functional capabilities of patients. Each ADL item is rated 
from the highest level of independent performance to complete loss. The inventory is performed by 
interviewing a caregiver familiar with the behaviour of the patient. The modified ADCS-ADL*. 
consists of a subset of 19 items including ratings of the patients' ability to eat, dress, bathe, telephone, 
travel, shop, and perform other household chores, and has been validated tor the assessment of patients 
with moderate to severe dementia. The modified ADCS-ADL,„ scoring range is from 0 to 54, with lower 
scores indicating greater functional impairment The ability of EBIXA9 to improve cognitive performance 
was assessed in both studies (Study 1 and Study 2) with the Severe Impairment Battery (SIB), a multi-
item instrument that has been validated for the evaluation of cognitive function in patients with moderate 
to severe dementia. Unlike the Alzheimer's Disease Assessment Scale - cognitive subscale (ADAS-cog) 
Ihe sensitivity of the SIB is not limited by floor effects In patients with advanced dementia. The SIB 
examines selected aspects of cognitive performance including elements of attention, orientation, 
language, memory, visuospatial ability, construction, praxis, and social interaction. The SIB scoring range 
is from 0 to 100, with lower scores indicating greater cognitive impairment. The SIB has been shown to 
be a valid and reliable instrument sensitive to longitudinal changes in patients with moderate to severe 
dementia. The ability of EBIXA' to produce an overall clinical effect was assessed in both studies (Study 1 
and Sludy 2) using a Clinician's Interview Based Impression of Change lhat required the use of caregiver 
information, the CIBIC-Plus. The CIBIC-Plus used in both trials was a structured instrument based on a 
comprehensive evaluation at baseline and subsequent time-points of four domains: general (overall 
clinical status), functional (including activities of daily living), cognitive, and behavioural. It represents Ihe 
assessment of a skilled clinician using validated scales based on his/her observation at an interview with 
the patient, in combination with information supplied by a caregiver familiar with the behaviour ot the 
patient over the interval rated. The CIBIC-Plus is scored as a seven point categorical rating, ranging from 
a score of 1, indicating "markedly improved" to a score of 4, indicating "unchanged" lo a score of 7, 
indicating 'markedly worse. The CIBIC-Plus has not been systematically compared directly to 
assessments not using information from caregivers (CIBIC) or other global methods. Sludy 1 (Twenly-
Eiglrt-Week Study): In a sludy of 28 weeks duration, 252 patients with moderate to severe Alzheimer's 
disease (diagnosed by DSM-IV and NINCDS-ADRDA criteria, with Mini-Mental State Examination scores 
>3 and <14 and Global Deterioration Scale Stages 5-6) wore randomized to EBIXA" or placebo. For 

patients randomized to EBIXA*. treatment was initiated at 5 mg/day and Increased weekly by 5 mg/day 
to a dose of 20 mg/day (10 mg twice a day). The percentages of randomized patients who completed the 
study were: placebo 67% and EBIXA* 77%. Results are presented tor analyses based on all patients (ITT, 
Inlent-lo treat population) and carrying their last study observation forward (LOCF analysis). Primary 
efficacy endpoints were the ADCS-ADL,„ and CIBIC-Plus. Effects on Ihe A0CS-ADL,„: Figure 1 illustrates 
the time course for Ihe change from baseline in Ihe ADCS-ADL„» score for the two treatment groups over 
the 28 weeks of Ihe study. At endpoint, the mean difference in Ihe ADCS-ADLs,, change scores for the 
EBIXA" -treated patients compared to the patients on placebo was 2.1 units (p=0.022). EBIXA* treatment 
was statistically significantly superior to placebo. 

Figure 1. Time course of Ihe change from baseline in ADCS-ADU,, score at week 28-LOCF (ITT population) 

tc 1 -

EBIXA® 
Placebo 

Week 

-*-double-blind phase 

"p-value <0.05 based on Wilcoxon-Mann-Whitney test. 

"•LOCF 

Effects on the CIBIC-Plus: Figure 2 is a histogram of the percentage distribution of CIBIC-Plus scores 

attained by patients assigned to each of the treatment groups. The EBIXA8-placebo difference for these 

groups of patients in the mean rating was 0.25 units (p=0.06). EBIXA* treatment was numerically 

superior but not statistically signilicanlly superior to placebo. 

Figure 2: Distribution of CIBIC-Plus ratings at week 28-LOCF (ITT population) 
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Effects on the SIB: The Severe Impairment Battery was used as a secondary efficacy measure. At study 
endpoint, the mean difference in the SIB change scores from baseline for the EBIXA'-trealed patients 
compared to Ihe patients on placebo was 5.9 units (p<0.001). EBIXA8 treatment was statistically 
significantly superior to placebo, Sludy 2 (Twenly-Four-Week Study): In a study of 24 weeks duration, 
404 patients with moderate to severe Alzheimer's disease (diagnosed by NINCDS-ADRDA criteria, with 
Mini-Mental Slate Examination scores 25 and <14) who had been treated with donepezil for at least 6 
months and who had been on a stable dose of donepezil for 3 months prior to randomization were then 
randomized to EBIXA' or placebo, while still receiving donepezil. For patients randomized to EBIXA". 
treatment was initiated at 5 mg/day and increased weekly by 5 mg/day to a dose of 20 mg/day (10 mg 
twice a day). The percentages of randomized patients who completed the study were: placebo/donepezll 
75% and E8IXAs/donepezil 65%. The primary endpoints were the ADCS-AOLs,. and SI8. Effects on the 
ADCS-ADLu,: Figure 3 illustrates Ihe time course for Ihe change from baseline in the ADCS-ADU, score 
for the two treatment groups over the 24 weeks of the study. The mean difference in the ADCS-ADLU, 
change scores for the EBIXA'/donepezll treated patients compared to the patients on placebo/donepezll 
was 1.4 units (p=0 028). EBIXA'/donepezil treatment was statistically signilicanlly superior to 
placebo/donepezil. 

Figure 3: Time course of Ihe change from baseline in ADCS-ADLa, score at 24 weeks-LOCF (ITT 
Population) 
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Effects on the SIB: Figure 4 illustrates the time course for the change from baseline in SIB score for the 
two treatment groups over Ihe 24 weeks of the study. The mean difference in the SIB change scores for 
the EBlXA*/donepezil treated patients compared to the patients on placebo/donepezil was 3.4 units 
(p<0.001). EBIXA"/donepezil treatment was statistically significantly superior to placebo/donepezil. 
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Figure 4: Time course of the change from baseline in SIB score at 24 weeks-LOCF (ITT Population) 
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Effects on the CIBIC-Plus The CIBIC-Plus was used as a secondary efficacy measure. The EBIXA -

placebo difference of CIBIC-Plus mean rating was 0.25 units (p=0.027). EBIXA* /donepezil treatment was 

statistically significantly superior to placebo/donepezil. 

NOC/c INDICATION AND CLINICAL USE: EBIXA* (memantine hydrochloride) may be useful as 
monotherapy or as adjunctive therapy with cholinesterase inhibitors' for the symptomatic treatment of 
patients with moderate to severe dementia of the Alzheimer's type. EBIXA* tablets should only be 
prescribed by (or following consultation with) clinicians who are experienced in the diagnosis and 
management of Alzheimer's disease. In a 28-week placebo controlled monotherapy trial, patients with 
moderate to severe Alzheimer's disease showed stabilization or less worsening of functional and 
cognitive symptoms and of global assessment when treated with EBIXA* compared to placebo. In a 24 
week "add-on" placebo controlled trial in which patients were treated with either EBIXA* or placebo as 
add-on to ongoing donepezil therapy, stabilization or less worsening of functional and cognitive 
symptoms and of global assessment was observed in patients with moderate to severe Alzheimer's 
disease when treated with EBIXA* compared to placebo. EBIXA* has not been studied in controlled 
clinical trials for the symptomatic treatment of moderate to severe Alzheimer's disease for more than 
6 months. 

1 Cholinesterase inhibitors refers to only those which are approved in Canada for the symptomatic treatment of 
Alzheimers disease. 

CONTRAINDICATIONS: EBIXA* (memantine hydrochloride) is contraindicated in patients with known 
hypersensitivity to memantine hydrochloride or to any excipients used in the formulation. 
WARNINGS: NEUROLOGICAL CONDITIONS: Seizures: EBIXA* (memantine hydrochloride) has not 
been systematically evaluated in patients with a seizure disorder. These patients were excluded from 
clinical studies during the premarketing testing of EBIXA*. In clinical trials, seizures occurred in 0.3% of 
patients treated with EBIXA* and 0.4% of patients treated with placebo. Seizure activity may be a 
manifestation of Alzheimer's disease. The risk/benefit of memantine treatment for patients with a history 
of seizure disorder must therefore be carefully evaluated. GENITOURINARY CONDITIONS: Conditions 
that raise urine pH may reduce the urinary elimination of memantine by a factor of 7 to 9, resulting in 
increased plasma levels of memantine (see ACTIONS AND CLINICAL PHARMACOLOGY). These 
conditions include drastic changes in diet, e.g. from a carnivore to a vegetarian diet, or a massive 
ingestion of alkalising gastric buffers (see Drugs Which Make Urine Alkaline, PRECAUTIONS). Also, urine 
pH may be elevated by states of renal tubulary acidosis (RTA) or severe infections of the urinary tract with 
Proteus bacteria. CARDIOVASCULAR CONDITIONS: In most clinical trials, patients with recent 
myocardial infarction, uncompensated congestive heart failure (NYHA 111 -IV), and uncontrolled 
hypertension were excluded. However, patients such as those with controlled hypertension (DBP 
<105 mm/Hg), right bundle branch blockage and pacemaker were included. Although cardiovascular 
adverse events occurred at low frequencies in the two placebo-controlled clinical trials involving patients 
with moderate to severe Alzheimer's disease, there were increased frequencies of hypertension, chest 
pain, bradycardia and cardiac failure adverse events in patients who were treated with EBIXA* compared 
to placebo in these trials. Consequently, caution should be observed when memantine is initiated in 
patients with cardiovascular conditions. 

PRECAUTIONS: OPTHALMIC CONDITIONS: In an open label study where EBIXA* was administered to 
10 elderly patients at a dose of 20 mg/day for approximately 48 months, memantine concentrations in 
lacrimal fluid were about 3 fold higher than in plasma and did not show ophthalmologic effects. In 
another 6-month placebo-controlled trial, no major treatment differences were reported for ocular effects 
but worsening of the corneal condition was reported for slightly more patients treated with EBIXA* than 
placebo (5.4% memantine vs. 3.3% placebo). Repeat-dose toxicology studies demonstrated corneal and 
lens histopathological changes in rodents treated with EBIXA*. Therefore, periodic monitoring of the 
patient's ophthalmic condition is recommended. CONCOMITANT USE WITH OTHER DRUGS: Use with 
compounds chemically related to N-methyl-D-aspartate (NMDA) antagonists: As these compounds act at 
the same receptor system as memantine, adverse drug reactions (mainly CNS-related) may be more 
frequent or pronounced. Pharmacotoxic psychosis has been reported in the literature in two Parkinson's 
disease patients who were treated concomitantly with memantine, amantadine, L-dopa and terguride (see 
PRECAUTIONS, Drug Interactions, Other agents). The combined use of EBIXA* with other compounds 
chemically related to NMDA antagonists such as amantadine, ketamine or dextromethorphan has not 
been systematically evaluated and is therefore not recommended. DRUGS THAT MAKE URINE ALKALINE: 
The clearance of memantine was reduced by about 80% under alkaline urine conditions at pH 8. 
Therefore, alterations of urine pH towards the alkaline condition may lead to an accumulation of the drug 
with a possible increase in adverse effects. Urine pH is altered by diet, drugs (e.g. carbonic anhydrase 
inhibitors, sodium bicarbonate) and clinical state of the patient (e.g. renal tubular acidosis or severe 
infections of the urinary tract). Hence, memantine should be used with caution under these conditions, 
(see ACTION AND CLINICAL PHARMACOLOGY and WARNINGS). SPECIAL POPULATIONS: HEPATIC 
IMPAIRMENT: The pharmacokinetics or pharmacodynamic effects of EBIXA* have not been studied in 
patients with hepatic impairment. As EBIXA* undergoes minimal hepatic metabolism and is excreted 
primarily in its unchanged form by the kidneys, the pharmacokinetics of memantine would be expected 
to be only modestly affected. No adjustment in dosage is therefore recommended in hepatically impaired 
patients. RENAL IMPAIRMENT: There are limited data available from clinical trials for patients with mild 
to moderate renal impairment. In patients with normal to mildly impaired renal function (creatinine 
clearance >60 ml/min/1.73 m') no dose reduction is needed. In patients with moderate renal impairment 
(creatinine clearance 40-60 ml/min/1.73 m!) daily dose should be reduced to 10 mg/day. (see 
PHARMACOKINETICS). There are no data available in patients with severe renal impairment (creatinine 
clearance less than 9 ml/min/1.73 nr'). and the use of EBIXA* in these patients is not recommended, (see 
ACTION AND CLINICAL PHARMACOLOGY and DOSAGE AND ADMINISTRATION). USE IN PATIENTS > 85 
YEARS OLD: In placebo-controlled clinical studies, the number of patients aged 85 years or older who 
received memantine at the therapeutic dose of 20 mg/day was 40. There is limited safety information for 
EBIXA* in this patient population. USE IN PATIENTS WITH SERIOUS CO-MORBID CONDITIONS: There is 
limited information on the safety of memantine treatment in patients with moderate to severe Alzheimer's 
disease with serious co-morbidities, as these patients were excluded from clinical trials. The use of 
EBIXA* in Alzheimer's disease patients with chronic illnesses common among the geriatric population 
should be considered only after a proper risk/benefit assessment. Dose escalation in this patient 
population should proceed with caution. PREGNANCY: Oral treatment of female rats with memantine 

once daily during organogenesis produced mild maternal toxicity at doses of 6-18 mg/kg/day (3-9 times 
the Maximum Recommended Human Dose [MRHD] on a mg/m! basis); however, memantine was not 
teratogenic at doses up to 18 mg/kg/day (9 times the MRHD on a mg/m; basis), the highest dose tested. 
In a rat reproduction and fertility study, reduced growth and a developmental delay were observed at 
18 mg/kg/day (9 times the MRHD on a mg/m1 basis). Memantine doses of 0, 3 ,10 and 30 mg/kg/day 
were orally administered to pregnant rabbits during the period of organogenesis. At 30 mg/kg/day 
(30 times the MRHD on a mg/m! basis) maternal toxicity and a slight increase in post-implantation loss 
were observed. No teratogenic effects were observed in rabbits administered memantine 30 mg/kg/day 
(30 times the MRHD on a mg/m' basis). The maternal and fetal no observed effect level (NOEL) was 
10 mg/kg/day (10 times the MRHD on a mg/m2 basis). In a peri and postnatal study, memantine was 
orally administered in rats at up to 18 mg/kg/day (9 times the MRHD on a mg/m! basis). At 18 mg/kg/day 
pups showed reduced mean body weights but there was no effect on their development or behaviour. 
Animal studies showed no indication of an adverse effect of memantine on labor and delivery. There are 
no adequate and well-controlled studies of memantine in pregnant women to establish the safe use of 
EBIXA* for this population. Therefore, EBIXA* should not be used in women of childbearing potential, 
unless, in the opinion of the physician, the expected benefits to the patient markedly outweigh the 
possible hazards to the foetus. NURSING MOTHERS: It is not known whether memantine is excreted in 
human breast milk. Therefore EBIXA* should not be used in nursing mothers. PEDIATRIC USE: The 
safety and effectiveness of EBIXA* in any illness occurring in pediatric patients has not been established. 
Therefore, EBIXA* is not recommended for use in children. DRUG INTERACTIONS: Ettects ofEBIXA" on 
substrates of microsomal enzymes: In vitro studies conducted with marker substrates of CYP450 
enzymes (CYP1A2, -2A6, -2C9, -2D6, -2E1, -3A4) revealed minimal inhibition of these enzymes by 
memantine. No pharmacokinetic interactions with drugs metabolized by these enzymes are expected. 
Effects of inhibitors and/or substrates ot microsomal enzymes on EBIXA": Memantine is predominantly 
renally eliminated, and drugs that are substrates and/or inhibitors of the CYP450 system are not expected 
to alter the metabolism of memantine. Acetylcholinesterase (AChE) inhibitors: In vitro studies have 
shown that memantine does not affect the reversible inhibition of acetylcholinesterase by donepezil or 
galantamine. In healthy adult volunteers, under steady-state conditions of the AChE inhibitor donepezil 
HCI, coadministration of a single dose of EBIXA* did not affect the pharmacokinetics of either compound 
and did not affect donepezil-mediated AChE inhibition. In a 24-week study of patients with moderate to 
severe Alzheimer's disease the adverse event profiles were similar for patients treated with a combination 
of memantine and donepezil or placebo and donepezil. The mechanism of action and pharmacokinetics 
of other AChE inhibitors (e.g. galantamine and rivastigmine) differ from donepezil and the safety of co
administration of these drugs with EBIXA* has not been evaluated in clinical studies. Drugs eliminated 
via renal mechanisms: Co-administration of drugs that use the same renal cationic transport system as 
memantine, such as cimetidine, ranitidine, quinidine. hydrochlorothiazide (HCTZ), triamterene (TA), and 
nicotine could potentially alter the plasma levels of both agents. Coadministration of EBIXA* and 
hydrochlorothiazide/triamterene (HCTZ/TA) did not affect the bioavailability of either memantine or 
triamterene, and the bioavailability of HCTZ decreased by 20%. The pharmacokinetics of memantine is 
similar in smokers and non-smokers, suggesting that nicotine may not affect the disposition of 
memantine. Drugs highly bound to plasma proteins: Because the plasma protein binding of memantine 
is low (45%), an interaction with drugs that are highly bound to plasma proteins, such as warfarin and 
digoxin, is unlikely. Other agents: Since the effects of L-dopa, dopaminergic agonists, and 
anticholinergics may be enhanced by concomitant treatment with EBIXA*. dosage adjustment of these 
other agents may be necessary. CARCINOGENESIS, MUTAGENESIS AND IMPAIRMENT OF FERTILITY: 
There was no evidence ot carcinogenicity in a 113-week oral study in mice for either sex at doses up to 
40 mg/kg/day (10 times the maximum recommended human dose [MRHD] on a mg/m! basis). There was 
also no evidence of carcinogenicity in rats orally dosed at up to 40 mg/kg/day for 71 weeks followed by 
20 mg/kg/day (19 and 10 times the MRHD on a mg/m' basis, respectively) through 128 weeks. 
Memantine did not show any genotoxic potential in assays for gene mutation (bacterial and mammalian 
cells in vitro) or in clastogenicity assays (human lymphocytes in vitro and mouse bone marrow in vivo). 
No impairment of fertility or reproductive performance was seen in rats administered up to 18 mg/kg/day 
(9 times the MRHD on a mg/m! basis) orally from 14 days prior to mating through gestation and lactation 
in females, or for 60 days prior to mating in males. ADVERSE EVENTS: A total of 738 patients were 
treated with memantine in double-blind, placebo-controlled dementia studies. Of these patients, 592 
(80%) completed the studies. Patients were treated with memantine for a mean of 150.3 days. 
Approximately 60% of patients received memantine for at least 24 weeks. Advene Events Leading to 
Discontinuation of Treatment: In placebo-controlled trials in which dementia patients received doses of 
EBIXA* up to 20 mg/day, 10.8 % (80/738) of the EBIXA'-treated patients discontinued treatment due to 
an adverse event. The discontinuation rate in the placebo-treated patients was 11.2% (81/721). The most 
frequent adverse event leading to discontinuation was agitation with an observed frequency among 
patients who discontinued treatment of 1.2% in patients receiving memantine vs. 2 . 1 % in patients 
administered placebo. None of the other adverse events leading to discontinuation met the criteria for 
most common adverse events, defined as those occurring at a frequency of at least 2% and at twice the 
incidence seen in placebo patients Adverse Events Reported in Placebo-Controlled Dementia Trials: 
Table 1 lists treatment emergent signs and symptoms that were reported in at least 2% of patients in 
placebo-controlled dementia trials and for which the rate of occurrence was greater for patients treated 
with EBIXA* than for those treated with placebo. The prescriber should be aware that these figures cannot 
be used to predict the incidence of adverse events in the course of usual medical practice where patient 
characteristics and other factors differ from those that prevailed in the clinical trials. Similarly, the cited 
frequencies cannot be compared with figures obtained from other clinical investigations involving 
different treatments, uses, and investigators. The cited figures, however, do provide the prescribing 
physician with some basis for estimating the relative contribution of drug and non-drug factors to the 
adverse event incidence rate in the population studied. 

Table 1: Adverse Events Reported in Controlled Clinical Trials in at Least 2% of Patients Receiving EBIXA* 
and at a Higher Frequency than Placebo-treated Patients 

Body System 
Adverse Event 

Body as a Whole 
Fatique 
Pain 

Cardiovascular System 

Hypertension 
Central and Peripheral Nervous System 

Dizziness 

Headache 
Gastrointestinal System 

Constipation 

Nausea 
Vomiting 

Musculoskeletal System 
Back pain 

Psychiatric Disorders 

Anorexia 
Anxiety 
Confusion 
Hallucinations 
Somnolence 

Respiratory System 

Dyspnea 

% 
Placebo (N.721) 

0.7 
10 

24 

4.6 
3.6 

35 
2.4 
2.1 

2.5 

12 
0.8 
5.5 
1.2 
2.2 

1.2 

EBIXA' (N=738) 

23 
2.4 

3.3 

6.9 
56 

6.1 
2.8 
3.0 

2.7 

2.2 
2.6 
57 
2.6 
2.8 

2 3 
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Other adverse events occurring with an incidence of at least 2% in EBIXA' -treated patients but at an equal or 
lower rate than placebo were agitation, arthralgia, bronchitis, cataract, coughing, depression, diarrhea, fall, gait 
abnormal, inflicted injury, influenza-like symptoms, insomnia, urinary incontinence and urinary tract infection. 
Vital Sign Changes: EBIXA" and placebo groups were compared with respect to (1) mean change from 
baseline in vital signs (pulse, systolic blood pressure, and diastolic blood pressure) and (2) the incidence of 
patients meeting criteria for potentially clinically significant changes from baseline in these variables. These 
analyses did not reveal any clinically important changes in vital signs associated with EBIXA" treatment. 
Laboratory Changes: EBIXA* and placebo groups were compared with respect to (1) mean change from 
baseline in various serum chemistry, hematology, and urinalysis variables and (2) the incidence of patients 
meeting criteria for potentially clinically significant changes from baseline in these variables. These analyses 
revealed no clinically important changes in laboratory test parameters associated with EBIXA* treatment. ECG 
Changes: EBIXA* and placebo groups were compared with respect to (1) mean change from baseline in 
various ECG parameters and (2) the incidence of patients meeting criteria for potentially clinically significant 
changes from baseline in these variables. These analyses revealed no clinically important changes in ECG 
parameters associated with EBIXA* treatment. Adverse Events Observed in Placebo-Controlled Trial in 
Patients Previously Treated with Donepezil: In an additional double-blind, placebo-controlled study, 202 
patients who had been treated with donepezil for at least 6 months and who had been on stable doses of 
donepezil for 3 months prior to randomization were treated with memantine for a period of 24 weeks while still 
receiving donepezil. 01 these patients, 172 (85%) completed the study. In this clinical trial, a total of 14.9% 
(30/202) of the memantine/donepezil patients discontinued the study compared to 25.4% (51/201) of the 
placebo/donepezil patients. The most frequent reason for discontinuation was adverse events and included 
12% of placebo/donepezil patients and 7% of memantine/donepezil patients. Overall, the safety profile of the 
memantine/donepezil treated patients was similar to the one observed for the placebo-controlled dementia 
trials. The adverse events leading to discontinuation of the treatment, and tor which the incidence was greater 
in the memantine/donepezil than in the placebo/donepezil group were: asthenia (memantine 1.0%; placebo 
0%) dehydration (memantine 1.5%; placebo 0%) and confusion (memantine 2.0 %; placebo 1.5%). Table 2 
lists treatment emergent signs and symptoms that were reported in at least 2% of patients in placebo-
controlled dementia trials and for which the rate of occurrence was greater for patients treated with 
EBIXA7donepezil than for those treated with placebo/donepezil. 

Table 2: Adverse Events Reported in Controlled Clinical Trials in at Least 2% of Patients Receiving 
EBIXA'/donepezil and at a Higher Frequency than Placebo/donepezil-treated Patients 

Body System 
Adverse Event 

Body as a Whole 
Chest pain 
Fall 
Fever 
Oedema peripheral 
Pain 

Cardiovascular System 
Hypertension 

Central and Peripheral Nervous System 
Gait abnormal 
Headache 

Gastrointestinal System 
Constipation 
Vomiting 

Metabolic and Nutritional Disorders 
Weight increase 

Musculoskeletal System 
Arthralgia 

Psychiatric Disorders 
Contusion 
Depression 

Red Blood Cell Disorder 
Anemia 

Reproductive Disorders, Male 
Prostatic disorder 

Respiratory System 
Coughing 
influenza-like symptoms 

Skin and Appendages Disorders 
Rash 

Urinary System Disorders 
Urinary tract infection 
Urinary incontinence 
Micturition frequency 

% 
Placebo/donepezil (N=201) 

0.0 
7.0 
0.5 
4.0 
0.5 

1.5 

1.0 
2.5 

1.5 
3.0 

0.0 

1.5 

2.0 
3.0 

0.5 

0.0 

1.0 
6.5 

1.5 

5.0 
3.0 
0.5 

EBIXA'/donepezil (N=202) 

2.5 
7.4 
2.0 
5.0 
3.0 

4.5 

3.0 
6.4 

3.0 
3.5 

2.5 

2.5 

7.9 
4.0 

2.0 

4.1 

3.0 
7.4 

2.5 

5.9 
5.4 
20 

Treatment emergent signs and symptoms that were reported in at least 2% of EBIXA'/donepezil treated 
patients (but less than 9%) were abdominal pain, agitation, anorexy, anxiety, asthenia, back pain, bronchitis, 
dehydration, diarrhea, dizziness, fatigue, fecal incontinence, hallucinations, inflicted injury, insomnia, 
personality disorder, somnolence, syncope, tremor, upper respiratory tract infection. Other Adverse Events 
Observed During Clinical Trials: EBIXA* has been administered to approximately 1150 patients with dementia, 
of whom more than 1000 received the maximum recommended dose of 20 mg/day. Approximately 739 
patients received EBIXA* for at least 6 months of treatment and 387 patients were treated for approximately a 
year or more. All adverse events occurring in at least two patients are included, except for those already listed 
in Tables 1 and 2, WHO terms too general to be informative, or events unlikely to be caused by the drug. Also 
included are the adverse events observed in the placebo-controlled trial in patients who had been previously 
treated with donepezil prior to EBIXA* treatment. Events are classified by body system and listed using the 
following definitions: frequent - those occurring on one or more occasions in at least 1/100 patients; 
infrequent- those occurring in less than 1/100 patients but at least in 1/1000 patients. These adverse events 
are not necessarily related to EBIXA* treatment and in most cases were observed at a similar frequency in 
placebo-treated patients in the controlled studies. Autonomic Nervous System: Infrequent: sweating 
increased, mouth dry. Body as a Whole: Frequent: asthenia, oedema, leg pain, malaise, sepsis, syncope. 
Infrequent: abscess, allergic reaction, allergy, chest pain precordial, choking, condition aggravated, ESR 
increased, flushing, hernia NOS, hot flushes, hypothermia, infection, infection fungal, infection viral, moniliasis, 
oedema peripheral, pallor, rigors, sudden death. Cardiovascular System: Frequent: angina pectoris, 
bradycardia, cardiac failure, cardiac failure left, heart murmur, oedema dependent. Infrequent: aneurysm, 
arrhythmia, cardiac arrest, embolism pulmonary, fibrillation atrial, heart block, heart disorder, hypertension 
aggravated, hypotension, hypotension postural, myocardial infarction, palpitation, phlebitis, pulmonary 
oedema, tachychardia, thrombophlebitis, thrombophlebitis deep, vascular disorder. Central and Peripheral 
Nervous System: Frequent: aphasia, ataxia, cerebrovascular disorder, hypokinesia, transient ischemic attack, 
vertigo. Infrequent: absences, cerebral hemorrhage, coma, convulsions, coordination abnormal, 
extrapyramidal disorder, hemiparesis, hemiplegia, hyperkinesia, hypertonia, hypoesthesia, muscle 
contractions involuntary, neuralgia, neuropathy, paralysis, paresthesia, ptosis, speech disorder, stupor, tremor. 
Gastrointestinal System: Frequent: abdominal pain, dyspepsia, fecal incontinence, hemorrhoids, tooth 
disorder. Infrequent: diverticulitis, dysphagia, esophageal ulceration, esophagitis, flatulence, gastroenteritis, 
gastroesophageal reflux, gastrointestinal disorder NOS, Gl hemorrhage, gingivitis, hemorrhage rectum, 
melena, mucositis NOS, oesophagitis, saliva altered, saliva increased, stomatitis ulcerative, tooth ache, tooth 
caries. Hemic and Lymphatic Disorders: Frequent: purpura. Infrequent epistaxis, hematoma, leukocytosis, 
leukopenia, polycythemia. Metabolic and Nutritional Disorders: Frequent: hyperglycemia, hypernatremia, 
hypokalemia, phosphatase alkaline increased, weight decrease. Infrequent: bilirubinemia, BUN increased, 
dehydration, diabetes mellitus, diabetes mellitus aggravated, gamma-GT increased, gout, hepatic enzymes 
increased, hepatic function abnormal, hypercholesterolemia, hyperkalemia, hyperuricemia, hyponatremia, NPN 
increased, polydipsia, AST increased, ALT increased, thirst. Musculoskeletal System: Frequent: arthritis, 

arthrosis, muscle weakness, myalgia. Infrequent: arthritis aggravated, arthritis rheumatoid, bursitis, skeletal 
pain. Neoplasms: Infrequent: basal cell carcinoma, breast neoplasm benign (female), breast neoplasm 
malignant (female), carcinoma, neoplasm NOS, skin neoplasm malignant. Psychiatric Disorders: Frequent: 
aggressive reaction, apathy, cognitive disorder, delusion, nervousness. Infrequent: amnesia, appetite 
increased, concentration impaired, crying abnormal, delirium, depersonalization, emotional lability, libido 
increased, neurosis, paranoid reaction, paroniria, personality disorder, psychosis, sleep disorder, suicide 
attempt, thinking abnormal. Reproductive Disorders, Female: Infrequent: vaginal hemorrhage, moniliasis; 
Male: Frequent: moniliasis. Respiratory System: Frequent pharyngitis, pneumonia, upper respiratory tract 
infection, rhinitis. Infrequent apnea, asthma, bronchospasm, hemoptysis, respiratory disorder, sinusitis. Skin 
and Appendages: Frequent bullous eruption, herpes zoster, skin disorder, skin ulceration. Infrequent: alopecia, 
cellulitis, dermatitis, eczema, pruritus, rash erythematous, seborrhea, skin dry, skin reaction localized, urticaria. 
Special Senses: Frequent cataract, conjunctivitis, eye abnormality, macula lutea degeneration, vision 
abnormal. Infrequent blepharitis, blurred vision, conjunctival hemorrhage, corneal opacity, decreased visual 
acuity, diplopia, ear ache, ear disorder NOS, eye infection, eye pain, glaucoma, hearing decreased, lacrimation 
abnormal, myopia, xerophthalmia, retinal detachment, retinal disorder, retinal hemorrhage, tinnitus. Urinary 
System: Frequent: cystitis, dysuria. Infrequent hematuria, micturition disorder, polyuria, pyuria, renal function 
abnormal, urinary retention. Adverse Events From Other Sources: Memantine has been commercially 
available in Europe since 1982. and has been evaluated in clinical trials including patients with neuropathic 
pain, Parkinson's disease, organic brain syndrome, and spasticity. Although no causal relationship to 
memantine treatment has been found, the following adverse events have been reported to be temporally 
associated with memantine treatment in more than one patient and are not described elsewhere in labeling: 
acne, bone fracture, carpal tunnel syndrome, claudication, hyperlipidemia, impotence, otitis media, 
thrombocytopenia. 

SYMPTOMS AND TREATMENT OF OVERDOSAGE: SYMPTOMS: In a documented case of an 
overdosage with up to 400 mg memantine, the patient experienced restlessness, psychosis, visual 
hallucinations, proconvulsiveness, somnolence, stupor and loss of consciousness. The patient recovered 
without permanent sequelae. TREATMENT OF OVERDOSAGE: Because strategies for the management of 
overdose are continually evolving, it is advisable to contact a poison control center to determine the latest 
recommendations for the management of an overdose of any drug. Establish and maintain an airway to ensure 
adequate ventilation and oxygenation. Gastric lavage and use of activated charcoal should be considered. 
Cardiac and vital sign monitoring are recommended, along with general symptomatic and supportive 
measures. There are no specific antidotes for EBIXA". Elimination of memantine can be enhanced by 
acidification of urine. 

DOSAGE AND ADMINISTRATION: EBIXA" (memantine hydrochloride) should only be prescribed by (or 
following consultation with) clinicians who are experienced in the diagnosis and management of Alzheimer's 
disease. Therapy should only be started if a caregiver is available who will regularly monitor drug intake by the 
patient. Diagnosis should be made according to current guidelines. Adults: The recommended maintenance 
dose for memantine is 20 mg/day. In order to reduce the risk of side effects the maintenance dose is achieved 
by upward titration as follows: the usual starting dose is 5 mg/day. The dose should then be increased in 5 mg 
increments to 10 mg/day (5 mg twice a day), 15 mg/day (10 mg and 5 mg as separate doses), and 20 mg/day 
(10 mg twice a day), depending on the patient's response and tolerability. The minimum recommended interval 
between dose increases is one week. The recommended dose titration is summarized in the following table. 

Weekl 
Week 2 
Week 3 
Week 4 and beyond 

10 mg Tablets 
AM 

1/2 tablet 
1/2 tablet 
1 tablet 
1 tablet 

PM 
None 

1/2 tablet 
1/2 tablet 
1 tablet 

The tablets can be taken with or without food. 

DOSES IN SPECIAL POPULATIONS: Elderly. On the basis of the clinical studies the recommended dose for 
patients over the age of 65 years is 20 mg/day (10 mg twice a day) as described above (see 
PHARAMCOKINETICS). Renal impairment. In patients with normal to mildly impaired renal function (creatinine 
clearance >60 ml/min/1.73 m!) no dose reduction is needed. In patients with moderate renal impairment 
(creatinine clearance 40-60 nWmin/1.73 nf) daily dose should be reduced to 10 mg/day. In patients with 
severe renal impairment the use of EBIXA* has not been systematically evaluated and is therefore not 
recommended in these patients (See PHARMACOKINETICS and PRECAUTIONS). Hepatic impairment. There 
are no data on the use of memantine in patients with hepatic impairment (see PHARMACOKINETICS and 
PRECAUTIONS). No adjustment in dosage is recommended in hepatically impaired patients. 

PHARMACEUTICAL INFORMATION: 
DRUG SUBSTANCE: 
Common Name: Memantine hydrochloride 
Code Name: MEM3; D145; MRZ 2/145 
Chemical Name: 1-amino-3,5-dimethyladamantane hydrochloride 
Structural Formula: 

NH, HCI 

H,C 

Molecular Formula: CnH»CI N 
Molecular Weight: 215.77 (hydrochloride) 179.31 (base) 
Description: White, crystalline, practically odourless powder 
pH: 5.5 - 6.0 
pKa: 10.27 
Solubility: water, hydrochloridic acid, methanol, n-hexane (soluble), methylene chloride, chloroform (freely 
soluble), ethylacetate (practically insoluble) 
Partition Coefficient: Log P (n-octanol/water): 3.28 
Composition: EBIXA* tablets contain 10 mg of memantine hydrochloride and the following non-medicinal 
ingredients: lactose monohydrate, microcrystalline cellulose, colloidal anhydrous silica, talc, magnesium 
stearate, methacrylic acid-ethyl acrylate copolymer, sodium lauryl sulphate, polysorbate 80, triacetin, 
simethicone emulsion. 
Stability and Storage Recommendations: EBIXA* tablets should be stored in a dry place at room temperature 
between 15° and 30°C. 
AVAILABILITY OF DOSAGE FORMS: EBIXA" (memantine hydrochloride) is available as white to off-white 
tablets. 
10 mg tablets: White to off-white, centrally tapered oblong, biconvex, film-coated tablet with a single break line 
on both sides. Blister packages of 30 tablets. 

Product Monograph available to Healthcare professionals upon request 

Lundbeck Canada Inc. 
413 St-Jacques Street West, Suite FB-230 
Montreal (Quebec), Canada H2Y1N9 

Registered trademark of Merz Pharm GmbH. Under license to Lundbeck Canada Inc. 
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ALSACE 
t ramipril 

PHARMACOLOGIC CLASSIFICATION: 
Angiotensin Converting Enzyme Inhibitor 

ACTION AND CLINICAL PHARMACOLOGY 
ALTACE (ramipril) is an angiotensin converting enzyme (ACE) inhibitor. 
Following oral administration, ALTACE is rapidly hydrolyzed to ramiprilat, its principal 
active metabolite. 

INDICATIONS AND CLINICAL USE: Essential Hypertension. ALTACE (ramipril) is 
indicated in the treatment of essential hypertension. It may be used alone or in 
association with thiazide diuretics. ALTACE should normally be used in patients in 
whom treatment with a diuretic or a beta-blocker was found ineffective or has been 
associated with unacceptable adverse effects. ALTACE can also be tried as an initial 
agent in those patients in whom use of diuretics and/or beta-blockers are 
contraindicated or in patients with medical conditions in which these drugs frequently 
cause serious adverse effects. The safety and efficacy of ALTACE in renovascular 
hypertension have not been established and therefore, its use in this condition is not 
recommended. The safety and efficacy of concurrent use of ALTACE with 
antihypertensive agents other than thiazide diuretics have not been established. 
Treatment Following Acute Myocardial infarction 

ALTACE is indicated following acute myocardial infarction in clinically stable patients 
with signs of left ventricular dysfunction to improve survival and reduce 
hospitalizations for heart failure. Sufficient experience in the treatment of patients 
with severe (NYHA class IV) heart failure immediately after myocardial infarction is 
not yet available. (See WARNINGS - Hypotension.) 

MANAGEMENT OF PATIENTS AT INCREASED RISK OF CARDIOVASCULAR 
EVENTS: ALTACE may be used to reduce the risk of myocardial infarction, stroke or 
cardiovascular death in patients over 55 years of age who are at high risk of 
cardiovascular events because of a history of coronary artery disease, stroke, 
peripheral artery disease, or diabetes that is accompanied by at least one other 
cardiovascular risk factor such as hypertension, elevated total cholesterol levels, low 
high density lipoprotein levels, cigarette smoking, or documented microalbuminuria. 
The incidence of the primary outcome (composite of myocardial infarction, stroke and 
death from cardiovascular causes) was reduced from 17.8% in the placebo-treated 
group to 14.0% in the ramipril-treated group. 
GENERAL: In using ALTACE consideration should be given to the risk of angioedema 
(see WARNINGS). When used in pregnancy during the second and third 
trimesters, ACE inhibitors can cause injury or even death of the developing 
fetus. When pregnancy Is detected ALTACE should be discontinued as soon as 
possible (see WARNINGS - Use in Pregnancy, and INFORMATION FOR THE 
PATIENT). 
CONTRAINDICATIONS: ALTACE (ramipril) is contraindicated in patients who are 
hypersensitive to this drug, or to any ingredient in the formulation, or in those patients 
who have a history of angioedema. 
WARNINGS: Angioedema: Angioedema has been reported in patients with ACE 
inhibitors, including ALTACE (ramipril). Angioedema associated with laryngeal 
involvement may be fatal. If laryngeal stridor or angioedema of the face, tongue, or 
glottis occurs, ALTACE should be discontinued immediately, the patient treated 
appropriately in accordance with accepted medical care, and carefully observed until 
the swelling disappears. In instances where swelling is confined to the face and lips, 
the condition generally resolves without treatment, although antihistamines may be 
useful in relieving symptoms. Where there is involvement of tongue, glottis, or larynx, 
likely to cause airway obstruction, appropriate therapy (including, but not limited to 
0.3 to 0.5 mL of subcutaneous epinephrine solution 1:1000) should be administered 
promptly (see ADVERSE REACTIONS). 
The incidence of angioedema during ACE inhibitor therapy has been reported to be 
higher in black man in non-black patients. Patients with a history of angioedema 
unrelated to ACE inhibitor therapy may be at increased risk of angioedema while 
receiving an ACE inhibitor (see CONTRAINDICATIONS). 
Hypotension: Symptomatic hypotension has occurred after administration of ALTACE, 
usually after the first or second dose or when the dose was increased. It is more likely 
to occur in patients who are volume depleted by diuretic therapy, dietary salt 
restriction, dialysis, diarrhea, or vomiting. In patients with ischemic heart disease or 
cerebrovascular disease, an excessive fall in blood pressure could result in a 
myocardial infarction or cerebrovascular accident (see ADVERSE REACTIONS). 
Because of the potential fall in blood pressure in these patients, therapy with ALTACE 
should be started under close medical supervision. Such patients should be followed 
closely for the first weeks of treatment and whenever the dose of ALTACE is increased 
In patients with severe congestive heart failure, with or without associated renal 
insufficiency, ACE inhibitor therapy may cause excessive hypotension and has been 
associated with oliguria, and/or progressive azotemia, and rarely, with acute renal 
failure and/or death. 

If hypotension occurs, the patient should be placed in a supine position and, if necessary, 
receive an intravenous infusion of 0.9% sodium chloride. A transient hypotensive 
response may not be a contraindication to further doses which usually can be given 
without difficulty once the blood pressure has increased after volume expansion in 
hypertensive patients. However, lower doses of ALTACE and/or reduced concomitant 
diuretic therapy should be considered. In patients receiving treatment following acute 
myocardial infarction, consideration should be given to discontinuation of ALTACE (see 
ADVERSE REACTIONS - Treatment Following Acute Myocardial Infarction, DOSAGE 
AND ADMINISTRATION-Treatment Following Acute Myocardial Infarction). 
Neutropenia/Agranulocytosis: Agranulocytosis and bone marrow depression have 
been caused by ACE inhibitors. Several cases of agranulocytosis, neutropenia or 
leukopenia have been reported in which a causal relationship to ALTACE cannot be 
excluded. Current experience with the drug shows the incidence to be rare. Periodic 
monitoring of white blood cell counts should be considered, especially in patients with 
collagen vascular disease and/or renal disease. Use in Pregnancy: ACE inhibitors can 
cause fetal and neonatal morbidity and mortality when administered to pregnant 
women. Several dozen cases have been reported in the world literature. When 
pregnancy is detected, ALTACE should be discontinued as soon as possible. 
PRECAUTIONS: Renal Impairment: As a consequence of inhibiting the renin-
angiotensin-aldosterone system, changes in renal function have been seen in 
susceptible individuals. In patients whose renal function may depend on the activity 
of the renin-angiotensin-aldosterone system, such as patients with bilateral renal 
artery stenosis, unilateral renal artery stenosis to a solitary kidney, or severe 
congestive heart failure, treatment with agents that inhibit this system has been 
associated with oliguria, progressive azotemia, and rarely, acute renal failure and/or 
death. In susceptible patients, concomitant diuretic use may further increase risk. 
Use of ALTACE should include appropriate assessment of renal function. ALTACE 
should be used with caution in patients with renal insufficiency as they may require 
reduced or less frequent doses (see DOSAGE AND ADMINISTRATION). Close 
monitoring of renal function during therapy should be performed as deemed 
appropriate in patients with renal insufficiency. 

Anaphylactoid Reactions during Membrane Exposure: Anaphylactoid reactions have 
been reported in patients dialyzed with high-flux membranes (e.g. polyacrylonitrile 
[PAN]) and treated concomitantly with an ACE inhibitor. Dialysis should be stopped 
immediately if symptoms such as nausea, abdominal cramps, burning, angioedema, 
shortness of breath and severe hypotension occur. Symptoms are not relieved by 
antihistamines. In these patients consideration should be given to using a different 
type of dialysis membrane or a different class of antihypertensive agents. 
Anaphylactoid Reactions during Desensitization: There have been isolated reports of 

patients experiencing sustained life threatening anaphylactoid reactions while 
receiving ACE inhibitors during desensitization treatment with hymenoptera (bees, 
wasps) venom. In the same patients, these reactions have been avoided when ACE 
inhibitors were temporarily withheld for at least 24 hours, but they have reappeared 
upon inadvertent rechallenge. 

Hyperkalemia and Potassium-Sparing Diuretics: Elevated serum potassium (greater 
than 5.7 mEq/L) was observed in approximately 1% of hypertensive patients in 
clinical trials treated with ALTACE. In most cases these were isolated values which 
resolved despite continued therapy. Hyperkalemia was not a cause of discontinuation 
of therapy in any hypertensive patient. Risk factors for the development of 
hyperkalemia may include renal insufficiency, diabetes mellitus, and the concomitant 
use of agents to treat hypokalemia or other drugs associated with increases in serum 
potassium (see PRECAUTIONS - Drug Interactions). 
Surgery/Anesthesia: In patients undergoing surgery or anesthesia with agents 
producing hypotension, ALTACE may block angiotensin II formation secondary to 
compensatory renin release. If hypotension occurs and is considered to be due to this 
mechanism, it may be corrected by volume repletion. 
Aortic Stenosis: There is concern, on theoretical grounds, that patients with aortic 
stenosis might be at particular risk of decreased coronary perfusion when treated 
with vasodilators because they do not develop as much afterioad reduction. 
Patients with Impaired Liver Function: Hepatitis (hepatocellular and/or cholestatic), 
elevations of liver enzymes and/or serum bilirubin have occurred during therapy with 
ACE inhibitors in patients with or without pre-existing liver abnormalities. In most 
cases the changes were reversed on discontinuation of the drug. 
Elevations of liver enzymes and/or serum bilirubin have been reported with ALTACE 
(see ADVERSE REACTIONS). Should the patient receiving ALTACE experience any 
unexplained symptoms particularly during the first weeks or months of treatment, it 
is recommended that a full set of liver function tests and any other necessary 
investigations be carried out. Discontinuation of ALTACE should be considered when 
appropriate. There are no adequate studies in patients with cirrhosis and/or liver 
dysfunction. ALTACE should be used with particular caution in patients with pre
existing liver abnormalities. In such patients baseline liver function tests should be 
obtained before administration of the drug and close monitoring of response and 
metabolic effects should apply. 

Nursing Mothers: Ingestion of a single 10 mg oral dose of ALTACE resulted in 
undetectable amounts of ramipril and its metabolites in breast milk. However, 
because multiple doses may produce low milk concentrations that are not predictable 
from single doses, ALTACE should not be administered to nursing mothers. 
Pediatric Use: The safety and effectiveness of ALTACE in children have not been 
established; therefore use in this age group is not recommended. 
Use in Elderly: Although clinical experience has not identified differences in response 
between the elderly (>65 years) and younger patients, greater sensitivity of some 
older individuals cannot be ruled out. 

Patient Alertness: ALTACE may lower the state of patient alertness and/or reactivity, 
particularly at the start of treatment (see ADVERSE REACTIONS). 
Cough: A dry, persistent cough, which usually disappears only after withdrawal or 
lowering of the dose of ALTACE, has been reported. Such possibility should be 
considered as part of the differential diagnosis of cough. 
Drug Interactions: Concomitant Diuretic Therapy: Hypotension may result but can 
be minimized by discontinuing diuretic or increasing salt intake prior to ramipril 
treatment and/or reducing initial dose. Agents increasing serum potassium: Use 
potassium sparing diuretics with caution and monitor frequently. Agents causing 
renin release: ALTACE antihypertensive effect increased. Uffijujii; Lithium levels may 
be increased. Administer lithium with caution and monitor levels frequently. Antacids: 
The bioavailability of ALTACE and the pharmacokinetics of ramiprilat were not 
affected. Digoxin: No change in ramipril, ramiprilat or digoxin serum levels. Warfarin: 
The co-administration of ALTACE with warfarin did not alter the anticoagulant effects. 
Acenocoumarol: No significant changes. Non-steroidal anti-inflammatory agents 
(NSAID): The antihypertensive effects of ACE inhibitors may be reduced with 
concomitant administration of NSAIDs [e.g. indomethacin). 
ADVERSE REACTIONS: Essential Hypertension. Serious adverse events occurring in 
North American placebo-controlled clinical trials with ramipril monotherapy in 
hypertension (n=972) were: hypotension (0.1%); myocardial infarction (0.3%); 
cerebrovascular accident (0.1%); edema (0.2%); syncope (0.1%). Among all North 
American ramipril patients in=] ,244), angioedema occurred in patients treated with 
ramipril and a diuretic (0.1 %). The most frequent adverse events occurring in these 
trials with ALTACE monotherapy in hypertensive patients (n=651) were: headache 
(15.1%); dizziness (3.7%); asthenia (3.7%); chest pain (2.0%); nausea (1.8%); 
peripheral edema (1.8%); somnolence (1.7%); impotence (1.5%); rash (1.4%); 
arthritis (1.1%); dyspnea (1.1%). Discontinuation of therapy due to clinical adverse 
events was required in 5 patients (0.8%). In placebo-controlled trials, an excess of 
upper respiratory infection and flu syndrome was seen in the ramipril group. As these 
studies were carried out before the relationship of cough to ACE inhibitors was 
recognized, some of these events may represent ramipril-induced cough. In a later 
1 -year study, increased cough was seen in almost 12% of ALTACE patients, with 
about 4% of these patients requiring discontinuation of treatment. Approximately 1 % 
of patients treated with ALTACE monotherapy in North American controlled clinical 
trials in-972) have required discontinuation because of cough. 
Treatment Following Acute Myocardial Infarction 

Adverse events (except laboratory abnormalities) in a controlled clinical trial of post-
AMI patients with clinical signs of heart failure considered possibly/probably related 
to ALTACE and occurring in more than I % of stabilized patients (n= 1,004) were: 
hypotension (10.7%); increased cough (7.6%); dizziness/vertigo (5.6%); 
nausea/vomiting (3.8%); angina pectoris (2.9%); postural hypotension (2.2%); 
syncope (2.1 %); heart failure (2.0); severe/resistant heart failure (2.0%); myocardial 
infarction (1.7%); vomiting (1.6%); headache (1.2%); abnormal kidney function 
(1.2%); abnormal chest pain (1.1%); diarrhea (1.1%). Isolated cases of death have 
been reported with the use of ramipril that appear to be related to hypotension 
(including first dose effects), but many of these are difficult to differentiate from 
progression of underlying disease (see WARNINGS - Hypotension). Discontinuation 
of therapy due to adverse reactions was required in 368/1,004 post-AMI patients 
taking ramipril (36.7%), compared to 401/982 patients receiving placebo (40.8%). 
Clinical Laboratory Test Findings: increased creatinine; increases in blood urea 
nitrogen (BUN); decreases in hemoglobin or hematocrit; hyponatraemia; elevations 
of liver enzymes, serum bilirubin, uric acid, blood glucose; proteinuria and significant 
increases in serum potassium. 
DOSAGE AND ADMINISTRATION 

Essential Hypertension: Dosage of ALTACE (ramipril) must be individualized. 
Initiation of therapy requires consideration of recent antihypertensive drug treatment, 
the extent of blood pressure elevation and salt restriction. The dosage of other 
antihypertensive agents being used with ALTACE may need to be adjusted. 
Monotherapy: The recommended initial dosage of ALTACE in patients not on diuretics 
is 2.5 mg once daily. Dosage should be adjusted according to blood pressure response, 
generally, at intervals of at least two weeks. The usual dose range is 2.5 to 10 mg once 
daily. A daily dose of 20 mg should not be exceeded. 
In some patients treated once daily, the antihypertensive effect may diminish towards 
the end of the dosing interval. This can be evaluated by measuring blood pressure 
just prior to dosing to determine whether satisfactory control is being maintained for 
24 hours. If it is not, either twice daily administration with the same total daily dose, 
or an increase in dose should be considered. If blood pressure is not controlled with 
ALTACE alone, a diuretic may be added. After the addition of a diuretic, it may be 
possible to reduce the dose of ALTACE. 

Concomitant Diuretic Therapy: Symptomatic hypotension occasionally may occur 
following the initial dose of ALTACE and is more likely in patients who are currently 
being treated with a diuretic. The diuretic should, if possible, be discontinued for two 

to three days before beginning therapy with ALTACE to reduce the likelihood of 
hypotension (see WARNINGS). If the diuretic cannot be discontinued, an initial dose 
of 1.25 mg of ALTACE should be used with careful medical supervision for several 
hours and until blood pressure has stabilized. The dosage of ALTACE should 
subsequently be titrated (as described above) to the optimal response. 
Use in Renal Impairment: For patients with a creatinine clearance below 40 mL mm 
1.73 m! (serum creatinine above 2.5 mg/dL), the recommended initial dose is 
1.25 mg of ALTACE once daily. Dosage may be titrated upward until blood pressure 
is controlled or to a maximum total daily dose of 5 mg. In patients with severe renal 
impairment (creatinine clearance below 10 ml/min/1.73 m7) the maximum total dairy 
dose of 2.5 mg of ALTACE should not be exceeded. 
Treatment Following Acute Myocardial Infarction: 
Initiation of therapy requires consideration of concomitant medication and baseline 
blood pressure and should be instituted under dose medical supervision, usually in 
a hospital, three to ten days following an acute myocardial infarction in 
haemodynamically stable patients with clinical signs of heart failure. The 
recommended initial dosage of ALTACE is 2.5 mg given twice a day (bid.), one in 
the morning and one in the evening. If tolerated, and depending on the patient's 
response, dosage may be increased by doubling at intervals of one to three days. 
The maximum daily dose of ALTACE should not exceed 5 mg twice daily (bid). After 
the initial dose of ALTACE, the patient should be observed under medical supervision 
for at least two hours and until blood pressure has stabilized for at least an additional 
hour. If a patient becomes hypotensive at this dosage, it is recommended that the 
dosage be lowered to 1.25 mg b.i.d. following effective management of the 
hypotension, (see WARNINGS - Hypotension). 

Patients who have been fluid or salt depleted, or treated with diuretics are at an 
increased risk of hypotension (see WARNINGS - Hypotension). An excessive fall in 
blood pressure may occur particularly in the following: after the initial dose of ALTACE; 
after every first increase of dose of ALTACE; after the first dose of a concomitant 
diuretic and/or when increasing the dose of the concomitant diuretic. If appropriate, 
the dose of any concomitant diuretic should be reduced which may diminish the 
likelihood of hypotension (see PRECAUTIONS - Drug Interactions). Consideration 
should be given to reducing the initial dose to 1.25 mg of ALTACE in these patients. 
Use in Renal Impairment: In patients with impaired renal function (creatinine 
clearance of 20-50 mL/min/1.73 nV body surface area), the initial recommended 
dosage is generally 1.25 mg of ALTACE once daily. This dosage may be increased with 
caution up to 1.25 mg of ALTACE twice daily, depending upon clinical response and 
tolerability. 

Insufficient data is available concerning the use of ramipril following acute myocardial 
infarction in patients with heart failure and severe renal failure, (see ACTION AND 
CLINICAL PHARMACOLOGY - Pharmacokinetics and Metabolism, PRECAUTIONS -
Renal Impairment). 
Use in Hepatic Impairment: Insufficient data is available concerning the use of ramipril 
following acute myocardial infarction in patients with heart failure and hepatic 
dysfunction. Dose reduction and careful monitoring of these patients is required (see 
ACTIONS AND CLINICAL PHARMACOLOGY - Pharmacokinetics and Metabolism. 
PRECAUTIONS - Patients with Impaired Liver Function). 
Management of Patients at Increased Risk of Cardiovascular Events: 
Recommended initial dose: 2.5 mg of ALTACE once daily. Depending on the 
tolerability, the dose is gradually increased. It is recommended to double the dose 
after one week of treatment and - after another three weeks - to increase it to 
10 mg. Usual maintenance dose: 10 mg of ALTACE daily (see ACTION AND CLINICAL 
PHARMACOLOGY. WARNINGS and PRECAUTIONS). Dosage recommendations for 
special risk groups such as patients with renal or hepatic impairment, or at an 
increased risk of hypotension (fluid or salt depletion, treated with diuretics) are to be 
followed as previously described (see WARNINGS and PRECAUTIONS). 
DOSAGE FORM 
a) Composition 
ALTACE (ramipril) capsules 1.25 mg, 2.5 mg, 5.0 mg, and 10.0 mg contain the 
medicinal ingredient ramipril in quantities of 1.25 mg, 2.5 mg, 5.0 mg, and 10.0 mg 
respectively. The qualitative formulation for all potencies of ALTACE is: ramipril, pre-
gelatinized starch NF (as filler, gliding agent and disintegration agent) and empty 
gelatin capsules. Empty gelatin capsules for all potencies of ALTACE are composed of 
gelatin NF and coloring agents specific to each potency (see below). 

POTENCY 

1.25 mg 

2.5 mg 

5.0 mg 

10.0 mg 

CAP 

Yellow iron oxide 
Titanium dioxide 

Yellow iron oxide 
FD & C red no. 3 
Titanium dioxide 

FD & C blue no. 2 
FD & C red no. 3 
Titanium dioxide 

FD & C blue no. 2 
FD & C red no. 3 
Black iron oxide 
Titanium dioxide 

BOOT 

Titanium dioxide 

Titanium dioxide 

Titanium dioxide 

Titanium dioxide 

b) Stability and storage recommendations 
Store ALTACE (ramipril) in original container at room temperature, below 25°C and 
not beyond the date indicated on the container. 
AVAILABILITY: No. 4 hard gelatin capsules: 
• 1.25 mg (white/yellow); 
• 2.5 mg (white/orange); 
• 5.0 mg (white/red); 
• 10.0 mg (white/blue). 
ALTACE capsules 1.25 mg, 2.5 mg, 5.0 mg and 10.0 mg are packaged in cartons of 
30 (2x15 blister-packed) capsules. Bottles of 100 capsules and 500 capsules also 
available. 

Product monograph available upon request. 

References: 
1. ALTACE Product Monograph. 2. The Heart Outcomes Prevention Evaluation Study 
Investigators (HOPE) Trial. Effects of an angiotensin-converting-enzyme inhibitor, 
ramipril, on cardiovascular events in high-risk patients. N Engl J Med 
2000;342(3):145-53. 
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Tablets 

4 mg, 8 mg, 12 mg galantamine base 

Cholinesterase Inhibitor 
HEALTH PROFESSIONAL INFORMATION 

SUMMARY PRODUCT INFORMATION 

Route of Administration Dosage Form / Strength Clinically Relevant Nonmedicinal Ingredients 

Oral Tablet Lactose 

4 mg, 8 mg, 12 mg For a complete listing see DOSAGE FORMS, 

COMPOSITION AND PACKAGING section 

INDICATIONS AND CLINICAL USE 

REMINYL (galantamine hydrobromide) is indicated for the symptomatic treatment of patients with mild to moderate 
dementia of the Alzheimer's type. REMINYL has not been studied in controlled clinical trials for longer than 6 months. 

REMINYL should only be prescribed by (or following consultation with) clinicians who are experienced in the diagnosis 

and management of Alzheimer's disease. 

Geriatrics (. • 85 years of age): 

There is limited safety information for REMINYL in this patient population (see WARNINGS AND PRECAUTIONS). 

Pediatrics: 

No data is available. 

CONTRAINDICATIONS 

REMINYL is contraindicated in patients with known hypersensitivity to galantamine hydrobromide, other tertiary 
alkaloid derivatives or to any excipients used in the formulation. For a complete listing, see the DOSAGE FORMS, 
COMPOSITION AND PACKAGING section of the product monograph. 

WARNINGS AND PRECAUTIONS 

Carcinogenesis and Mutagenesis 

See Product Monograph Part II: TOXICOLOGY- Carcinogenicity. Mutagenicity for discussion on animal data 

Cardiovascular 

Because of their pharmacological action, cholinesterase inhibitors have vagotonic effects on the sinoatrial and 
atrioventricular nodes, leading to bradycardia and heart block. These actions may be particularly important to patients 
with "sick sinus syndrome" or other supraventricular cardiac conduction disorders, or to patients taking other drugs 
concomitantly which significantly slow heart rate. In clinical trials, patients with serious cardiovascular disease were 
excluded. Caution should be exercised in treating patients with active coronary artery disease or congestive heart 
failure. It is recommended that REMINYL not be used in patients with cardiac conduction abnormalities (except for right 
bundle branch block) including "sick sinus syndrome" and those with unexplained syncopal episodes. 
In randomized controlled trials, bradycardia was reported at 2-3% for galantamine doses up to 24 mg/day compared 
with < 1 % for placebo, and it rarely led to treatment discontinuation. No increased incidence of heart block was 
observed at the recommended doses. Patients treated with galantamine up to 24 mg/day at the recommended dosing 
schedule showed a dose-related increase in risk of syncope (placebo, 0.7% [2/286]; 4 mg b id . , 0.4% [3/692]; 8 mg 
b id . , 1.3% [7/562]; 12 mg b id . , 2.2% [6/273]). 

A 6-week cardiovascular safety clinical trial (GAL-USA-16; n=139) was performed to investigate the effect of 
galantamine at doses up to 32 mg/day. This dosing regimen was: 8 mg/day in Week 1,16 mg/day in Week 2,24 mg/day in 
Weeks 3 and 4, and 32 mg/day in Weeks 5 and 6. Heart block/pauses greater than two seconds were more common in 
galantamine-treated patients than in placebo-treated patients. It should he noted that a forced 1 -week dose escalation 
was used in this study, which is not recommended. Whether these cardiac effects are attenuated by slower titration rates 
is not known. Particular caution is warranted during titration where the majority of pauses occurred in the above study. 

Metabolism 

Cholinesterase inhibitors as well as Alzheimer's disease can be associated with significant weight loss. In controlled 
clinical trials, the use of REMINYL was associated with weight loss. Weight decrease occurred early during treatment and 
was related to dose. Weight loss of > 7% occurred more frequently in patients treated with REMINYL and in female patients 
than in patients receiving placebo. Where weight loss may he of clinical concern, body weight should be monitored. 

Gastrointestinal 

Through their primary action, cholinesterase inhibitors may be expected to increase gastric acid secretion due to 
increased cholinergic activity. Therefore, patients should be monitored closely for symptoms of active or occult 
gastrointestinal bleeding, especially those with an increased risk for developing ulcers, e.g. those with a history of 
ulcer disease or patients using concurrent nonsteroidal anti-inflammatory drugs (NSAIDs). In controlled clinical 
studies with REMINYL, patients with symptomatic peptic ulceration were excluded. Clinical studies of REMINYL have 
shown no increase, relative to placebo, in the incidence of either peptic ulcer disease or gastrointestinal bleeding (see 
ADVERSE REACTIONS) 

REMINYL, as a predictable consequence of its pharmacological properties, has been shown to produce nausea, 
vomiting and diarrhea, anorexia and weight loss. These effects appeared more frequently at higher doses (see 
ADVERSE REACTIONS), with nausea and vomiting being more prevalent in women and patients with lower body 
weight and correspondingly higher plasma drug concentrations. Females are more sensitive to the cholinergic adverse 
effects associated with cholinesterase inhibitors and in general are more likely to experience nausea and vomiting than 
are males. In most cases, these effects were of mild to moderate intensity and transient and have resolved during 
continued REMINYL treatment or upon treatment discontinuation. 

Genitourinary 

Although not observed in clinical trials of REMINYL, cholinomimetics may cause bladder outflow obstruction. 

Hepatic 

There is limited information on the pharmacokinetics of REMINYL in hepatically impaired patients (see ACTION AND 
CLINICAL PHARMACOLOGY). It is therefore recommended that dose escalation with REMINYL in Alzheimer's 
disease patients with hepatic impairment be undertaken with caution and under conditions of close monitoring for 
adverse effects (see DOSAGE AND ADMINISTRATION, Special Populations) Since no data are available on the use 
of REMINYL in patients with severe hepatic impairment (Child-Pugh score of 10-15). REMINYL is not recommended 
for this population. 

Neurologic 

Seizures: In placebo-controlled trials with REMINYL, cases of seizure were reported; there was no increase in 
incidence compared with placebo. Although cholinomimetics are believed to have some potential to cause seizures, 
seizure activity may also be a manifestation of Alzheimer's disease. The risk/benefit of REMINYL treatment for 
patients with a history of seizure disorder must therefore he carefully evaluated. 

REMINYL has not been studted in patients with moderately severe or severe Alzheimer's disease, non-Alzheimer dementias 
or individuals with Parkinsonian features. The efficacy and safety of REMINYL in these patient populations is unknown. 

Peri-Operative Considerations 

Anesthesia: REMINYL, as a cholinesterase inhibitor, is likely to exaggerate succinylchofine-type muscle relaxation 
during anesthesia. 

Renal 

There is limited information on the pharmacokinetics of REMINYL in renally impaired patients (see ACTION AND 
CLINICAL PHARMACOLOGY). It is therefore recommended that dose escalation with REMINYL in Alzheimer's disease 
patients with renal impairment (creatinine clearance of 9 to 60 mL/min) be undertaken with caution and under 
conditions of close monitoring for adverse effects (see DOSAGE AND ADMINISTRATION, Special Populations). Since 
no data are available on the use of REMINYL in patients with a creatinine clearance of less than 9 mL/min, REMINYL is 
not recommended for this population. 

Like other cholinomimetic drugs, REMINYL should be prescribed with care for patients with a history of asthma or 
obstructive pulmonary disease. 

Special Populations 

Pregnant Women: In a teratology study in which rats were dosed from Day 14 (females) or Day 60 (males) prior to 
mating through the period of organogenesis, a slightly increased incidence of skeletal variations was observed at 
doses of 8 mg/kg/day (3 times the MRHD on a mg/m! basis) and 16 mg/kg/day. In a study in which pregnant rats 
were dosed from the beginning of organogenesis through day 21 post-partum, pup weights were decreased at 8 
and 16 mg/kg/day, but no adverse effects on other postnatal developmental parameters were seen. The doses 
causing the above effects in rats produced slight maternal toxicity. No major malformations were caused in rats 
given up to 16 mg/kg/day. No drug related teratogenic effects were observed in rabbits given up to 40 mg/kg/day 
(32 times the MRHD on a mg/m2 basis) during the period of organogenesis. 

The safety of REMINYL in pregnant women has not been established. REMINYL should not be used in women of 
childbearing potential unless, in the opinion of the physician, the potential benefit to the patient justifies the potential 
risk to the fetus. 

Nursing Women: It is not known whether REMINYL is excreted in human breast milk and therefore REMINYL should 

not be used in nursing mothers. 

Pediatrics: The safety and effectiveness of REMINYL in any illness occurring in pediatric patients have not been established. 

Geriatrics (>85 years of age): In controlled clinical studies, the number of patients aged 85 years or over who 
received REMINYL at therapeutic doses of 16 or 24 mg/day was 123. Of these patients, 70 received the maximum 
recommended dose of 24 mg/day. There is limited safety information for REMINYL in this patient population. 

Since cholinomimetics as well as Alzheimer's disease can he associated with significant weight loss, caution is advised 

regarding the use of REMINYL in elderly patients with low body weight, especially in those > 85 years old. 

Use in Elderly Patients with Serious Comorbid Disease 

There is limited information on the safety of REMINYL treatment in patients with mild to moderate Alzheimer's disease 
and serious/significant comorbidity. The use of REMINYL in Alzheimer's disease patients with chronic illnesses 
common among the geriatric population, should be considered only after careful risk/benefit assessment and include 
close monitoring for adverse events. Dose escalation in this patient population should proceed with caution. 

ADVERSE REACTIONS 

Clinical Trial Adverse Drug Reactions 

Because clinical trials are conducted under very specific conditions, the adverse drug reaction rates observed in the 
clinical trials may not reflect the rates observed in practice and should not be compared to the rates in the clinical trials 
of another drug. Adverse drug reaction information from clinical trials is useful for identifying drug-related adverse 
events and for approximating rates. 

A total of 2287 patients with mild to moderate Alzheimer's disease were treated with REMINYL in Phase III controlled 
clinical studies using either a 1 -week or 4-week dose-escalation period, and 761 patients recerved REMINYL 24 mg/day, 
the maximum recommended maintenance dose. The number of patients who completed the studes was 1686 (72%). 
The mean duration of treatment for all REMINYL groups was 130 days (range 1-214 days). 

Adverse Events Leading to Discontinuation 

Overall, 19% (441/2287) of patients treated with REMINYL discontinued from Phase III controlled clinical trials due to 
adverse events compared to 8% (98/1159) in the placebo group. For patients treated with REMINYL, the rate of 
discontinuation due to adverse events was 14% for males and 22% tor females. 

In the 4-week dose-escalation fixed-dose study (GAL-USA-10), 8% (55/692) of patients treated with REMINYL 
withdrew due to adverse events compared to 7% (20/286) in the placebo group. During the dose-escalation phase of 
this study the incidence of discontinuations due to adverse events was 4% for placebo, 5% for REMINYL 16 mg/day 
and 6% for REMINYL 24 mg/day. 

During the maintenance phase, 4% of patients who received placebo, 3% of patients who received REMINYL 16 mg/day 
and 4% of patients who received REMINYL 24 mg/day withdrew from this study due to adverse events. 

Table 1.1 shows the most frequent adverse events leading to discontinuation for study GAL-USA-10, in which the 
recommended 4-week dose-escalation schedule was used. 

Table 1.1: Most frequent adverse events leading to discontinuation in a placebo-controlled, double-blind trial 
with a 4-week dose-escalation schedule (GAL-USA-10) 

Recommended 4-week dose escatatkxi 

Adverse Events 

Nausea 

Vomiting 

Anorexia 

Dizziness 

Syncope 

Placebo 16 mg/day 
n=286 n=279 

< 1 % 2% 

0% 1% 

< 1 % 1% 

< 1 % 2% 

0% 0% 

Most Frequent Adverse Clinical Events Seen in Association with the Use of REMINYL 

24 mg/day 
n=273 

4% 

3% 

<1« 

1% 

1% 

The most frequent adverse events, defined as those occurring at a frequency of at least 5% and at least twice the rate 
of placebo in study GAL-USA-10, in which the recommended 4-week dose-escalation schedule was used are shown in 
Table 1.2 
These events were primarily gastrointestinal and tended to occur at a lower rate with 16 mg/day, the initial 

recommended maintenance dose. Administration of REMINYL with food, the use of anti-emetic medication and 
ensuring adequate fluid intake may reduce the impact of these events. 

Table 1.2: Most frequent adverse events in a randomized placebo-controlled clinical trial with a 4-week dose 
increment during dose-escalation and maintenance phases (GAL-USA-10) 

Week1-12* Week13-21 

Adverse Events 

Nausea 
Vomiting 
Diarrhea 
Anorexia 

Placebo 
n=286 

5% 
<1% 
5% 
2% 

16 mg/day 
n=279 

11% 
5% 
9% 
5% 

24 mg/day 
n=273 

13% 
6"i 
4% 

5% 

Placebo 
n=259 

<1% 
<1% 
2% 
1% 

16 mg/day 
n=243 

4% 
2% 
5% 
2% 

24 mg/day 
n=241 

6% 
6% 
2% 
5% 

t Dose escalation occurred with 4 weeks per dose increment. 
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The majority of these adverse events occurred during trie dose-escalation period. Nausea and vomiting, the most 
frequent adverse events, occurred more frequently at higher doses, lasted 5-7 days in most cases, and the majority of 
patients had one episode The incidence of weight loss in this study was, during dose escalation (Weeks 1-12): placebo, 
1 %; 16 mg/day, 3%; 24 mg/day, 2%; and during the maintenance phase (Weeks 13-21): placebo, < 1 %; 16 mg/day, 
3%:24mg/day,3%. 

Dose-escalation should be cautious and maintenance dosing should remain flexible and be adjusted according to 
individual needs. 

Adverse Events Reported in Controlled Trials 

The reported adverse events in REMINYL trials reflect experience gained under closely monitored conditions in a highly 
selected patient population. In actual practice or in other clinical trials, these frequency estimates may not apply, as the 
conditions of use, reporting behaviour and the types of patients treated may differ. 

Table 1.3 lists the most common adverse events (adverse events occurring with an incidence of 2% with REMINYL 
treatment and in which the incidence was greater than with placebo treatment) for four placebo-controlled trials for 
patients treated with 16 or 24 mg/day of REMINYL. The combined values presented in Table 1.3 were derived from 
trials using a 1 -week or the recommended 4-week dose-escalation period. 

Table 1.3: Adverse events reported in at least 2% of patients with Alzheimer's disease administered REMINYL 
and at a frequency greater than with placebo (combined 1 - and 4-week dose-escalation data) 

Body System Adverse Events Placebo REMINYL' 
(n=801) (n=1040) 

Body as a whole-general disorders Fatigue 3% 5% 
Syncope 1% 2% 

Central & peripheral nervous system disorders Dizziness 6% 9% 
Headache 5% 8% 
Tremor 2% 3% 

Gastrointestinal system disorders Nausea 9% 24% 
Vomiting 4% 13% 
Diarrhea 7% 9% 
Abdominal pain 4% 5% 
Dyspepsia 2% 5% 

Heart rate and rhythm disorders 

Metabolic and nutritional disorders 

Psychiatric disorders 

Red blood cell disorders 

Respiratory system disorders 

Urinary system disorders 

Bradycardia 

Weight decrease 

Anorexia 

Depression 

Insomnia 

Somnolence 

Anemia 

Rhinitis 

Urinary tract infection 

Hematuria 

1% 

2% 

3% 

5% 

4 % 

3% 

2% 

3% 

7% 

2 % 

2% 

7% 

9% 

7% 

5% 

4 % 

3% 

4% 

8% 

3% 

1 Adverse events in patients treated with 16 or 24 mg/day of REMINYL in three placebo-controlled trials with a 1 -week dose-escalation period 

and a 26-week fixed-dose REMINYL treatment, and one placebo-controlled trial with the recommended 4-week dose-escalation period and a 

21 -week fixed-dose REMINYL Ireatment are included. 

No clinically relevant abnormalities in laboratory values were observed. In a cardiovascular safety clinical trial 
(GAL-USA-16), pauses greater than two seconds were more common in galantamine-treated patients than in placebo-
treated patients during the dose escalation period {see WARNINGS AND PRECAUTIONS). 
Other Adverse Events Observed During Clinical Trials 

REMINYL lias been administered to 3055 patients with Alzheimer's disease during clinical trials worldwide. 
A total of 2357 patients received galantamine in placebo-controlled trials and 761 patients with Alzheimer's disease 
received galantamine 24 mg/day, the maximum recommended maintenance dose. About 1000 patients received 
galantamine for at least one year and approximately 200 patients received galantamine for two years. To establish the 
rate of adverse events, data from all patients for any dose of REMINYL in 8 placebo-controlled trials and 6 open-label 
extension trials were pooled. The methodology to gather and codify these adverse events was standardized across 
trials, using WHO terminology. All events occurring in approximately 0.1 % of patients are included, except for those 
already listed elsewhere in labelling, WHO terms too general to be informative, or relatively minor events. Events are 
classified by body system and listed using the following definitions: frequent adverse events - those occurring in at 
least 1 /100 patients: infrequent adverse events - those occurring In 1/100 to 1 /1000 patients. These adverse events 
are not necessarily related to REMINYL treatment and in most cases were observed at a similar frequency in placebo-
treated patients in the controlled studies. 
BodvasaWhole- General Disorders: Frequent:chest pain. 

Cardiovascular System Disorders: Frequent: hypertension: Infrequent: postural hypotension, hypotension, dependent 
edema, cardiac failure. 

Central & Peripheral Nervous System Disorders: Infrequent: vertigo, hypertonia, convulsions, involuntary muscle 
contractions, paresthesia, ataxia, hypokinesia, hyperkinesia, apraxia, aphasia. 

Gastrointestinal System Disorders: Frequent: flatulence; Infrequent: gastritis, melena, dysphagia, rectal hemorrhage, 
dry mouth, saliva increased, diverticulitis, gastroenteritis, hiccup; Rare: esophageal perforation. 
Heart Rate & Rhvthm Disorders: Infrequent:AV block, palpitation, atrial fibrillation, QT prolonged, bundle branch block, 
supraventricular tachycardia, T-wave inversion, ventricular tachycardia. 

Metabolic & Nutritional Disorders: Infrequent: hyperglycemia, alkaline phosphatase increased. NPN increased. 

Platelet. Bleeding & Clotting Disorders: Infrequent: purpura, epistaxis. thrombocytopenia. 

Psychiatric Disorders: Infrequent:apathy, paroniria, paranoid reaction, libido increased, delirium. 

Urinary System Disorders: Frequent: incontinence; Infrequent: hematuria, micturition frequency, cystitis, urinary 

retention, nocturia, renal calculi. 

Post-Market Adverse Drug Reactions 

Other adverse events from post-approval controlled and uncontrolled clinical trials and post-marketing experience 
observed in patients treated with REMINYL include: 

BodvasaWhole -General Disorders; dehydration (including rare, severe cases leading to renal insufficiency and renal 
failure). 

Central & Peripheral Nervous System Disorders: behavioural disturbances including agitation, aggression and 

hallucinations. 

Gastrointestinal: upper and lower Gl bleeding. 

Metabolic & Nutritional Disorders: hypokalemia. 

Some of these adverse events may be attributable to cholinomimetic properties of REMINYL or in some cases may 
represent manifestations or exacerbations of the underlying disease prxesses common in the elderly population. 

DRUG INTERACTIONS 

Overview 

Multiple metabolic pathways and renal excretion are involved in the elimination of galantamine so no single pathway 
appears predominant. Based on in vitro studies, CYP2D6 and CYP3A4 were the major enzymes involved in the 
metabolism of galantamine. CYP2D6 was involved in the formation of O-desmethyl-galantamine, whereas CYP3A4 
mediated the formation of galantamine-N-oxide. 

Use with Anticholinergics 

Because of their mechanism of action, cholinesterase inhibitors have the potential to interfere with the activity of 
anticholinergic medications. 

Use with Cholinomimetics and Other Cholinesterase Inhibitors 

A synergistic effect may be expected when cholinesterase inhibitors are given concurrently with succinylcholine, 
similar neuromuscular blocking agents or cholinergic agonists such as bethanechol. 

Use with other Psychoactive Drugs 

Few patients in the REMINYL (galantamine hydrobromide) clinical trials received neuroleptics, antidepressants or 

anticonvulsants, there is thus limited information concerning the interaction of REMINYL with these drugs. 

Drug-Drug Interactions 

Effect of Other Drugs on the Metabolism of REMINYL 

Pharmacokinetic studies to assess the potential of REMINYL for interaction with cimetidine, ranitidine, ketoconazole, 
erythromycin, paroxetine, warfarin and digoxin were limited to short-term, mostty single-dose studies in young healthy 
volunteers. Similar studies in elderly patients were not done. 

In vitro 

CYP3A4 and CYP2D6 are the major enzymes involved in the metabolism of galantamine. 

CYP3A4 mediates the formation of galantamine-N-oxide, whereas CYP2D6 is involved in the formation of 
O-desmethyl-galantamine. Because galantamine is also glucuronidated and excreted unchanged in urine, no single 
pathway appears predominant. 

In vivo 

Cimetidine and Ranitidine: Galantamine was administered as a single dose of 4 mg on Day 2 of a 3-day treatment 
with either cimetidine (800 mg daily; n = 6 males and 6 females) or ranitidine (300 mg daily; n=6 males and 6 
females). Cimetidine increased the bioavailability of galantamine by approximately 16% Ranitidine had no effect 
on the pharmacokinetics of galantamine. 

Ketoconazole: Ketoconazole, a strong inhibitor of CYP3A4 and an inhibitor of CYP2D6, at a dose of 20O mg b i d . tor 4 
days, increased the AUC of galantamine by 30% when subjects were treated with galantamine 4 mg b.i.d. for 8 days 
(n=8 males and 8 females). 

Erythromycin: Erythromycin, a moderate inhibitor of CYP3A4 at a dose of 500 mg q.i.d. for 4 days increased the AUC of 
galantamine by 10% when subjects received galantamine 4 mg b.i.d. for 6 days (n=8 males and 8 females). 
Paroxetine: Paroxetine, a strong inhibitor of CYP2D6, increased the AUC of 4 mg b id . , 8 mg b i d . and 12 mg b.i.d. 
galantamine by 40%, 45% and 48 %, respectively, in 16 healthy volunteers (8 males and 8 females) who received 
galantamine together with 20 mg/day paroxetine. 

Effect of Galantamine on the Metabolism of Other Drugs 

In vitro 

Galantamine did not inhibit the metabolic pathways catalyzed by CYP1A2, CYP2A6, CYP3A4, CYP4A, CYP2C, CYP2D6 or 

CYP2E1. This indicates that the inhibitory potential of galantamine towards the major forms of cytochrome P450 is very tow. 

In vivo 

Warfarin: Galantamine at 12 mg b.i.d. had no effect on the pharmacokinetics of R- and S-warfarin (25 mg single dose) 
or on the prothrombin time (n=16 males). The protein binding of warfarin was unaffected by galantamine. 

Digoxin: Galantamine at 12 mg b i d . had no effect on the steady-state pharmacokinetics of digoxin (0.375 mg once 
daily) when they were co-administered. In this study, however, one healthy subject was hospitalized for 2nd and 3rd 
degree heart block and bradycardia (n=8 males and 8 females). 

Nicotinic Receptor Modulation 

Single in vitro applications of galantamine dose-dependently modulate the effect on nicotinic receptors, having a 
positive allosteric (sensitizing) effect at concentrations below 0.28 pg/mL (1 uM) and an inhibitory effect at higher 
concentrations. Chronic in vitroor in vivo studies on nicotinic receptor modulation have not been conducted. 

It is unknown whether galantamine has an effect on the pharmacodynamic action of other drugs that act on cholinergic 
nicotinic receptors (see ACTION AND CLINICAL PHARMACOLOGY). 

Drug-Food Interactions 

Interactions with food have not been established. 

Drug-Herb Interactions 

Interactions with herbal products have not been established. 

Drug-Laboratory Interactions 

Interactions with laboratory tests have not been established. 

DOSAGE AND ADMINISTRATION 

REMINYL tablets should only be prescribed by (or following consultation with) clinicians who are experienced in the 
diagnosis and management of Alzheimer's disease. 

Dosing Considerations 

• Concomitant Treatment: In patients treated with potent CYP2D6 or CYP3A4 inhibitors, dose reductions can be 
considered. 

• Special Populations: Dosage adjustments may be required for elderly patients (>85 years old) with low body 
weight (especially females), and patients with hepatic and/or renal impairment. 

Recommended Dose and Dosage Adjustment 

The dosage of REMINYL shown to be effective in controlled clinical trials is 16-32 mg/day given as twice daily dosing. 
As the dose of 32 mg/day is less well tolerated than lower doses and does not provide increased effectiveness, the 
recommended dose range is 16-24 mg/day given in a b.i.d. regimen. The dose of 24 mg/day did not provide a 
statistically significant greater clinical benefit than 16 mg/day. It is possible, however, that a daily dose of 24 mg of 
REMINYL might provide additional benefit for some patients. 

The recommended starting dose of REMINYL is 4 mg twice a day (8 mg/day). The dose should be increased to the initial 
maintenance dose of 8 mg twice a day (16 mg/day) after 4 weeks. If this initial maintenance dose is well tolerated, a 
further increase to 12 mg twice a day (24 mg/day) may be considered only after a minimum of 4 weeks at 8 mg twice a 
day (16 mg/day). 

REMINYL should be administered twice a day, preferably with morning and evening meals. Patients and caregivers 
should be advised to ensure adequate fluid intake during treatment. 

The abrupt withdrawal of REMINYL in those patients who had been receiving doses in the effective range was not 
associated with an increased frequency of adverse events in comparison with those continuing to receive the same 
doses of that drug. The beneficial effects of REMINYL are lost, however, when the drug is discontinued. 

Special Populations 

Dose escalation for eldedy patients (>85 years old) with low body weight (especially females) or serious comorbid 
diseases should be undertaken with particular caution. 
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Hepatic Impairment 

Galantamine plasma levels may be increased in patients with moderate to severe hepatic impairment. In patients with 
moderately impaired hepatic function (Child-Pugh score of 7-9), dosing could begin with 4 mg once daily for at least 
1 week. Then the dosage should be increased to 4 mg twice a day for at least 4 weeks. In these patients, daily doses 
should not exceed 8 mg twice a day (16 mg/day). Since no data are available on the use of REMINYL in patients with 
severe hepatic impairment (Child-Pugh score of 10-15), REMINYL is not recommended for this population (see 
WARNINGS AND PRECAUTIONS). 

Renal Impairment 

For patients with renal impairment (creatinine clearance of 9 to 60 mL/min), dose escalation should proceed 
cautiously and the maintenance dose should generally not exceed 16 mg/day. Since no data are available on the use 
of REMINYL in patients with a creatinine clearance less than 9 mL/min, REMINYL is not recommended for this 
population (see WARNINGS AND PRECAUTIONS). 

In a population of cognitively-impaired individuals, safe use of this and all other medications may require supervision. 

Missed Dose 

The missed dose should be taken at the next scheduled dose. Doses should not be doubled. 

If therapy has been interrupted for several days or longer, the patient should be restarted at the lowest dose and the 
dose escalated to the current dose. 

OVERDOSAGE 

Symptoms 

Overdosage with cholinesterase inhibitors can result in cholinergic crisis characterized by severe nausea, vomiting, 
salivation, sweating, bradycardia, hypotension, respiratory depression, collapse and convulsions. Increasing muscle 
weakness is a possibility and may result in death if respiratory muscles are involved. 

In a postmarketing report, one patient who had been taking 4 mg of galantamine daily inadvertently ingested eight 4 mg 
tablets (32 mg total} on the tenth day of treatment. Subsequently, she developed bradycardia, QT prolongation, 
ventricular tachycardia and torsades de pointes accompanied by a brief loss of consciousness for which she required 
hospital treatment. ECG obtained just prior to initiation of galantamine treatment was normal. 
Treatment 

REMINYL has a plasma half-life of approximately 7-8 hours. It is recommended that, in case of asymptomatic 
overdose, no further dose of REMINYL should be administered and the patient should be monitored. 
As in any case of overdose, general supportive measures should be utilized. Signs and symptoms of significant 
overdosing of galantamine are predicted to be similar to those of overdosing of other cholinomimetics. These effects 
generally involve the central nervous system, the parasympathetic nervous system, and the neuromuscular junction. In 
addition to muscle weakness or fasciculations, some or all of the following signs of cholinergic crisis may develop: 
severe nausea, vomiting, gastrointestinal cramping, salivation, lacrimation, urination, defecation, sweating, 
bradycardia, hypotension, respiratory depression, collapse and convulsions. Increasing muscle weakness is a 
possibility and may result in death if respiratory muscles are involved. 

Tertiary anticholinergics such as atropine may be used as an antidote for REMINYL overdosage. Intravenous atropine 
sulphate titrated to effect is recommended at an initial dose of 0.5 to 1.0 mg i.v. with subsequent doses based upon 
clinical response. Atypical responses in blood pressure and heart rate have been reported with other cholinomimetics 
when co-administered with quaternary anticholinergics. It is not known whether REMINYL and/or its metabolites can 
be removed by dialysis (hemodialysis, peritoneal dialysis, or hemofiltration). Dose-related signs of toxicity in animals 
included hypoactivity, tremors, clonic convulsions, salivation, lacrimation, chromodacryormea, mucoid feces, and 
dyspnea. 

ACTION AND CLINICAL PHARMACOLOGY 

Mechanism of Action 

Although the etiology of cognitive impairment in Alzheimer's disease is not fully understood, it has been reported that 
acetylcholine-producing neurons degenerate in the brains of patients with Alzheimer's disease. The degree of this 
cholinergic loss has been correlated with degree of cognitive impairment and density of amyloid plaques (a 
neuropathological hallmark of Alzheimer's disease). 

REMINYL, a tertiary alkaloid, is a competitive and reversible cholinesterase inhibitor, While the precise mechanism of 
galantamine's action is unknown, it is postulated to exert its therapeutic effect by enhancing cholinergic function. This 
is accomplished by increasing the concentration of acetylcholine through reversible cholinesterase inhibition. It has 
also been postulated, based on in w'/rodata, that galantamine enhances the action of acetylcholine through binding to 
an allosteric site on the nicotinic receptors (see WARNINGS AND PRECAUTIONS).The clinical relevance to humans of 
these in vitro findings is unknown. If these mechanisms are correct, galantamine's effect may lessen as the disease 
process advances and fewer cholinergic neurons remain functionally intact. There is no evidence that galantamine 
alters the course of the underlying dementing process. 

Pharmacokinetics 

The summary of related pharmacokinetic parameters in healthy subjects is presented in Table 1.4. 

Table 1.4. Pharmacokinetic parameters of galantamine after single or multiple dose administration 

n !• 

(ng/mL} 
^ss.av 
(ng/mL) 

Cmin 
(ng/mL) (ng.h/mL) 

Single dose, 12 healthy males 

8 mg, solution p.o. 42.6±13.1 1.2 + 0.6 

8mg,1 hri.v. infusion 

427±102 7.3±1.7 

482 ±112 7.4±1.7 

Food effect single dose, 24 healthy elderly 

Fasted, 8 mg p.o 57.5 ±15.8 

Non-fasted, 8 mg p.o. 42.5± 7.5 

Multiple oral dose, 27 healthy males 

12 mg bid. tablet 89.4 ±18.3 

12 mg bid. solution 87.6 ±20.5 

11 ±0.5 

2 6 ±1.4 

1.0 ±0.6 

11 ±0.5 

51.9 ±12.2 

50.5 ±13.0 

30.7 ±10.3 

29.8 ±10.2 

562±180 

543±176 

623±147 

606±156 

9.7 ±3.1 

9.7 ±3.3 

Dose-proportionality, multiple oral dose, 18 healthy subjects 

4 mgb.i.d. tablet 

8 mg b.i.d. tablet 

12mgb.i.d tablet 

16mgb.id. tablet 

30.7 ±6.2 

63.8 ±14.2 

97.4 ±31.4 

137±36 

1.9±0.8 

1.7±0.8 

1.9±1.1 

1.7 ±0.9 

177±4.6 

36.6±98 

53.1 ±12.7 

76.5 ±20.3 

10.6 ±4.0 

20.6 ±6.8 

29.1 ±9.3 

41.5 ±14.2 

212±56 

439±117 

637 ± 152 

918*244 7.9 ±0.8 

' AUC = AUC«, after single dose and AUC - AUCt after multiple dose 

Absorption: After oral intake of a single 8 mg galantamine solution in 12 healthy males, absorption is rapid, with a 
peak plasma concentration (CmJ of 43 ± 13 ng/mL, which is reached after 1.2 hours (1™), and a mean AUC,*, of 
427 ±102 ng.h/mL. 

The absolute oral bioavailability of galantamine is 88 5%. Bioavailability of the tablet was the same as the bioavailability 
of an oral solution in 27 healthy males. Food did not affect the AUC of galantamine but Cma, decreased by 25% and 1™* 
was delayed by 1.5 hours after repeated oral dosing of 12 mg galantamine b.i.d. in 24 healthy elderly subjects. 

The maximum inhibition of cholinesterase activity of about 40% was achieved about one hour after a single oral dose of 
8 mg galantamine in healthy male subjects. 

Distribution: Galantamine is a low-clearance drug (plasma clearance of approximately 300 mL/min) with a moderate 
volume of distribution (average V d ^ of 175 L) after a one-hour i.v. infusion of 8 mg galantamine in 12 healthy males. 
The plasma protein binding of galantamine is 18% at therapeutically relevant concentrations. In whole blood, 
galantamine is mainly distributed to blood cells (52.7%) and plasma water (39.0%), whereas the fraction of 
galantamine bound to plasma proteins is only 8.4%. The blood-to-plasma concentration ratio of galantamine is 1.2. 
Metabolism: Galantamine is metabolized by hepatic cytochrome P450 enzymes, glucuronidated and excreted 
unchanged in the urine. In vitro studies indicate that cytochrome CYP206 and CYP3A4 are the major cytochrome P450 
isoenzymes involved in the metabolism of galantamine, and inhibitors of both pathways increase oral bioavailability of 
galantamine modestly (see DRUG INTERACTIONS. Drug-Drug Interactions) O-demettivlation. mediated by CYP2D6 
is greater in extensive metabolizers of CYP2D6 than in poor metabolizers. In plasma from both poor and extensive 
metabolizers, however, unchanged galantamine and its glucuronide accounted for most of the sample radioactivity. 
Excretion: The elimination of galantamine is bi-phasic, with a terminal half-life in the order of 7-8 hours in young 
healthy subjects (n=4 males). Two studies in healthy elderly subjects indicated that the terminal half-life of 
galantamine is 8.5 hours (n = 13 males and 16 females) and 9.7 hours (n = 10 males and 14 females) after 
administering a single oral dose of 10 mg galantamine. Up to 8 hours post-dose, unchanged galantamine accounted 
for 39-77% of the total radioactivity in the plasma, and galantamine glucuronide accounted for 14-24%. Seven days 
after a single oral dose of 4 mg 'H-galantamine, 93-99% of the radioactivity had been recovered, with about 95% in 
urine and about 5% in feces. Total urinary recovery of unchanged galantamine accounted for, on average, 32% of the 
dose, and that of galantamine glucuronide for another 12% on average. 

After i.v. and oral administration, about 20% of the dose was excreted as unchanged galantamine in the urine in 
24 hours, with a renal clearance of about 65 mL/min, which represents 20-25% of the total plasma clearance ot 
about 300 mL/min. 
Special Populations and Conditions 

Patients with Alzheimer's disease: Data from clinical trials in patients indicate that there is a difference in total 
clearance after oral administration between patients with Alzheimer's disease and healthy subjects (13.2 L/ti versus 
19.4 L/h) based on pooled population analysis. Therefore, the plasma concentrations of galantamine in elderly patients 
(median age 75) with Alzheimer's disease are 30-40% higher than in healthy young subjects (median age 28). 

Gender: No specific pharmacokinetic study was performed to investigate the gender differences. A population 
pharmacokinetic analysis (n=539 males and 550 females) suggests that galantamine clearance is about 20% lower in 
females than in males, which is explained by lower body weight in females. 

Race: Pharmacokinetic differences due to race have not been identified in a population pharmacokinetic analysis 
(n = 1029 White, 24 Black, 13 Asian and 23 other). 

Hepatic Impairment: Following a single 4 mg dose of galantamine, the pharmacokinetics of galantamine in subjects 
with mild hepatic impairment (n=8; Child-Pugh score of 5-6) were similar to those in healthy subjects. In patients with 
moderate hepatic impairment (n = 8; Child-Pugh score of 7-9), AUC and half-life of galantamine were increased by 
about 30% compared to normal subjects (see WARNINGS AND PRECAUTIONS and DOSAGE AND 
ADMINISTRATION) 

Renal Impairment: In patients with renal insufficiency, elimination ot galantamine decreases with decreasing 
creatinine clearance. Following a single 8 mg dose of galantamine, AUC increased by 37% and 67% in moderately 
(n = 8; creatinine clearance of 30 to 60 ml_/min/1.73 m') and severely (n = 9; creatinine clearance of 5 to 
29 mL/min/1.73 m2) renal-impaired patients compared to normal volunteers (n = 8) (see WARNINGS AND 
PRECAUTIONS and DOSAGE AND ADMINISTRATION) 

CYP2D6 Poor Metabolizers: Approximately 7% of the normal population has a genetic variation that leads to reduced 
levels of activity of the CYP2D6 isozyme. Such individuals have been referred to as poor metabolizers. After a single oral 
dose of 4 mg or 8 mg galantamine, CYP2D6 poor metabolizers demonstrated a similar Cm*, and about 35% AUC^ 
increase of unchanged galantamine compared to extensive metabolizers. 

A total of 356 patients with Alzheimer's disease enrolled in two Phase III studies were genotyped with respect to 
CYP2D6 (n = 210 hetero-extensive metabolizers, 126 homo-extensive metabolizers, and 20 poor metabolizers). 
Population pharmacokinetic analysis indicated that there was a 25% decrease in median clearance in poor 
metabolizers compared to extensive metabolizers. Dosage adjustment is not necessary in patients identified as poor 
metabolizers as the dose of drug is individually titrated to tolerability due to observed inter-patient variability. 

STORAGE AND STABILITY 

REMINYL tablets should be stored between 15'C-30"C. 

DOSAGE FORMS, COMPOSITION AND PACKAGING 

Dosage Forms 

REMINYL, expressed as galantamine base, is available as film-coated tablets in the following strengths: 

4 mg galantamine as off-white, circular, biconvex tablets with the inscription "JANSSEN" on one side and "G4" on the 
other side; 

8 mg galantamine as pink, circular, biconvex tablets with the inscription "JANSSEN" on one side and "G8" on the other 
side: 

12 mg galantamine as orange-brown, circular, biconvex tablets with the inscription "JANSSEN" on one side and "G12" 
on the other side. 

Composition 

REMINYL tablets are available in three strengths containing 4,8,12 mg of galantamine per tablet, as galantamine 
hydrobromide. The inactive ingredients are lactose monohydrate, microcrystalline cellulose, colloidal anhydrous 
silica, crospovidone, magnesium stearate, hydroxypropyl methylcellulose (also known as hypromellose), propylene 
glycol, talc, and titanium dioxide The 4 mg tablet also contains yellow ferric oxide. The 8 mg tablet also contains red 
ferric oxide. The 12 mg tablet also contains red ferric oxide and FD & C yellow #6 (also known as orange yellow S 
aluminum lake). 

Packaging 

REMINYL is available in bottles of 60 tablets. 

Product Monograph available upon request. 

B|l JANSSEN-ORTHO 

Janssen-Ortho Inc. 
Toronto, Ontario M3C1L9 
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MONEX 
(Interfergnbeta-la) 

PRESCRIBING INFORMATION 
THERAPEUTIC CLASSIFICATION 
Immunomodulator 

INDICATIONS AND CLINICAL USE 
Relapsing Forms ol Multiple Sclerosis: 
AVONEX* (Interferon beta-1a) is indicated for the treatment of relapsing forms 
ol multiple sclerosis (MS) to slow the progression of disability, decrease the 
frequency ol clinical exacerbations, and reduce the number and volume ol 
active brain lesions identified on Magnetic Resonance Imaging (MRI) scans. 

Single Demyelinating Event: 
AVONEX* is also indicated for the treatment of people who have experienced 
a single demyelinating event, accompanied by abnormal Magnetic Resonance 
Imaging (MRI) scans with lesions typical of MS, to delay the onset of clinically 
definite multiple sclerosis (as determined by a second demyelinating event), 
and to decrease Ihe number and volume ol active brain lesions and overall 
disease burden (as identified by MRI scans). Belore initialing treatment with 
AVONEX. alternate diagnoses should first be excluded. 
Safety and efficacy have not been evaluated in patients with chronic progressive 
multiple sclerosis. 

CONTRAINDICATIONS 
AVONEX* (Interferon beta-1a) is contraindicated in patients with a history of 
hypersensitivity to natural or recombinant interferon beta, human albumin, or 
any other component ol the formulation. 

WARNINGS 
AVONEX* should be used under the supervision of a physician. The firsl 
injection should be performed under Ihe supervision of an appropriately 
qualified health care professional (see DOSAGE AND ADMINISTRATION). 

Depression and Suicide 
AVONEX* (Interferon beta-1a) should be used with caution in patients with 
depression. Depression and suicide have been reported to occur in patients 
receiving other interferon compounds. Depression and suicidal ideation are 
known to occur at an increased frequency in the MS population. A relationship 
between the occurrence of depression and/or suicidal ideation and the use 
ol AVONEX" has not been established. An equal incidence of depression was 
seen in the placebo-treated and the AVONEX*-treated patients in the placebo 
controlled study of relapsing MS patients. In the study of patients with a single 
demyelinating event AVONEX*-trealed palients were more likely to experience 
depression than placebo-treated patients (p = 0.05). Suicidal tendency 
occurred in one subject treated with placebo, and there were no reports of 
suicide attempis. Patients treated wilh AVONEX* should be advised to report 
immediately any symptoms of depression and/or suicidal ideation to their 
prescribing physicians. If a patient develops depression, antidepressant 
therapy or cessation of AVONEX* therapy should be considered. 

Anaphylaxis 
Anaphylaxis has been reported as a rare complication of AVONEX* use. Other 
allergic reactions have included dyspnea, orolingual edema, skin rash and 
urticaria (see ADVERSE EVENTS). 

Decreased Peripheral Blood Counts 
Decreased peripheral blood counts in all cell lines, including very rare 
pancytopenia and thrombocytopenia have been reported from post-marketing 
experience (see ADVERSE EVENTS), Some cases of thrombocytopenia have 
had nadirs below 10,000/uL. Some cases reoccur with re-challenge. Patients 
should be monitored lor signs of these disorders (see PRECAUTIONS: 
Laboratory Tests). 

Pregnancy and Lactation 
AVONEX* should not be administered in case of pregnancy and lactation 
There are no adequate and well-controlled studies of AVONEX* in pregnant 
women. Patients should be advised ol Ihe abortitacienl potential of AVONEX*. 
Fertile women receiving AVONEX* should be advised to lake adequate 
conlraceptive measures. It is not known il interferons alter the efficacy 
ol oral contraceptives (see PRECAUTIONS: Information lo Palients). 

If a woman becomes pregnant or plans to become pregnant while taking 
AVONEX*, she should be informed ol the potential hazards to the fetus, and it 
should be recommended that the woman discontinue therapy. The reproductive 
toxicity ol AVONEX* has not been studied in animals or humans. In pregnant 
monkeys given interferon beta at 100 times the recommended weekly human 
dose (based upon a body surface area comparison), no teratogenic or other 
adverse effects on fetal development were observed. Abortifacient activity 
was evident following 3 to 5 doses at this level. No abortitacienl effects were 
observed in monkeys treated at 2 limes Ihe recommended weekly human dose 
(based upon a body surface area comparison). Although no teratogenic effects 
were seen in these studies, it is not known if teratogenic effects would be 
observed in humans. There are no adequate and well-controlled studies 
with interferons in pregnant women. 

Nursing Mothers 
It is not known whether AVONEX* is excreted in human milk. Because of the 
potential of serious adverse reactions in nursing infants, a decision should 
be made to either discontinue nursing or to discontinue AVONEX', 

PRECAUTIONS 
General 
Patients should be informed of Ihe most common adverse events associated 
with interferon beta administration, including symptoms of Ihe flu-like syndrome 
(see ADVERSE EVENTS). These symptoms tend to be most prominent at 
Ihe initiation ol therapy and decrease in Irequency and severity with continued 
treatment (see PRECAUTIONS: Information to Patients). 

Seizures 
Caution should be exercised when administering AVONEX* (Interferon bela-1a) 
to patients with pre-existing seizure disorder. In the two placebo-controlled 

studies ol MS, 4 palients receiving AVONEX* experienced seizures, while no 
seizures occurred in the placebo group, 01 these 4 patients, 3 had no prior 
history of seizure. It is not known whether these events were related lo the effects 
of MS alone, to AVONEX", or to a combination ol both. For patients with no 
prior history of seizure who developed seizures during therapy with AVONEX*, 
an etiologic basis should be established and appropriate anti-convulsant 
therapy instituted prior to considering resumption of AVONEX* treatment 
The effect of AVONEX* adminislration on the medical management ol 
patients with seizure disorder is unknown. 

Cardiac Disease 
Patients with cardiac disease, such as angina, congestive heart failure, 
or arrhythmia, should be closely monilored for worsening of their clinical 
condition during initiation and continued treatment with AVONEX*. While 
AVONEX* does nol have any known direct-acting cardiac toxicity, during 
Ihe post-marketing period infrequent cases of cnngestive heart failure, 
cardiomyopathy, and cardiomyopathy with congestive heart failure have been 
reported in patients without known predisposition to these events or other 
known etiologies. In rare cases, these events have been temporally related to 
the administration of AVONEX* and have recurred upon re-challenge in patients 
with known predisposition. 

Autoimmune Disorders 
As with other interferon treatment, autoimmune disorders ol multiple 
target organs have been reported post marketing including idiopathic 
thrombocytopenia, hyper and hypolhyroidism, and rare cases ol autoimmune 
hepatitis have also been reported. Patients should be monitored for signs of 
these disorders (see PRECAUTIONS: Laboratory Tests) and appropriate 
treatment implemented when observed 

Hepatic Injury 
AVONEX*, like other interferon beta products, has the potential for causing 
severe liver injury (see ADVERSE EVENTS) Hepatic injury including elevated 
serum hepatic enzyme levels and hepatitis, some of which have been severe, 
has been reported post-markeling. In some patients a recurrence ol elevated 
serum levels of hepatic enzymes have occurred upon AVONEX* re-challenge. 
In some cases, these events have occurred in the presence of other drugs that 
have been associated with hepalic injury. The potential of additive effects from 
multiple drugs or other hepatotoxic agents (e.g., alcohol) has not been 
determined. Patients should be monitored for signs of hepatic injury (see 
PRECAUTIONS: Laboratory Tests) and caution exercised when AVONEX' 
is used concomitantly with other drugs associated with hepatic injury 

Laboratory Tests 
Laboratory abnormalities are associated with the use of interferons. During 
the placebo-controlled trials in multiple sclerosis, liver function tests were 
performed at least every 6 months. Liver function tests including serum ALT 
are recommended during AVONEX* therapy and should be performed at 
baseline, monthly al months 1 through 6. and every 6 months thereafter. 
AVONEX* should be initiated with caution in patients with a history ol 
significant liver disease, clinical evidence ol active liver disease, alcohol 
abuse, increased serum ALT (>2.5 times ULN), and in patients receiving 
concomitant medications associated with hepatic injury. These patients may 
require more frequent monitoring of serum hepatic enzymes. Discontinuation 
or interruption of AVONEX* should be considered if ALT rises above 5 times 
the ULN, Treatment with AVONEX* should be stopped if jaundice or other 
clinical symptoms of liver dysfunction appear. In addition to those laboratory 
tests normally required lor monitoring patients with MS, and in addition to 
liver enzyme monitoring (see PRECAUTIONS: Hepatic Injury) complete 
blood cell counts and white blood cell differential, platelet counts, and blood 
chemistries, including thyroid function tests, are recommended during 
AVONEX* therapy (see WARNINGS: Decreased Peripheral Blood Counts 
and ADVERSE EVENTS). These tests should be performed at baseline, 
months 1,3,6, and every 6 months thereafter. Patients with myelosuppression 
may require more intensive monitoring of complete blood cell counts, with 
differential and platelet counts. 

Immunogenicity 
Serum neutralizing antibodies were reported to develop in only 2% to 6% of 
AVONEX*-lreated patients. Although the exact clinical significance ot antibodies 
has not been fully established, there are multiple literature reports indicating 
that the occurrence of neutralizing antibodies with beta interferon treatment 
impacts clinical efficacy. MRI measures and the induction of biological markers 

Drug Interactions 
No formal drug interaction studies have been conducted wilh AVONEX*. In 
the placebo-controlled study, corticosteroids or ACTH were administered for 
treatment of exacerbations in some patients concurrently receiving AVONEX* 
In addition, some patients receiving AVONEX* were also treated with 
anti-depressant therapy and/or oral contraceptive therapy No unexpected 
adverse events were associated with these concomitant therapies 

Other interferons have been noted lo reduce cytochrome P-450 
oxidase-mediated drug metabolism. Formal hepatic drug metabolism studies 
with AVONEX* in humans have nol been conducted. Hepatic microsomes 
isolated from AVONEX*-treated rhesus monkeys showed no influence of 
AVONEX* on hepatic P-450 enzyme metabolism activity. 
As with all interferon products, proper monitoring ol patients is required if 
AVONEX* is given in combination with myelosuppressive agents. 

Carcinogenesis and Mutagenesis 
Carcinogenesis: No carcinogenicity data for Interferon beta-la are available 
in animals or humans 

Mutagenesis: Interferon beta-la was not mutagenic when tested in the Ames 
bacterial test and in an in vitro cytogenetic assay in human lymphocytes in 
the presence and absence ot metabolic activation. These assays are designed 
to detect agents that interact directly wilh and cause damage to cellular DNA. 
Interferon beta-la is a glycosylated protein that does not directly bind to DNA. 

Impairment of Fertility 
No studies were conducted lo evaluate the effects of interferon beta on fertility 
in normal women or women with MS. It is not known whether AVONEX* can 
affect human reproductive capacity. Menstrual irregularities were observed in 
monkeys administered interferon beta at a dose 100 times the recommended 
weekly human dose (based upon a body surface area comparison) Anovulation 

and decreased serum progesterone levels were also noted transiently in some 

animals. These effects were reversible after discontinuation ol drug. 

Trealment of monkeys with interferon beta al 2 times the recommended weekly 

human dose (based upon a body surface area comparison) had np effects on 

cycle duration or ovulation. 

The accuracy ol extrapolating animal doses to human doses is not known. 
In the placebo-controlled study, 6% ot patients receiving placebo and 5% 
of palients receiving AVONEX* experienced menstrual disorder II menstrual 
irregularities occur in humans, it is not known how long they will persist 
tollowing treatment 

Pediatric Use 
Safety and effectiveness have not been established in pediatric palients below 

the age of 18 years 

Information to Patients 
Patients should be inlormed ol Ihe most common adverse events associated 
wilh AVONEX* administration, including symptoms associated with flu 
syndrome (see ADVERSE EVENTS). 

Symptoms of flu syndrome are most prominent at Ihe initialion ol therapy 
and decrease in frequency with continued treatment. In the placebo-controlled 
study, patients were instructed to take 650 mg acetaminophen immediately 
prior to injection and for an additional 24 hours after each injection to modulate 
acute symptpms associated with AVONEX* adminislration. 
Patients should be advised not to stop or modify their treatment unless 
instructed by their physician. 

Patienls should be cautioned to report depression ot suicidal ideation 
(see WARNINGS) 

Patients should be inlormed about the risk ot decreased blood counts 
including white blood cells and platelet counts and ol Ihe requirement tor 
periodic laboratory testing (see WARNINGS). Patienls should be advised 
to report immediately any clinical symptoms associated with blood count 
abnormalities and laboratory testing should be performed according to 
standard medical practice (see WARNINGS). Patients wilh myelosuppression 
may require more intensive monitoring of complete blood cell counts, wilh 
differential and platelet counts. 

Patients should be informed of the potential risk ol liver injury wilh AVONEX* 
therapy, and of Ihe requirement for frequent laboratory testing (see 
PRECAUTIONS) Patients should be inlormed ol the symptoms suggesting 
liver dysfunction, such as loss of appetite accompanied by other symptoms 
such as nausea, vomiting, and jaundice, and advised to consult with their 
physician immediately should such symptoms arise 
Patienls should be instructed to report any symptoms of thyroid dystunclion 
(hypo or hyperthyroidism) and thyroid (unction tests should be performed 
according lo standard medical practice (see PRECAUTIONS) 
Female patienls should be advised about the abortifacient potential ol AVONEX" 
and instructed to lake adequate conlraceptive measures (see PRECAUTIONS) 
When a physician determines that AVONEX* can be used outside of Ihe 
physician's office, persons who will be administering AVONEX* should receive 
instruction in reconstitution and injection, including the review of the injection 
procedures It a patient is to self-administer, the physical ability of that patient 
to self-inject intramuscularly should be assessed. If home use is chosen, the 
first injection should be performed under the supervision ot a qualified health 
care professional. Patients should be advised ol the importance ol rotating 
sites of injection with each dose, lo minimize Ihe likelihood ol injection site 
reactions. A punclure-resistant container for disposal ol needles and syringes 
should be used. Patienls should be inslructed in the technique and importance 
of proper syringe and needle disposal and be cautioned against reuse ot 
these items. 

ADVERSE EVENTS 
Relapsing Multiple Sclerosis 
The safety data describing the use ot AVONEX* {Interferon bela-1a) in MS 
patients are based on Ihe placebo-controlled trial in which 158 patients wilh 
relapsing multiple sclerosis randomized to AVONEX* were treated for up lo 
2 years. 

The 5 most common adverse events associated (at p < 0 075) with AVONEX* 
treatment were flu-like symptoms (otherwise unspecified), muscle ache, lever, 
chills, and asthenia. The incidence of all 5 adverse events diminished with 
continued treatment 

One patient in the placebo group attempted suicide; no AVONEX*-treated 
patients attempted suicide. The incidence of depression was equal in the 
2 treatment groups. However, since depression and suicide have been 
reported with other interferon products, AVONEX* should be used with 
caution in patients with depression (see WARNINGS). 

In the placebo-controlled study, 4 patients receiving AVONEX* experienced 
seizures, while no seizures occurred in the placebo group Of these 4 patients. 
3 had no prior history ol seizure. It is not known whether these events were 
related to the effects ol MS alone, lo AVONEX*, or to a combination of both 
(see PRECAUTIONS) 

Table 1 enumerates adverse events and selected laboratory abnormalities 
that occurred at an incidence of 2% or more among the 158 palients with 
relapsing MS treated with 30 meg of AVONEX* once weekly by IM injection. 
Reported adverse events have been classified using standard COSTART 
terms. Terms so general as to be uninlormalive or more common in the 
placebo-treated patients have been excluded. 

Table I 

Adverse Events and Selected Laboratory Abnormalities 
In Hie Placebo-Controlled Study ol Relapsing MS 

Athene Event Placebo AVONEX* 
(N = 143) (N = IM) 

Body as a Whole 
Headache 57% 67% 
Flu-like symptoms (otherwise unspecified)' 40% 61% 
Pain 20% 24% 
Fever' 13% 23% 
Asthenia 13% 21% 
Chills' 7% 21% 
Infection 6% 11% 

See page A-8, A-9 A-37 Contionued on page A-41 
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LHP 
Ropinirole (as rapinirole hydrochloride) 

TABLETS: 0.25 mg, 1.0 mg, 2.0 mg, 5.0 mg 

THERAPEUTIC CLASSIFICATION: Antiparkinsonian Agent / Dopamine Agonist 

INDICATIONS AND CLINICAL USE: REQUIP' (ropinirole hydrochloride) is 

indicated in the treatment of the signs and symptoms of idiopathic Parkinson's 

disease. REQUIP* can be used both as early therapy, without concomitant 

levodopa and as an adjunct to levodopa. Three year and five year active-

comparator controlled clinical trials have been conducted. 

CONTRAINDICATIONS: REQUIP* (ropinirole hydrochloride) is contraindicated 

in patients with a known hypersensitivity to ropinirole hydrochloride or the 

excipients of the drug product. 

WARNINGS: Sudden Onset of Sleep - Patients receiving treatment with 

REQUIP* (ropinirole hydrochloride), and other dopaminergic agents have 

reported suddenly falling asleep while engaged in activities of daily living, 

including operating a motor vehicle, which has sometimes resulted in 

accidents. Although some of the patients reported somnolence while on 

REQUIP*, others perceived that they had no warning signs, such as excessive 

drowsiness, and believed that they were alert immediately prior to the event 

Physicians should alert patients of the reported cases of sudden onset of sleep, 

bearing in mind that these events are NOT limited to initiation of therapy. 

Patients should also be advised that sudden onset of sleep has occurred 

without warning signs. If drowsiness or sudden onset of sleep should occur, 

patients should immediately contact their physician. Until further information 

is available on the management of this unpredictable and serious adverse 

event, patients should be warned not to drive or engage in other activities 

where impaired alertness could put themselves and others at risk of serious 

injury or death (e.g., operating machines). Episodes of falling asleep while 

engaged in activities of daily living have also been reported in patients taking 

other dopaminergic agents, therefore, symptoms may not be alleviated by 

substituting these products. Presently, the precise cause of this event is 

unknown. It is known that many Parkinson's disease patients experience 

alterations in sleep architecture, which results in excessive daytime sleepiness 

or spontaneous dozing, and that dopaminergic agents can also induce 

sleepiness. There is insufficient information to determine whether this event is 

associated with REQUIP*, all dopaminergic agents or Parkinson's disease 

itself. Orthostatic Symptoms - Dopamine agonists appear to impair the 

systemic regulation of blood pressure with resulting orthostatic symptoms of 

dizziness or lightheadedness, with or without documented hypotension. These 

symptoms appear to occur especially during dose escalation. Therefore, 

patients treated with dopamine agonists should be carefully monrtored for 

signs and symptoms of orthostatic hypotension, especially during dose 

escalation (see DOSAGE and ADMINISTRATION) and should be informed of this 

risk. Hallucinations - Early Therapy: In placebo- controlled trials, REQUIP* 

(ropinirole hydrochloride) caused hallucination in 5.1% of patients during early 

therapy (1.4% in the placebo group). Hallucination was of sufficient severity 

that it led to discontinuation in 1.3% of patients. The incidence of hallucination 

was dose-dependent. In a 5-year study comparing REQUIP* with levodopa in 

early Parkinson's patients, the overall incidence of hallucinations was 17.3% 

(31/179) for patients treated with REQUIP" and 5.6% (5/89) for levodopa 

patients. Hallucinations led to discontinuation of the study treatment in 5.0% 

of REQUIP* and 2.2% of levodopa patients. In a 3-year study comparing 

REQUIP* with another dopamine agonist, the overall incidence of 

hallucinations was 9.5% (16/168) for patients treated with REQUIP* and 9.0% 

(157167) for patients receiving active comparator. Hallucinations led to 

discontinuation of the study treatment in 2.4% of REQUIP* patients and 3.0% 

of comparator patients. Concomitant Selegiline: In a 5-year study, REQUIP* 

patients receiving concomitant selegiline reported a higher incidence of 

hallucinations (23.5%) than did those without (12.2%): this sub-population 

effect was not seen in the L-dopa arm (hallucinations with concomitant 

selegiline = 2.0% vs hallucinations without selegiline = 8.0%). Arpanet 

Therapy Hallucinations were experienced by 10.1% of patients receiving 

REQUIP* and levodopa, compared to 4.2% receiving placebo and levodopa. 

Hallucinations were of sufficient severity that it led to discontinuation in 1.9% 

of patients The incidence of hallucinations was dose dependent. 

PRECAUTIONS: Cardiovascular - Since REQUIP* (ropinirole hydrochloride) 

has not been studied in patients with a history or evidence of significant 

cardiovascular disease including myocardial infarction, unstable angina, 

cardiac decompensation, cardiac arrhythmias, vaso-occlusive disease 

(including cerebral) or cardiomyopathy, it should be used with caution in such 

patients. There is limited experience with REQUIP* in patients treated with 

antihypertensive and antiarrhythmic agents. Consequently, in such patients, 

the dose of REQUIP* should be titrated with caution. Orthostatic Symptoms -

Orthostatic symptoms of dizziness or lightheadedness as well as somnolence 

may occur during REQUIP* therapy. Neuroleptic Malignant Syndrome - A 

symptom complex resembling the neuroleptic malignant syndrome 

(characterized by elevated temperature, muscular rigidity, altered 

consciousness, and autonomic instability), with no other obvious etiology, has 

been reported in association with rapid dose reduction, withdrawal of, or 

changes in anti-Parkinsonian therapy. A single spontaneous report of a 

symptom complex resembling the neuroleptic malignant syndrome has been 

observed in a 66 year old diabetic male patient with Parkinson's disease, who 

developed fever, muscle stiffness, and drowsiness 8 days after beginning 

REQUIP* treatment. The patient also experienced acute bronchitis, which did 

not respond to antibiotic treatment. REQUIP* was discontinued three days 

before the patient died. The reporting physician considered these events to be 

possibly related to REQUIP* treatment, (see DOSAGE AND ADMINISTRATION). 

A single spontaneous report of severe muscle pain has been reported in a 66 

year ok! male patient around his thigh. The reporting physician considered the 

event to be probably related to REQUIP* treatment. Retinal Pathology in Rats 

- In a two year carcinogenicity study in albino Sprague-Dawley rats, retinal 

atrophy was observed at incidences of 0%, 1.4%, 1.4% and 10% of male rats 

and 0%, 4.4%, 2.9% and 12.9% of female rats dosed at 0,1.5,15 and 

50 mg/kg/day respectively. The incidence was significantly higher in both male 

and female animals dosed at 50 mg/kg/day. The 50 mg/kg/day dose 

represents a 2.8 fold greater exposure (AUC) and a 13.1 fold greater exposure 

(Cmax) to ropinirole in rats than the exposure would be in humans at the 

maximum recommended dose of 24 mg/day. The relevance of this finding to 

humans is not known. Pregnancy - The use of REQUIP* during pregnancy is 

not recommended. REQUIP* given to pregnant rats during organogenesis 

(gestation days 8 through 15) resulted in decreased fetal body weight at 

60 mg/kg/day (approximately 3-4 times the AUC at the maximal human dose 

of 8 mg t.i.d.), increased fetal death at 90 mg/kg/day (approximately 5 times 

the AUC at the maximal human dose of 8 mg t.i.d.) and digital malformations 

at 150 mg/kg/day (approximately 8-9 times the AUC at the maximal human 

dose of 8 mg ti.d.). These effects occurred at maternally toxic doses. There 

was no indication of an effect on development of the conceptus at a maternally 

toxic dose of 20 mg/kg/day in the rabbit. In a perinatal-postnatal study in rats, 

10 mg/kg/day of REQUIP* (approximately 0.5 - 0.6 times the AUC at the 

maximal human dose of 8 mg ti.d.) impaired growth and development of 

nursing offspring and altered neurological development of female offspring. 

Nursing Mothers - Since REQUIP* suppresses lactation, it should not be 

administered to mothers who wish to breast-feed infants. Studies in rats have 

shown that REQUIP* and/or its metabolites cross the placenta and are 

excreted in breast milk. Consequently, the human fetus and/or neonate may be 

exposed to dopamine agonist activity. Use in Women Receiving Estrogen 

Replacement Therapy- In female patients on long-term treatment with 

conjugated estrogens, oral clearance was reduced and elimination hall-lite 

prolonged compared to patients not receiving estrogens. In patients, already 

receiving estrogen replacement therapy, REQUIP* may be titrated in the 

recommended manner according to clinical response. However, if estrogen 

replacement therapy is stopped or introduced during treatment with REQUIP", 

adjustment of the REQUIP* dosage may be required. Pediatric Use - Safety 

and effectiveness in the pediatric population have not been established. Renal 

and Hepatic Impairment - No dosage adjustment is needed in patients with 

mild to moderate renal impairment (creatinine clearance of 30 to 50 mL/min). 

Because the use of REQUIP* in patients with severe renal impairment or 

hepatic impairment has not been studied, administration of REQUIP* to such 

patients is not recommended. Drug Interactions - Psychotropic Drugs: 

Neuroleptics and other centrally active dopamine antagonists may diminish 

the effectiveness of REQUIP*. Therefore, concomitant use of these products is 

not recommended. Based on population pharmacokinetic assessment, no 

interaction was seen between REQUIP* and tricyclic antidepressants or 

benzodiazepines. Anti-Parkinson Drugs: Based on population 

pharmacokinetic assessment, there were no interactions between REQUIP* 

and drugs commonly used to treat Parkinson's disease, i.e., selegiline, 

amantadine, and anticholinergics. Levodopa. The potential pharmacokinetic 

interaction of levodopa/ carbidopa (100 mg/10 mg bid.) and REQUIP* (2 mg 

t.i.d.) was assessed in levodopa naive (de novo) male and female patients with 

Parkinson's disease (n=30, mean age 64 years). The rate and extent of 

availability of REQUIP" at steady state were essentially the same with or 

without levodopa. Similarly, the rate and extent of availability of levodopa, as 

well as its elimination half-life, were essentially the same in the presence and 

absence of REQUIP*. Inhibitors of CYP1A2: Ciprofloxacin: The effect of 

ciprofloxacin (500 mg bid.) on the pharmacokinetics of REQUIP* (2 mg ti.d.) 

was studied in male and female patients with Parkinson's disease (n=12, 

mean age 55 years). The extent of systemic availability of REQUIP* was 

significantly increased when coadministered with ciprofloxacin (AUC increased 

by 1.84 fold). Thus, in patients already receiving CYP1A2 inhibitors such as 

ciprofloxacin, REQUIP* therapy may be instituted in the recommended manner 

and the dose titrated according to clinical response. However, if therapy with a 

drug known to be an inhibitor of CYP1A2 is stopped or introduced during 

treatment with REQUIP*, adjustment of the REQUIP* dosage will be required. 

Substrates ofCYPIAZ Theophylline: The effect of oral theophylline (300 mg 

bid.) on the pharmacokinetics of REQUIP* (2 mg ti.d.) was studied in male 

and female patients with Parkinson's disease (n=l2, mean age 59 years). 

There was no marked change in the rate or extent of availability 

of REQUIP* when coadministered with theophylline. Similarly, coadministration 

of REQUIP* with intravenous theophylline (5 mg/kg) did not result in any 

marked change in the pharmacokinetics of theophylline. It is therefore unlikely 

that substrates of CYP1A2 would significantly alter the pharmacokinetics of 

REQUIP*, and vice-versa. DJoo«/ii.The effect of REQUIP* (2 mg t.i.d.) on the 

pharmacokinetics of digoxin (0.125-0.25 mg o.d.) was studied in male and 

female patients with Parkinson's disease (n=10, mean age 72 years). 

Coadministration at steady state with REQUIP* resulted in a 10% decrease in 

digoxin AUC although mean trough digoxin plasma concentrations were 

unaltered. However, the effect of higher recommended doses of REQUIP* on 

the pharmacokinetics of digoxin is not known. Alcohol: No information is 

available on the potential for interaction between REQUIP* and alcohol. As with 

other centrally active medications, patients should be cautioned against taking 

REQUIP* with alcohol. Psycho-Motor Performance - (see WARNINGS -

Sudden Onset of Sleep). 

ADVERSE REACTIONS: Adverse Reactions Associated with 

Discontinuation of Treatment - Of 1599 patients who received REQUIP* 

(ropinirole hydrochloride) during the premarketing clinical trials, 17.1% in 

early-therapy studies and 17.3% in adjunct-therapy studies discontinued 

treatment due to adverse reactions. The events resulting in discontinuation of 

REQUIP* in 1% or more of patients were as follows: Early therapy: nausea, 

(6.4%), dizziness (3.8%), aggravated Parkinson's disease (1.3%), hallucination 

(1.3%), headache (1.3%), somnolence (1.3%) and vomiting (1.3%). Adjunct 

therapy: dizziness (2.9%), dyskinesia (2.4%), confusion (2.4%), vomiting 

(2.4%), hallucination (1.9%), nausea (1.9%), anxiety (1.9%), and increased 

sweating (1.4%). Patients over 75 years of age (n=130) showed slightly higher 

incidences of withdrawal due to hallucination, confusion and dizziness than 

patients less than 75 years of age. Most Frequent Adverse Events - Adverse 

events occurring with an incidence of greater than, or equal to, 10% were as 

follows: Early therapy: nausea, dizziness, somnolence, headache, peripheral 

edema, vomiting, syncope, fatigue and viral infection. Adjunct therapy: 

dyskinesia, nausea, dizziness, somnolence and headache. Dopamine agonists, 

with an ergoline chemical structure have been associated with adverse 

experiences such as retroperitoneal fibrosis, erythromelalgia and pulmonary 

reactions. REQUIP* has a novel, non-ergoline chemical structure and no 

reports of such events have been observed in clinical trials. Incidence of 

Adverse Events in Placebo Controlled Trials - The incidence of postural 

hypotension, an event commonly associated with initiation of dopamine 

agonist therapy, was not notably different from placebo in clinical trials. 

However, decreases in systolic blood pressure to < 90 mmHg have been 

observed in 13% (<65 years), 16% (65 - 75 years) and 7.6% (>75 years) of 

patients treated with REQUIP*. Table 2 lists adverse events that occurred at an 

incidence of 1 % or more among REQUIP*-treated patients who participated in 

placebo-controlled trials for up to one year. Patients were dosed in a range of 

0.75 mg to 24 mg/day. Reported adverse events were classified using a 

standard World Health Organization (WHO)-based dictionary terminology. The 

prescriber should be aware that these figures can not be used to predict the 

incidence of adverse events in the course of usual medical practice where 

patient characteristics and other factors differ from those which prevailed in 

the clinical trials. Similarly, the cited frequencies can not be compared with 

figures obtained from other clinical investigations involving different 

treatments, uses and investigators. The cited figures, however, do provide the 

prescribing physician with some basis for estimating the relative contribution 

of drug and non-drug factors to the adverse events incidence rate in the 

population studied. 

TABLE 2 

Adverse events with incidence >1% from all pl&eto-corrtjolled 
early and adjunct therapy studies 

Early Therapy 

R K M P * 

N - 157 

\ occurrence 

Autonomic Nervous System 

Sweating Increased 

Mouth Dry 
Flushing 

Body as a Whole General 
Peripheral Edema 

Fatigue 
Injury 

Pain 

Asthenia 

Drug Level Increased 

Chest Pain 

Malaise 

Trierapeutic Response 

Decreased 

Cellulitis 

Influenza-like Symptoms 
Fever 

Cardiovascular General 

Syncope 

Hypotension Postural 

Hypertension 

Hypotension 

Cardiac Failure 

64 
5.1 
3.2 

134 
10.8 

-76 
64 
4.5 
38 
32 

1.9 
1.3 

-
-

115 
64 
45 
1 9 

-
Central and Peripheral Nervous System 

Dizziness 
Dyskinesia 

Headache 

Ataxia (Falls) 
Tremor 

Paresthesia 

Hyperesthesia 

Dystonia 

Hypokinesia 

Paresis 

Speech Disorder 

Vertigo 

Carpal Tunnel Syndrome 

Gastrointestinal System 

Nausea 
Vomiting 

Dyspepsia 
Constipation 

Abdominal Pain 

Diarrhea 
Anorexia 

Flatulence 
Tooth Disorder 

Saliva Increased 

Colitis 
Dysphagia 

Periodontitis 

Eructation 

Fecal Incontinence 

Hemorrhoids 
Gastroesophageal Reflux 

40 1 

-17 2 

-
--38 

-
-
--1 9 

1.3 

599 
121 
96 
8.3 
64 

-38 
25 
1 9 

-1.3 
13 
1.3 

-
-
-
-Gastrointestinal Disorder (NOS) -

Tooth Ache 

Hearing and Vestibular 
Tinnitus 

Heart Rate and Rhythm 
Palpitation 

-
1.3 

3.2 

Placebo 
N-147 

S occurrence 

4.1 

34 
0.7 

4.1 
41 

-4.1 
14 
2.7 
20 
07 

07 
00 

-
-

1.4 
48 
34 
00 

-
218 

-17.0 

-
--2.0 

-
-
--00 

0.7 

218 
68 
4.8 
75 
2.7 

-1.4 
1.4 
0.7 

-0.0 
00 
00 

-
-
-
-
-
-

0.0 

2.0 

Munct 

REQUr 
N = 2fle 

** occunrsnee 

7.2 
53 
1.4 

3.9 

-' 106 
5.3 

-6.7 

-1 4 

--10 
1.4 

29 

-34 
24 
1.0 

260 
337 
16 8 
96 
63 
53 

-43 
53 
2.9 
10 

-
-

29 8 
7.2 

-5.8 
8.7 
48 

-19 
1.0 
2.4 

2.4 
14 
14 
1 0 
1.0 
10 
1.0 
1.0 

-
2.9 

INnr) 
Ptacrto 
n - m 

Soccwmn 

1.7 
08 
0.8 

25 

-9.2 
3.3 

-3.3 

-0.8 

--0.0 
0.0 

1.7 

-3.3 
08 
0.0 

15.8 
12.5 

11.7 

6.7 
2.5 
2.5 

-4.2 
4.2 
0.0 
00 

-
-

183 
4.2 

-3.3 
7.5 
2.5 

-0.8 
0.8 
08 

08 
0.8 
0.0 
00 
0.0 
0.0 
0.0 
0.0 

-
2.5 
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% Heart Rate and Rhythm 
Extrasystoles 

Tachycardia 

Fibrillation Atrial 

Tachycardia Supraventricular 

Bradycardia 

Uvtr and Biliary System 

Gamma - GT Increased 

Hepatic Enzymes Increased 

Metabolic and Nutritional 

Alkaline Phosphate Increased 

Weight Decrease 

Hypoglycemia 

MusculosketotaJ System 

Arthralgia 

Arthritis 

Arthritis Aggravated 

Early Therapy 

AHMP* 
N-157 
HOWVflOl % 

1.9 
19 
1 9 

1 3 

-
1.3 
1.3 

25 

-1.3 

-
-1.3 

Myocardial, Endocardial, Pericardial Valve 

Myocardial Ischemia 

Psychiatric 

Somnolence 

Anxiety 

Contusion 

Hallucination 

Nervousness 

Yawning 

Amnesia 

Dreaming Abnormal 

Depersonalization 

Paranoid Reaction 

Agitation 

Concentration Impaired 

Illusion 

Thinking Abnormal 

Apathy 

Increased Libido 

Personality Disorder 

Red Blood Coll 

Anemia 

Reproductive Mate 

Impotence 

Prostatic Disorder 

Penis Disorder 

Resistance Mechanism 

1.3 

40! 

-51 
51 

-3.2 
2.5 

-
-
-13 
1 9 

13 

-
-
--
-

2.5 

--
Upper Respiratory Tract Infection -

Infection Viral 

Respiratory System 

Pharyngitis 

Rhinitis 

Sinusitis 

Dyspnea 

Bronchitis 

Respiratory Disorder 

Pneumonia 

Coughing 

Skin/Appendages 

Pruritis 

Urinary System 

Urinary Tract Infection 

Cystitis 

Micturition Frequency 

Pyuria 

Urinary Incontinence 

Urinary Retention 

Dysuna 

Vascular Extracardiac 

Peripheral Ischemia 

Vision 

Vision Abnormal 

Eye Abnormality 

Diplopia 

Xerophthalmia 

Cataract 

Lacnmation Abnormal 

10 8 

64 
38 
38 
32 
25 
19 
1.3 

-
-

5.1 
13 

-
-
-1 3 

-
25 

57 
3.2 

-19 

--
White Ceil and Reticuloendothelial System 

Eosinophilia -

PtaMto 
, - 1 4 7 

occwranc* 

0.7 

0 0 

0 0 

0 0 

-
07 
00 

1.4 

-0.0 

-
-0.0 

0.7 

6.1 

-14 
14 

-00 
1 4 

-
-
-0.7 

0.0 
0.0 

-
-
--
-
1.4 

--
-34 

4.1 
27 
2.7 
00 
1 4 

1 4 

07 

-
-

41 
07 

-
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a: Incidence of adverse event • 1% 

Post-Marketing Experience - Patents treated with RE0UIP* have rarely 

reported suddenly falling asleep while engaged in activities of daily living, 

including operation of motor vehicles which has sometimes resulted in 

accidents (see WARNINGS). 

DOSAGE AND ADMINISTRATION: RE0UIP* (ropinirole hydrochloride) should 

be taken three times daily. While administration of REQUIP with meals may 

improve gastrointestinal tolerance. REQUIP* may be taken with or without 

food. The recommended starting dosage is 0.25 mg three times daily. Based 

on individual patient response, dosage should then be titrated by weekly 

increments of 0.25 mg per dose as described in the table below. After week 

4, daily dosage may be increased by 0.5 to 1.0 mg per dose on a weekly basis 

until an optimal therapeutic response is established. Smaller dose increments 

are recommended for patients who may be at risk for orthostatic symptoms. 

Unit Dose (mg) 

Total Daily Dose (mg) 

1 

0.25 

0.75 

Week 

2 3 

0.5 0.75 

1.5 2.25 

4 

1.0 

3.0 

In clinical trials, initial benefits were observed with 3 mg/day and higher doses. 

Doses greater than 24 mg/day have not been included in clinical trials. In a 5-

year, double-blind study of early therapy in Parkinson's disease patients, the 

average daily dose of REQUIP" (based on the observed data set) was 10.1 mg 

at 6 months (median dose = 9.0 mg), 14.4 mg at 3 years (median dose = 15.0 

mg), and 16.6 mg at 5 years (median dose = 18.0 mg), regardless of levodopa 

supplementation. When REQUIP" is administered as adjunct therapy to 

levodopa, the dose of levodopa may be decreased gradually as tolerated once 

a therapeutic effect with REQUIP1 has been observed. REQUIP* should be 

discontinued gradually over a 7-day period. The frequency of administration 

should be reduced from three times daily to iwice daily for 4 days. For the 

remaining 3 days, the frequency should be reduced to once daily prior to 

complete withdrawal of REQUIP*. Renal and Hepatic Impairment In patients 

with mild to moderate renal impairment, REQUIP* may be titrated in the 

recommended mariner according to clinical response. Patients with severe 

renal impairment or on hemodialysis have not been studied and administration 

of REQUIP* to such patients is not recommended. Patients with hepatic 

impairment have not been studied and administration of REQUIP* to such 

patients is not recommended. Estrogen Replacement Therapy; In patients 

already receiving estrogen replacement therapy, REQUIP* may be titrated in 

the recommended manner according to clinical response. However, if 

estrogen replacement therapy is stopped or started during treatment 

with REQUIP*, adjustment of the REQUIP* dosage may be required. 

AVAILABILITY OF DOSAGE FORM: REQUIP* is supplied as a pentagonal 

film-coated Tiltab* tablet with beveled edges containing ropinirole (as 

ropinirole hydrochloride) as follows: 0.25 mg - white imprinted with SB and 

4890; 1.0 mg - green imprinted with SB and 4892; 2.0 mg - pale pink 

imprinted with SB and 4893; 5.0 mg - blue tablets imprinted with SB and 

4894. REQUIP* is available in bottles in the pack size of 100 tablets. 

Full Product Monograph available to practitioners upon request. 

GlaxoSmithKline Inc. 

7333 Mississauga Road North 

Mississauga, Ontario 

L5N 6L4 

REQUIP* is a registered trademark, used under license by GlaxoSmithKline Inc. 

Date of preparation: June 18,2001 

Date of revisions: March 31,2004 

<|P 
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Continued from A-27 

seringue et un adaptateur de flacon steriles afin de prelever 1,1 mL du diluant fourni (eau sterile pour injection) 
et de I'injecter dans le flacon de COPAXONE*. Agiter tres delicatement, par un mouvement de rotation, le 
flacon de COPAXONE* et le laisser reposer a la temperature ambiante jusqu'a dissolution complete du 
lyophilisat. Inspecter visuellement le produit reconstitue et le jeter ou le retourner au pharmacien avant 
1 utilisation s'il renferme des particules. Administrer dans les huit heures suivant la reconstitution. Prelever 1,0 mL 
de la solution a I'aide d'une sennque sterile. Retirer I'adaptateur de flacon, connecter une aiguille de calibre 
27 et injecter la solution par voie sous-cutanee. Les points d'auto-administration comprennent les bras, 
I'abdomen, les fesses et les cuisse> Un flacon ne convient qu'a une seule utilisation; toute portion inutilisee doit 
etre jetee (voir INFORMATION A LINTENTION DU PATIENT, Produit reconstitue). 
Pour obtenir les directives concernant la preparation et I'injection de COPAXONE* au moyen de la seringue 
preremplie, voir INFORMATION A LINTENTION OU PATIENT, Seringue preremplie. 
RENSEIGNEM ENTS PH ARM ACEUTIQUES 
Substance medicamenteuse: 
Nom propre: Acetate de giatiramere 
Denomination 
Chimique: L'acetate de qiatiramere est le sel acetate de polypeptides synthetiques. 
Description: L'acetate de qiatiramere est prepare par reaction cnimique des derives actives de quatre acides amines: 

I'acide L-glutamique (L-Glu), la L-alanine (L-Ala), la L-tyrosine (L-Tyr) et la L-rysine (L-lys) dans une 
proportion specifique. La fraction molaire de chaue residu d'acide amine s'ecnelonne comme suit: 
L-Clu, de 0,129 a 0,153; L-Ala, de 0,392 a 0,462; L-Tyr, de 0,086 a 0,100 et L-Lys, de0,300 a 0,374. 

Formule Developpee: Pory[L-Clu'ul, L-Ala**, L-Tyr"-10, L-Lysw"]»nCH,CO,H (n=15-24) 
Poids moleculaire: Le poids moleculaire moyen du polypeptide se situe entre 4 700 et 11 000 daltons, au moins 68% 

du materiel se situant entre 2 500 et 22 500 daltons. 
Description Physique: Lyophilisat de couleur blanche a legerement jaunatre. 
Solubilite: Legerement soluble dans I'eau, insoluble dans I'acetone. 
ph: Le pH d'une solution a 0,5 % p/V d'acetate de giatiramere dans de I'eau se situe entre 5,5 et 8,0. 
Composition: COPAXONE* (acetate de giatiramere pour injection) est un lyophilisat sterile destine a I'injection 
sous-cutanee apres reconstitution avec de I'eau sterile pour injection. Un flacon de lyophilisat renferme 
20 mg d'acetate de giatiramere et un surtitrage de 2 mg pour tenir compte des pertes possibles pendant la 
reconstitution et le prelevement ainsi que 40 mg de mannitol. Un flacon d'eau sterile pour injection renferme 
1,1 mL d'eau sterile pour injection et un surtitrage de 0,35 mL pour tenir compte des pertes possibles pendant 
la reconstitution et le prelevement. 
COPAXONE* (acetate de giatiramere injectable) est presente en seringue preremplie a usage unique renfermant 
20 mg/1,0 mL de solution sterile equivalant a la solution reconstituee de COPAXONE* (c.-a-d.( 20 mg/mL 
d'acetate de giatiramere et 40 mg de mannitol dans de I'eau sterile pour injection). 
Stabilite et conditions d'entreposage: Les flacons de lyophilisat ae COPAXONE* doivent etre refrigeres (entre 
2 et 8° C), COPAXONE" peut egalement etre conserve a la temperature ambiante (entre 15 et 30° C) pendant 
un maximum de 14 jours. Les flacons de diluant (eau sterile pour injection) doivent etre conserves a la 
temperature ambiante. 
Les seringues preremplies de COPAXONE* doivent etre refrigerees des leur reception (entre 2 et 8° C). 
NE PAS CONCELER. 
S'il n'est pas possible de conserver les seringues preremplies de COPAXONE* au refrigerateur, elles peuvent etre 
conservees a la temperature ambiante (entre 15 et 30° C) pendant un maximum d'une semaine. Ne pas 
conserver les seringues preremplies de COPAXONE' a la temperature ambiante pendant plus de sept jours. 
Remarque: ce medicament est sensible a la lumiere, le proteger de la lumiere lorsqu'on ne fait pas d'injection. 
Une seringue preremplie ne doit servir qu'une seule fois. 
Reconstitution du lyophilisat: Pour reconstituer le lyophilisat de COPAXONE*, avant I'injection, utiliser une 
seringue et un adaptateur de flacon steriles afin de prelever le diluant fourni (eau sterile pour injection) et de 
I'injecter dans le flacon de COPAXONE*. Agiter tres delicatement, par un mouvement de rotation, le flacon 
de COPAXONE" et le laisser reposer a la temperature ambiante jusqu'a dissolution complete du lyophilisat. 
Inspecter visuellement le produit reconstitue et le jeter ou le retourner au pharmacien avant I'utinsation s'il 
renferme des particules. Une fois le produit completement dissous, prelever 1,0 mL de la solution a I'aide 
d'une seringue sterile. Retirer I'adaptateur de flacon, connecter une aiguille de calibre 27 et injecter la 
solution par voie sous-cutanee. Un flacon ne convient qu'a une seule utilisation; toute portion inutilisee doit 
etre jetee. La solution reconstituee ne doit pas etre conservee plus de huit heures a la temperature ambiante. 
Produits parenteraux: COPAXONE* ne doit etre reconstitue qu avec le diluant foumi (eau sterile pour injection). 

Format du 
flacon 

2mL 

Volume de diluant a 
ajouter 

1,1 mL 

Volume a 
injecter 

1,0 mL 

Concentration 

nominate par mL 

20 mg 

PRESENTATION 

COPAXONE' (acetate de giatiramere pour injection) est offert sous la forme d'une dose de 20 mg de 
lyophilisat sterile d'acetate de giatiramere avec du mannitol, le produit etant conditionne dans des flacons 
unidoses de 2 mL de couleur ambre. Un deuxieme flacon renfermant 1,1 mL de diluant (eau sterile pour 
injection) et un surtitrage de 0,35 mL accompagne chaque flacon de medicament et est inclus dans la trousse 
d auto-administration. COPAXONE' (acetate de giatiramere pour injection) est offert en emballages de 
32 flacons de couleur ambre renfermant le lyophilisat sterile destine a I'injection sous-cutanee. Le diluant (eau 
sterile pour injection) accompagnant COPAXONE" est offert en emballages de 32 flacons transparent^ qui sont 
inclus dans la trousse d'auto-administration. 

COPAXONE* (acetate de giatiramere injectable) est presente en seringues preremplies a usage unique renfermant 
20 mg/1,0 mL de solution sterile equivalant a la solution reconstituee de COPAXONE*. COPAXONE* 
(acetate de giatiramere injectable) est offert en emballages de 30 seringues en verre preremplies a usage unique 
(20 mg/1,0 mL), accompagnees de 33 tampons d'akool. 
Monographie foumie sur demande. 

Bibliographic: 
1. Monographie de COPAXONE" (acetate de giatiramere), Teva Neuroscience, 

„#» 
too, *>oz 
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•QUE Teva Neuroscience 
999, boul, de Maisonneuve Quest, bureau 550 
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Neurosurgeon 
Saskatoon, Saskatchewan 

The Department of Surgery in the College of Medicine at 
the University of Saskatchewan invites applications for a 
full-time appointment in the Division of Neurosurgery. 
The successful candidate will be appointed to the staff of 
the Saskatoon Health Region. 

The candidate must be certified in neurosurgery by the 
Royal College of Physicians and Surgeons of Canada 
and have two years additional training in neurosurgical 
oncology. The successful candidate will participate in 
undergraduate and postgraduate education and 
multidisciplinary neurosciences research programs. 

All qualified candidates are encouraged to apply; 
however, Canadians and permanent residents will be 
given priority. The University is committed to 
Employment Equity. Members of Designated Groups 
(women, Aboriginal people, people with disabilities and 
visible minorities) are encouraged to self-identify in their 
applications. 

Applicants should submit a current curriculum vitae and 
the names of three references to: 

Dr. Roger Keith, Acting Head, Department of Surgery, 
College of Medicine, University of Saskatchewan, Royal 
University Hospital, 103 Hospital Drive, Saskatoon, SK 
S7N 0W8. 

Applications close on June 10, 2005. 

Neurologist 
Saint J o h n , N e w B r u n s w i c k 

The Department of Medicine at Atlantic Health Sciences Corporation (AHSCI 

invites applications for a Neurologist to join two established Neurologists 

in Saint John. AHSC is the largest multi-facility regional health authority in 

New Brunswick and serves a population of 200,000 in the southern part of the 

province. The flagship hospital, the Saint John Regional Hospital, has 23 areas 

of specialty medicine and surgery, including neurosurgery, and is supported by 

a vast array of research, education, health promotion activities and community 

partnership. 

This is an excellent position for an individual with an interest in a varied clinical 

practice with opportunities for clinical trial research and self generated 

projects supported by an active research department. University affiliation 

and teaching responsibilities at both the undergraduate and graduate level 

exist. 

Saint John is situated in the picturesque Bay of Fundy and is located on one 

of the finest inland waterways in North America. Saint John offers numerous 

social and cultural facilities as well as recreational opportunities including 

boating, yachting, winter sports, golf and fishing. Being the only official 

bilingual province, there is access to both English and French school systems. 

The Saint John campus of the University of New Brunswick is adjacent to the 

Saint John Regional Hospital and offers a wide variety of undergraduate and 

postgraduate programs. 

Applicants must be eligible for licensure in the Province of New Brunswick and 

hold specialty certification in Neurology from the Royal College of Physicians 

and Surgeons of Canada or equivalent certification and experience. The 

successful candidate may be eligible for an academic appointment. 

Please send CV's to: 

Dr. Peter Bailey, Division of Neurology, Atlantic Health Sciences Corporation 

P.O. Box 2100, Saint John, NB E2L 4L2 (E-mail): pbailey@nbnetnb.ca 

We thank you for your interest, however, 

only those chosen for interview will be contacted. 

Visit us a t www.ahsc.heal th.nb.ca 
Atlantic Health Sciences Corporation adheres to a Healthy Air Policy. 

Our properties are smoke-free and we encourage the use of scent-reduced products. 

See page A-16 A-40 https://doi.org/10.1017/S0317167100115872 Published online by Cambridge University Press
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UNIVERSITY OF 

CALGARY 

Epilepsy Neurosurgeon 

Creating the future of health. 

The Department of Clinical Neurosciences and the Calgary Health Region invite applications for a full-time academic position as a neurosurgeon with 
special expertise in epilepsy surgery at the Assistant Professor level or higher to be responsible for teaching, research and patient care. We are looking 
for an outstanding and innovative academic individual to work in collaboration with a second epilepsy neurosurgeon and a highly motivated clinical and 
research Epilepsy team. Facilities include a dedicated 4-bed EEG monitoring unit and access to 3T MRI, FMRI, CT PET, SPECT and MEG imaging in 
2006. The Calgary Comprehensive Epilepsy program enjoys close collaborations among adult and paediatric epileptologists, and with basic science 
researchers, and is involved in NIH-funded multicentre trials. 

Salary support and start-up funding will be available through successful application to the Alberta Heritage Foundation for Medical Research and/or the 
Canadian Institutes of Health Research and support through an Alternate Relationship Plan in Neurosurgery supported by Alberta Health and Wellness, 
Calgary Health Region and the Faculty of Medicine. 

The Department of Clinical Neurosciences is a progressive clinical and academic Department in the Faculty of Medicine, closely affiliated with the 
Hotchkiss Brain Institute. Calgary is a vibrant, multicultural city situated in close proximity to the Rocky Mountains, Banff National Park and Lake Louise. 

Qualifications include an MD, or equivalent, an FRCS or equivalent in Neurosurgery and eligibility for licensure in the Province of Alberta. Clinical 
fellowship training in epilepsy surgery is required in addition to a track record of academic excellence in basic or clinical epilepsy research. 

Please forward curriculum vitae, statement of research interests and the names of three referees by July 31,2005 to: 
Dr. J . Gregory Cairncross, Head, Department of Clinical Neurosciences, University of Calgary, 1403 - 29 Street N.W. Calgary, AB,T2N 2T9, Canada. 

In accordance with Canadian immigration requirements, priority will be given to Canadian citizens 
and permanent residents of Canada. 

The University of Calgary respects, appreciates and encourages diversity. 

Continued from page A-37 

Table 1 (continued) 

Adverse Events and Selected Laboratory Abnormalities 
in the Placebo-Controlled Study of Relapsing MS 

Placebo 
(N = 143) 

AVONEX 
(N = I SI) 

Abdominal pain 
Chest pain 
Injection site reaction 
Malaise 
Injection site inflammation 
Hypersensitivity reaction 
Ovarian cyst 
Ecchymosis injection site 
Cardiovascular System 

Syncope 
Vasodilation 
Digestive System 

Nausea 
Diarrhea 
Dyspepsia 

Anorexia 
Hemic and Lymphatic System 

Anemia" 
Eosinophils > 10% 
HCT (%) s 32 (females) 

or s 37 (males) 
Metabolic and Nutritional Disorders 
SG0T>3xULN 
Musculoskeletal System 
Muscle ache' 
Arthralgia 
Nervous System 
Sleep difficult 
Dizziness 
Muscle spasm 
Suicidal tendency 
Seizure 
Speech disorder 

Ataxia 
Respiratory System 
Upper respiratory trad infection 

Sinusitis 
Dyspnea 
Skin and Appendages 

Urticaria 
Alopecia 
Nevus 

6% 
4% 
1% 
3% 
0% 
0% 
0% 
1% 

2% 
1% 

23% 
10°. 
7% 
6% 

3% 
4% 

1% 

1% 

15% 
5% 

16% 
13% 
6% 
1% 
0% 
0% 
0% 

28% 
17% 
3% 

2% 
1% 
0". 

9% 
6% 
4% 
4% 
3% 
3% 
3% 
2% 

4% 
4% 

33% 
16% 
11% 
7% 

8% 
5% 

3% 

3% 

34% 
9% 

19% 
15% 
7% 
4% 
3% 
3% 
2% 

31% 
18% 
6% 

6% 
4% 
3% 

Table 1 (continued) 

Adverse Events and Selected Laboratory Abnormalities 
in the Macebo-Coitltolled Study of Relapsing MS 

Adverse Event Placebo 
(N = 143) 

AVONEX* 
(N = 15«) 

Herpes zoster 2% 3% 
Herpes simplex 1% 2% 
Special Senses 
Otitis media 5% 6% 
Hearing decreased 0% 3% 
Urogenital 
Vaginitis 2% 4% 

" Significantly associated with AVONEX* treatment (p < 0.05). 

Post-Marketing Experience 
Anaphylaxis and other allergic reactions have been reported in patients using 
AVONEX* (see WARNINGS: Anaphylaxis). Decreased peripheral blood 
counts have been reported in patients using AVONEX* (see WARNINGS; 
Decreased Peripheral Blood Counts). Seizures, cardiovascular adverse events, 
and autoimmune disorders also have been reported in association with the 
use ol AVONEX* (see PRECAUTIONS). 

S i n g l e D e m y e l i n a t i n g Even t 

The adverse events observed in the placebo-controlled study of patients 
with a single demyelinating event were similar to those observed in the 
placebo-controlled study ol relapsing MS patients. Patients in this trial 
(N = 193) initiated AVONEX* treatment while on oral prednisone, which 
was used to treat Ihe initial demyelinating event. The most common adverse 
events associated with AVONEX* (p < 0.05) during Ihe first 6 months of 
treatment were flu-like syndrome (AVONEX*: 39%, placebo: 22%), fever 
(AVONEX*: 17%, placebo: 6%), and chills (AVONEX*: 17%, placebo: 3%), 
A higher proportion of patients treated with AVONEX* (20%) experienced 
depression, as compared with placebo (13%) (p = 0,05) (see WARNINGS) 

DOSAGE AND ADMINISTRATION 
The recommended dosage of AVONEX" (Interferon beta-1a) is 30 meg injected 

intramuscularly once a week. AVONEX® is intended for use under the guidance 

and supervision of a physician. Patients may seli-inject only it their physician 

determines that it is appropriate and with medical follow-up, as necessary, 

after proper training in IM injection technique. 

Before initiating a patient on AVONEX* therapy, please note the following 

CONTRAINDICATIONS 

• AVONEX* is contraindicaled in patients with a known hypersensitivity 
to natural or recombinant interferon beta, albumin (human), or any other 
component of the formulation. Anaphylaxis has been observed with the 
use of AVONEX*. 

Please also review the WARNINGS and PRECAUTIONS sections and ensure 
appropriate monitoring of patients with depression, hepatic dysfunction, a 
history of seizures, cardiac disease, thyroid dysfunction, myelosuppression, 
and female patients of child-bearing potential. 
Patients should be advised of the side-effects ol AVONEX* and instructed 
on Ihe use of aseptic technique when administering AVONEX*. The AVONEX* 
Patient Leaflet should be carefully reviewed with all patients, and patients 
should be educated on self-care and advised to keep Ihe Leaflet tor continued 
reference during AVONEX* therapy. 

AVAILABILITY OF DOSAGE FORMS 
AVONEX' (Interferon beta-1a) is available as: 

Package (Administration Pack) containing 4 Administration Dose Packs (each 

containing one vial of AVONEX*. one 10mL (10cc) diluent vial, two alcohol 

wipes, one 3cc syringe, one Micro Pin*, one needle, one adhesive bandage, 

one gauze pad). 

Product Monograph available upon request. 

REFERENCES 
1. Galetta SL, Markowitz C. Lee AG Immunomodulatory agents lor the 

treatment of relapsing multiple sclerosis. Arch Intern Metf 2002: 
162:2161-2169. 

2. Bertolotto A, Malucchi S. Sala A. et al. Differential effects of three 
interferon betas on neutralizing antibodies in patients with multiple sclerosis: 
a follow-up study in an independent laboratory, J Neurol Neurosurg 
Psychiatry 2002:73:148-153. 

3. Giovannoni G, Munschauer FE, Deisenhammer F. Neutralizing antibodies 
to interferon beta during the treatment of multiple sclerosis. J Neurol 
Neurosurg Psychiatry 2002;73:465-469. 

4. Rudick RA, Simonian NA, Alam JA. Incidence and significance of 
neutralizing antibodies to interferon beta-1a in multiple sclerosis, 
Ateuro/ooy1998;50:1266-1272. 

5. AVONEX* Product Monograph, 2003. 
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Epilepsy Neurologist 
The University of British Columbia (UBC) and Vancouver Coastal Health (VCH), are seeking an 

Epilepsy Neurologist with fellowship training to direct a clinical epilepsy program that includes an epilepsy 
clinic, seizure investigation unit, and research. This position involves collaboration with the Neurophysiology 
Lab, interpretation of EEG and evoked potentials. Candidate should have experience after his/her fellow
ship in epilepsy/EEG and experience with invasive EEG recording. 

Research interests in neuroimaging, the basic science of epilepsy, or clinical trials are desirable and 
will be supported within the UBC and Vancouver Coastal Health Brain Research Center. 

The candidate must be eligible to obtain a specialist license to practice in British Columbia and a 
faculty appointment at UBC. 

The UBC and VCH hire on the basis of merit and are committed to employment equity. We encour
age all qualified persons to apply. Canadian law requires that qualified Canadians be given preference in 
hiring decisions. 

Interested applicants should submit a letter of interest, Dr. Howard Feldman 
curriculum vitae, and names/addresses of 3 referees to: Professor and Head 

UBC Division of Neurology 
S192-2211 WesbrookMall 
Vancouver BC Canada V6T 2B5 
Email: hfeldman®interchange.ubc.ca 
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INTRODUCING NEW IMITREX DF" 

ITS AIM IS STILL SPEED TO ZERO PAIN 

New IMITREX DF™ tablets are designed to promote tablet disintegration and dispersion." 

In fact, in vitro dissolution showed that nearly 100% of the sumatriptan was dissolved within 2 minutes'1' 
('Clinical significance not yet established). 

With IMITREX DF™ 100 mg tablets, close to 45% of attacks were reduced to ZERO PAIN™** at 1 hour; 66% 
reduced to ZERO PAIN™ at 2 hours when patients were instructed to initiate migraine treatment during 
the mild pain phase2A* 

IMITREX DF™ tablets were shown to be bioequivalent to conventional IMITREX® tablets'60 

(OComparative clinical significance is unknown). 

IMITREX DF™ (sumatriptan succinate) is a selective 5-HT, receptor agonist indicated for the acute treatment of migraine attacks with 
or without aura.3 IMITREX DF™ is not indicated for prophylactic therapy of migraine, or for the management of hemiplegic, basilar, or 
ophthalmoplegic migraine. Safety and efficacy have not been established for cluster headache.' 

IMITREX DF™ is contraindicated in patients with history, symptoms or signs of ischemic cardiac, cerebrovascular, or peripheral vascular 
syndromes, valvular heart disease or cardiac arrhythmias. In addition, patients with other significant underlying cardiovascular diseases 
should not receive IMITREX DF™. IMITREX DF™ is also contraindicated in patients with uncontrolled or severe hypertension.' 

The most common adverse events with IMITREX DF™ 100 mg tablets included: nausea (11.0% vs 5.8% placebo), malaise/fatigue (9.5% 
vs 5.1% placebo), sensations (body regions unspecified) (9.0% vs 4.5% placebo).' 

'Dissolution testing was performed using USP II apparatus in 0.01M HCL (aq} at 30 rpm. 
A 2-hour post-dose time point was the primary endpoint.' 
=Prospective, double-blind, placebo-controlled, parallel-group, single attack study in migraine patients randomized to receive either placebo or the new formulation of sumatriptan 50 mg or 100 mg tablets 
(n = 432). Patients were instructed to treat during the mild pain phase and within i hour of onset of pain. Results presented are for the intent-to-treat population (IMITREX DF 100 mg. n = 142; placebo, n = 153; 
p<0.001 vs placebo).' 
"ZERO PAIN'" refers to complete relief of pain or "o" (zero) on a 4-point scale where 0 = no pain. 1 = mild pain, 2 = moderate pain and 3 = severe pain.' 
I? Randomized, open-label, 4-way crossover study (n=32) showed the new formulation of sumatriptan tablets to be bioequivalent to the conventional tablets as demonstrated by the finding that the 
90% confidence intervals for sumatriptan AUC0 _, AUColr and CmJI fell within the predetermined bounds defining bioequivalence (0,80 to 1.25) for both 50 mg and 100 mg doses. 

<g T I M I T R E X 
SUMATRIPTAN SUCCINATE w 

GlaxoSmith Kline OUR GOAL: SPEED TO ZERO PAIN 

For brief prescribing information see pages A-20, A-21 
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Demonstrated benefits in cognition 
with REMINYL*1-2 

Demonstrated significant benefits 
in cognition above baseline10*-3 

Demonstrated significant benefits 
in activities of daily l i v ing 1 * 

Demonstrated to delay emergence 
of behavioural disturbances1 § 

0 A f ive-month, multicentre, double-bl ind, placebo-controlled tr ial (n=978) of patients w i th mild to moderate AD randomized to placebo (n=286), REMINYL* 8 mg/day (n=140), REMINYL* 16 mg/day 
(n=279) and REMINYL* 24 mg/day (n=273). 

t Based on Observed Case analysis (OC), p<0.001 vs. both placebo and baseline at month 5 for REMINYL* 16 and 24 mg/day (confirmed by Intent-To-Treat [ITT] analysis). ADAS-cog/11 - REMINYL* 
16 mg/day baseline: 29.4, n=266; week 4: -1 .1 , n=253, p<0.05; month 3: -1.8, n=231, p<0.001; month 5: -1.5, n=208, p<0.001 - REMINYL* 24 mg/day baseline: 29.0, n=262; week 4: -0.9, n=252; 
month 3: -1.7, n=229, psO.001; month 5: -1.8, n=211, p<0.001 - placebo baseline: 29.4, n=269; week 4: -0.2, n=254; month 3: 0.6, n=236; month 5: 1.8, n=225. 

$ At 5 months, ADCS/ADL scores for both the 16 and 24 mg/day groups were significantly smaller in decrease vs. placebo (p<0.01 for bo th doses). Results conf irmed by both OC and ITT analyses. 
ADCS/ADL - REMINYL* 16 mg/day baseline: 51.6, n=267; week 4: -0 .1 , n=255; month 3: 0.4, n=231, p<0.001; month 5: -0.5, n=212, p<0.001 - REMINYL* 24 mg/day baseline: 51.9, n=262; 
week 4: -0.4, n=252; month 3: -0.7, n=228, p£0.05; month 5: -1.6, n=212, ps0.01 - placebo baseline: 52.3, n=275; week 4: -0.9, n=262; month 3: -2.2, n=242; month 5: -4.0, n=235. 

§ At 5 months, REMINYL* 16 and 24 mg/day treatment groups, unlike placebo, had NPI scores that were not significantly different f rom baseline (both OC and ITT analyses). However, NPI scores for the 
placebo group deteriorated compared to baseline (p<0.05). NPI - REMINYL* 16 mg/day baseline: 12.4, n=267; week 4: -0.3, n=255; month 3: -0.3, n=234; month 5: -0.1, n=211, p<0.05 - REMINYL* 
24 mg/day baseline: 11.9, n=262; week 4: -0.2, n=253; month 3: -0.2, n=228; month 5: -0.1, n-212, p<0.05 - placebo baseline: 11.0, n=275; week 4: -1.1, n=262; month 3: 0.9, n=243; month 5: 2.3, n=234. 

REMINYL* (galantamine hydrobromide) is indicated for the symptomatic treatment of patients with mild to moderate dementia of 
the Alzheimer's type. REMINYL* has not been studied in controlled clinical trials for longer than 6 months. There is no evidence that 
galantamine alters the course of the underlying dementing process. 

The most common side effects during the maintenance phase of a 4-week, dose-escalation, placebo-controlled trial were: REMINYL* 
16 mg/day - nausea 4% and diarrhea 5%; REMINYL* 24 mg/day - nausea 6%, vomiting 6% and anorexia 5%. 
For patients who experienced adverse events, the majority occurred during the dose-escalation phase. 

References: 1. Tariot PN, ef al. Neurology 2000;54:2269-2276. 2. REMINYL* (galantamine hydrobromide) Product Monograph, JANSSEN-ORTHO Inc., June, 2004. 3. Raskind MA, et al. Neurology 
2000:54:2261-2268. 

JANSSEN-ORTHO 

19 Green Belt Drive, Toronto, ON M3C 1L9 
S 2005 JANSSEN-ORTHO Inc. *AII t rademark rights used under license RMJA05O092E ( S J D 'PAAB* 

For the treatment of Alzheimer's Remember 
Galantamine hydrobromide tabietsM 
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